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Notes for using this parts book

. This book was prepared based on infermation available in October 1999,

Parts are subject to changes in design without prior notice.
Parts supplied as complete assemblies are circled by a dotted line | ____ 1 .
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Hinweise zur Verwendung dieser Teileliste

Dieses Buch basiert auf den Informationen vom Qktober 1999,

Modellanderungen sind vorbehalten.

oy

Die Teile, die als kompletter Satz geliefert werden, sind mit einer ____!

gestrichelten Linie umrandet.
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Notas para usar este Manual de Piezas

Este libro ha sido compilado baséandose en los datos de que se disponia en octubre
1999.
Las piezas quedan sujetas a cambios de disefio sin aviso previo.
Las piezas suministradas como conjuntos completos se enmarcan con una linea
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A . EHBER / Machine body / Maschinengehause / Corps de la machine / Cuerpo de la maquina

REF.NO. CODE Q1Y B X NAME OF PARTS RV
1 $42531001 8INY K HEAD
2 542445001 18] 7+ k44 38x25 BOLT, SOCKET (5/P WASHER) M8X25
< BES-960BL, 961BCE > < For "BES-960BC & 961BC" >
5 542532001 6|7~ Lt/ ARM COVER, L
6 062501016 | 12{+~235X10 SCREW, PAN M5X10
8 542533001 Gl LY RHIFE CAPVISOR GUIDE
9 018501036 | 12|77+ KN ks5x10 BOLT, SOCKET M5X10
i1 542450001 2|05 Y EA FIXED BED, A
12 542451001 TaFr~vEs FIXEDBED, B
13 542460001 gt~y RETRACTING BED
15 543479001 1RV Fhn—cv 3 BED COVERASSY, C
15-1 542411001 TR FhN=—C BED COVER, C
15-2 543499000 TNY RHIN=F—TC TAPE, C
16 543480001 2{NY Fhil—ay 3 BED COVER ASSY, A
16-1 542412001 2{XY p A=A BED COVER, A
16-2 543497000 2iNY KN —=F—TA TAPE, A
17 542412001 £ RS FATY BED COVER, A
19 542413001 QAN -HHITA COVER SUPPORT, A
21 061400816 | 18]% % m4xs SCREW, FLAT Mi4X8
23 523418001 | 36{> A% Vaxs SCREW, M4X5
25 542415001 3{mtwtyr COVER SUPPORT
27 008400806 3|+ bZ234x8 SCREW, TRUSS M4X8
29 543481001 TNY RHIR—-8Y 2 BED COVER ASSY, B
29-1 542414001 1|~y FHi—8 BED COVER, B
29-2 543498000 TN EhN—-5F—B TAPE, B
30 542466000 TN FHRN=D— BED COVER SEAL
3 543482001 2H{AFANY FAN—AT R FIXED BED COVER ASSY, A
31-1 542416001 {71 XY KHA-A FIXED BED COVER, A
31-2 543500000 2iNY FAN—7—-TD TAPE, D
33 42417001 3NV FAR~Y BED SPACER
35 542418001 3{NY FHHIHN b BED SUPPOPT BOLT
37 018082536 | 12|7#ib F8x25 BOLT, SOCKET M8X25
38 025080236 | 12{e>¥HAxF1vs WASHER, PLAIN M 8
39 542419001 Aih—-HH I8 COVERSUPPORT, B
41 061400816 8|4 % 34x8 SCREW, FLAT M4X8
43 523418001 414 A 3T aX5 SCREW, Md4X5
45 542420001 Gi~y FHHTA BED SUPPORT, A
47 542445001 1237 3 #0 b 3F7 28x25 BOLT, SOCKET (5/P WASHER) M8X25
49 542421001 3NV FYH4 I8 BED SUPPORT, B
50 542427001 GiF— /-2y SCREW, TAPER M4
51 542446001 GI7HHIL Y7 16X14 BOLT, SOCKET (5/P WASHER) M6X 14
53 542422001 BNy FHHIFY b BED SUPPORT NUT
54 018082536 617+ #b b ax2s BOLT, SOCKET M8X25
55 542426001 B3y HTIaE WASHER, PLAINS 8
57 542423001 3NV ETFv b BED BRACKET
59 542445001 91 PFFEN b 38X25 BOLT, SOCKET (S/P WASHER) M8X25
61 542424001 Iy EYHI LY BED SUPPORT SHAFT
62 012500836 6{7+ kZ5x8 SET SCREW, SOCKET (FT) M5X8
63 528424001 YRAFRAHHR WASHER, THRUST
64 028120242 3R HF 212 WASHER, SPRING 2-10
66 025100132 BlEs¥H R aYI0 WASHER, PLAINS 10
67 028100246 B/ R A R2-10 WASHER, SPRING 2-10
68 021100202 6{+v F22210 NUT, 2 M10
71 104449009 3{J4+E155 RUBBER CAP, 15.5
73 542425001 4io—-FAHI CORD HOLDER
155-960-050



A . E4E8f% / Machine body / Maschinengehause / Corps de fa machine / Cuerpo de la maquina
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A . E=REA{E / Machine body / Maschinengehé&use / Corps de la machine / Cuerpo de la méaquina

REF.NO. CODE |q7v L Ad NAME OF PARTS RV
74 510243000 161+ 1024 Z 2 7NK-3N CORD HOLDER, NK-3N
75 S00480000 1 21in— FRAA#S CORD HOLDER, 5N
77 062400816 | 20i+~24x8 SCREW, PAN M4X8
81 542448001 IINYRETEREY BED RETRACTING DOG
83 018400636 3{7FHHEI b axe BOLT, SOCKET M4X6
85 542449001 3RY KA RF1 4 DOG PLATE
87 062400616 6]+~ MaAXE SCREW, PAN MAX6
89 $36220001 CE R R/ AN/ SENSOR PCB ASSY
91 062300506 6+~ I3X5 SCREW, PAN M3X5
a3 S42447001 BiNY FHA R BED GUIDE
24 018401236 | 20{7+ =+ baxsz BOLY, SOCKET M4X12
<HIE200VA > < For Single phase 200V AC>
911-1 510820001 NFPIINE LABEL, 200V AC
<HIA220VA > < For Single phase 220V AC>
911-2 510820003 1HFrPYINN LABEL, 220V AC
< HIF230VA > < For Single phase 230V AC>
911-3 S10820004 1NF 7y ZaN LABEL, 230V AC
< BAH240VHE > < For Single phase 240V AC>
911-4 $10820005 HFTPYSANL LABEL, 240V AC
155-960-050



B .~ bFA/s—E8{% / Belt cover mechanism / Guriabdeckung / Couvre-courroie

/ Cubierta de correa

/ Mecanismo de eje impusor

155-860-061

B4{% / Driving shaft mechanism / Aniriebswellenmechanismus / Arbre d'entrainement

]
30

155-960-103



B. ~NJb k #/N— Bk / Belt cover mechanism / Gurtabdeckung / Couvre-courroie
/ Cubierta de correa

NAME QF PARTS

REF.NQ. CODE QTy Bl X RM
1 542339001 TN R HIN=N=2 BELT COVER BASE
2 0A5401006 I|F~NaRETAXIO SCREW, PAN (S/P WASHER) M4X10
3 542338009 TN HIN—AY 2 BELT COVER ASSY, A
4 002400514 3|+ F N8x8 SCREW, PAN M4X5
5 542337109 T~ b A8—8 BELT COVER, B
6 008400604 41+ b RIAXE SCREW, TRUSS M4X6
7 $42340001 TN bR ZF 1 BELT COVERSTAY
8 0AS5400806 21+ N7 5 aX8DE SCREW, PAN (/P WASHER) M4X8
9 542341009 HF1Ye—28 MARK, B STOP
155-960-051

C . BRENEHEEIR / Driving shaft mechanism / Antriebswellenmechanismus / Arbre d‘entrainement
/ Mecanismo de eje impusor

REF.NO. CODE Q'TY ExXA NAME OF PARTS RM
1 542344001 WO RIS ssr DRIVING SHAFT BEARING
2 S42445001 A FFF I+ YT 28X25 BOLT, SOCKET (S/P WASHER) M8X25
5 532422001 HWI R T2 A5 DRIVING SHAFT BUSH
6 012060636 1|7+ & 76X6 SET SCREW, SOCKET (FT) M6X6
7 076202800 Navdo 9620222 BALL BEARING, 620227
8 048350242 2{hXT7FFATC35 RETAINING RING, INTERNAL €35
17 532423100 17-uUs PULLEY,B
18 542345009 HWF—URr—IB PULLEYSCALE,B
19 012060636 2|7 T6%E SET SCREW, SOCKET (FT) M6X6
20 076204659 &< T2 7re20avy BALL BEARING, 6204VV
21 532536001 (ATAVE & 33 34 ZERO BIGHT NEEDLE LOCATION DOG
22 062401616 21+ ~148X16 SCREW, PAN M4X16
23 026040236 e HHRIH*4 WASHER, PLAIN 4
24 532424000 HAZZAragdoyor ROLLER BEARING, THRUST
25 $32521001 A5 X H 2 WASHER, THRUST
26 51213400 FraxrTha— COLLAR, INNER CLAMP
27 012060636 2\ FFESEXE SET SCREW, SOCKET (FT) M6X6
28 542343000 Wo ks DRIVING SHAFT
29 545503001 Tbiru iz CONNECTING SHAFT, 12
30 532650001 | 147 x>¥ 734V ths~ CHANGE BRACKET COLLAR
3 018501436 | 141w+ bsx14 BOLT, SOCKET M5X14
155-960-103



D . F&4B8#% / Upper shaft mechanism / Obere Welie / Mécanisme de I' arbre supérieur
/ Mecanismo del eje superior

155-960-109



D . E#hBEE / Upper shaft mechanism / Obere Welle / Mécanisme de I'arbre supérieur

/ Mecanismo del eje superior

REF.NO. CODE Q'TY B A NAME OF PARTS RMVY
1 42534201 BT EYHLY R NEEDLE BAR DRIVING CAM ASSY
11 542535001 AU ARl Syl I NEEDLE BAR DRIVING CAM
1-2 542536001 IAVE AP PSS 52 COLLAR
1-3 018502536 B{7 Lk s5X25 BOLT, SOCKET M5X25
1-4 $42537001 BlNFULTr—-24 3 BEARING CASE ASSY
1-5 $42539201 BIR/FHIHL WORK CLAMP CAM
1-6 062670812 | 18]+ ~13.57-40X8 SCREW, PAN SM3.57-40X8
1-7 025350136 | 18> ¥ 4% 3935 WASHER, PLAINS 3.5
1-8 028350246 | 181" ax¥HF235 WASHER, SPRING 2-3.5
1-9 $42540000 Blo—FIRFTYL Y NEEDLE BEARING
1-10 542541001 BiL Yy R CONNECTTING ROD
1-11 012500536 Bi7FEZ5x5 SET SCREW, SOCKET (FT) M5X5
112 $42542001 BiFErhban—2 THREAD TAKE-UP BASE
1-13 501696001 1845 % 3.57%6 SCREW, FLAT SM3.57X6
1-14 $47938000 BlIF By Fdiba THREAD TAKE-UP DRIVING CAM, A
1-15 062670812 | 18]+ ~213.57-40X8 SCREW, PAN SV13.57-40X8
1-16 025350136 | 18]eo¥Hx L3S VWASHER, PLAINS 3.5
1-17 028350246 | 18|/ xH¥H %235 WASHER, SPRING 2-3.5
2 018501236 | 18{7+H 1 F5X12 BOLT, SOCKET M5X 12
5 542544001 ERAVE Rl i NPV AT A NEEDLE BAR DRIVING LEVER ASSY
6 542547001 Bl Ry LH DRIVNG CONNECTOR
7 542548001 12{NC3E - PIN, 3
8 062300416 | 121+ ~zamsxa SCREW, PAN M3X4
9 012400436 ¢ 12|7+cSaxa SET SCREW, SOCKET (FT) M4xX4
10 542542001 FAVANVY S k- o RV VAR NEEDLE BAR DRIVING LEVER SHAFT
11 002400514 61+ FNT4axs SCREW, PAN M4X5
12 012500536 | 12{P+EF5X5 SET SCREW, SOCKET (FT) M5X5
13 542619001 iy rAT— SET SCREW COLLAR
14 012400436 | 12|7+ES4x4 SET SCREW, SOCKET (FT) M4xX4
15 542550001 6|NOIE PIN, 1
16 002400514 6|+ FANTaxs SCREW, PAN Mi4X5
17 (021060106 Bl12+Y 16 NUT, 1 M6
18 025060236 6leSHHEFII6 WASHER, PLAIN M 6
19 028060246 Bl RTHER2-6 WASHER, SPRING 2-6
20 $42551201 PR I AV VIV JUMP SOLENOID ASSY
20-1 542552001 Glov LTINS TFET JUMP SOLENOID BASE
20-2 $42553200 |V TILLTR JUMPSOLENOID
20-3 $42931000 GlvlLsrRIYLHY SOLENQID CUSHION
20-4 $44516001 sleviHT— SETSCREW COLLAR
20-5 536264001 12| 7+ b 535%35 SET SCREW, SOCKET (FT) M3.5X3.5
21 018501036 | 18|7+#J +5X10 BOLT, SOCKET M5X10
22 549452001 S|lHITB1T3 TUMP ROTARY BODY ASSY
22-1 (012300336 | 24|7+ kL 353x3 SET SCREW, SOCKET (FT) M3X3
31 $42557001% S|y ThHAES YUY JUMP GUIDE SHAFT
32 542620001 675 —6 COLLAR, 6
33 549455001 BHR RYItY Y STOPPER SHAFT, |
34 S49458000 | 12 rvyndL STOPPER RUBBER, J
35 048030346 6k 4783 RETAINING RING, E3
36 014500836 | 12|7+ 4K 3548 SET SCREW, SOCKET {CP) M5X8
37 542927001 Y R GITAE SPRING, COIL
49 542560001 iR A FLY b NEEDLE BARVERTICALSET
40-1 S42561001 GlUvr LTS JUMP CLAMP
40-2 062670812 6|+ ~N3.57-40%X8 SCREW, PAN SM3.57-40X8
40-3 542562001 GlovTa A JUMP BRACKET
40-4 542616001 6| v TNk SPRING, JUMP
40-5 S42614001 BIErAYRD AR BASE NEEDLE BARBUSH
41 $42563001 Gl ERNUES BASE NEEDLE BAR
42 012500536 | 12|74+ 55X5 SET SCREW, SOCKET (FT) M5X5
47 028050246 | 18|/ x¥Hx25 WASHER, SPRING 2-5
155-960-109



E1

. #1856k (BES-960BC, 961BC) / Needle bar mechanism (BES-960BC, 961BC)

/ Nadelstangenvorrichtung (BES-960BC, 961BC)
/ Mécanisme de la barre a aiguille (BES-960BC, 961BC)
/ Mecanismo de la barra de aguja (BES-960BC, 961BC)

2

b,

155-960-118




E1. $14EBIHR (BES-960BC, 961BC) / Needle bar mechanism (BES-960BC, 961BC)
/ Nadelstangenvorrichtung (BES-960BC, BES-9618C)
/Mécanisme de la barre a aiguille (BES-960BC, 961B()
/Mecanismo de |la barra de aguja (BES-960BC, 961BC)

REF.NO. CODE QTY ErxT NAME OF PARTS RIV]
1 542648301 SIS b S NEEDLE BAR CASE ASSY
1-1 $32581301 I AN e R NEEDLE BAR CASE
1-2 532584101 | 54 \n NEEDLE BAR
1-3 532585001 | S54|nuAnkTIoaER SPRING, COMPRESSION
1-4 118735002 ¢ 54|+#H % WASHER
1-5 536153100 | 54(»wviyardL RUBBER, CUSHION
1-6 $32587001 | 54|23 9y F R b yive- TOP DEAD CENTER STOPPER
1-7 018301036 | 54{7»#Jb+3X10 BOLY, SOCKET M3X10Q
1-8 $32588001 | 54| Uk ds NEEDLE BAR CLAMP
1-9 062350816 | 54|+ ~135x8 SCREW, PAN M3.5X8
1-10 5331492000 6|7 T pivuEL FELT PACKING
1-11 532654001 GlvT by FELT SUPPORT
1-12 062400816 | 12|+~ D4xs SCREW, PAN M4X8
1-13 025040136 | 12{e5¥HZ2THD4 WASHER, PLAINS 4
1-14 533149000 7] el VAR FELT PACKING
1-15 536505001 | S4{nuUsS g b T THREAD GUIDE, NEEDLE BAR
1-16 536264001 | 547+ 33.5%35 SET SCREW, SOCKET (FT) M3.5X3.5
1-17 539415301 Gilordan—-43 UPPER COVER ASSY
1-17-1 540719101 | B4|{+#nsbi¥F INNER THREAD GUIDE
1-17-2 008300514 | 541+ +3 2 3X5 SCREW, TRUSS MSX5
1-18 008400806 | 24|+ k3 X 114x8 SCREW, TRUSS M4X8
1-19 532592009 6|hTFHIN~ LOWER COVER
1-20 008400806 | 12|+ b3 2 14x8 SCREW, TRUSS M4X8
1-21 S44930001 61 bh3Frs LOWER THREAD GUIDE ASSY
1-21-1 532593001 GlvzrrisF LOWER THREAD GUIDE
1-21-2 544928000 61 bAHLY— b THREAD PRESSER SHEET
1-22 544927001 | S54{1 pAH IR SPRING
1-23 062300416 | 54)+~aM3x4 SCREW, PAN M3X4
1-24 008400806 | 12i+ ~rZ204x8 SCREW, TRUSS M4X8
1-25 532595001 BINUFETHA FL—n GUIDE RAIL, NEEDLE BAR
1-26 062400816 | 301+ ~12x8 SCREW, PAN M4X8
1-27 $32596001 S|4 -2l RAIL FOR CASE
1-28 062401016 | 24|+ ~7ax10 SCREW, PAN M4X10
1-29 532597001 B/t SPRING BRACKET
1-30 014400636 6|7+ v RIaxXe SET SCREW, SOCKET (CP) M4X6
1-31 532600001 BlFrEXY7 THREAD TAKE-UP SHAFT
1-32 532631001 Bl rEYyTvia THREAD TAKE-UP SHAFT BUSH
i-33 $32651001 | 54|F>Erl/it=73 THREAD TAKE-UP LEVER ASSY
1-33-1 532633000 | 54|77 Lsi- THREAD TAKE-UP LEVER
1-33-2 532632000 | 54|F LK THREAD TAKE-UP BOSS
1-33-3 546404001 | 108+ ~N3M3X7 SCREW, PAN M3X7
1-34 014400636 | 24|77 14%8 SET SCREW, SOCKET (CP} M4X6
1-35 532634001 blFELKITY THREAD TAKE-UP HOLDING SHAFT
1-36 532635001 S|FrELFRY TV THREAD TAKE-UP HOLDING BUSH
1-37 $32637000 | S4|FErHky THREAD TAKE-UP HOLDING
1-38 532638001 | 54|xvviix SPRING
1-39 515629011 | 54{3 21U DBXKS NEEDLE, DBXKS (#11)
1-40 535632001 Sl HH s WASHER, PLAIN M8
1-41 536434001 Bl h3FA THREAD GUIDE, A
1-42 062400616 | 12|F~2aMaxs SCREW, PAN M4X6
1-43 540718001 Bl hiFoT THREAD GUIDE, U
1-44 008400806 | 12|+ +5274x8 SCREW, TRUSS M4X8
2 018061636 | 24|7+# I 6X16 BOLT, SOCKET M6X16
3 025060236 | 24|cZ¥HrFasse WASHER, PLAINM 6
4 028060246 | 24|14 H %26 WASHER, SPRING 2-6
5 532582101 GINURIr—AFHTR NEEDLE BAR CASE BRACKET, R
6 532583101 GRS F—2RRTL NEEDLE BAR CASE BRACKET, L
155-960-118
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E1.

#1EE8{R (BES-960BC, 961BC) / Needle bar mechanism (BES-960BC, 961BC)

/ Nadelstangenvorrichtung (BES-960BC, 961BC)
/ Mécanisme de la barre a aiguille (BES-960BC, 961BC)
/ Mecanismo de la barra de aguja (BES-960BC, 961BC)

11

155-960-118




E1. $T4EEHF (BES-960BC, 961BC) / Needle bar mechanism (BES-960BC, 961BC)

/ Nadelstangenvorrichtung (BES-360BC, 961BC)

/ Mécanisme de la barre 4 aiguille (BES-960BC, 961BC)
/ Mecanismo de la barra de aguja (BES-960BC, 961BC)

REF.NO. CODE Q'TY oA NAME OF PARTS RM

7 532652001 121 FFAE PIN, W/SCREW
8 532653001 12|15 FAFY b NUT
S 113431002 12|94 % WASHER
44 532598001 Gl zwHTF LINEAR GUIDE
45 018301036 ¢ 24|7+ KR +3X10 BOLT, SOCKET Mi3X10
47 $42592001 6 {RSRAN— X RSR BASE
48 018501436 1817 # KL +5X14 BOLT, SOCKET M5X14
49 062300418 { 36{+~zM3xX4 SCREW, PAN M3X4
58 070699800 6|8 =Ty reg9zs BALL BEARING, RADIAL 699Z2Z
59 532639001 Bl rEThT - BEARING COLLAR
60 542624001 Bl FXELLR POSITIONING PLATE
61 018401036 12{ 7L +axio BOLT, SOCKET M4X10
62 018501236 617+ KWL b5X12 BOLT, SOCKET Mi5X12
63 025050236 BlESYHERFIIS WASHER, PLAINM 5
64 028050246 GiNnxHH 325 WASHER, SPRING 2-5
65 062300816 | 12|+ ~oMaxe SCREW, PAN M3X8
101 S45101001 ik Al T LABEL, 1 HEAD
102 545102001 P AR 2a V) LABEL, 2HEAD

103 545103001 1 b FH =S R3 LABEL, 3 HEAD
104 $45104001 IS b P2 AT 2 7 LABEL, 4 HEAD
105 $45105001 Tipm FH = AULS LABEL, 5 HEAD
106 545106001 b TF =T NILE LABEL, 6 HEAD
155-960-118

12



E2 . $145854% (BES-1260BC, 1261BC) / Needle bar mechanism (BES-1260BC, 1261BC)
/ Nadelstangenvorrichtung (BES-1260BC, 1261BC)

/ Mécanisme de la barre a aiguille (BES-1260BC, 1261BC)
/ Mecanismo de la barra de aguja (BES-1260BC, 1261BC)

13

155-C60-118

e’



E2 . $14ER31R (BES-1260BC, 1261BC) / Needle bar mechanism (BES-1260BC, 12618C)

/ Nadelstangenvorrichtung (BES-12608C, 12618C)
/ Mécanisme de la barre a aiguille (BES-1260BC, 1261BC)
/ Mecanismo de la barra de aguja (BES-1260BC, 1261BC)

REF.NO. CODE  |oTy B Ao NAME OF PARTS RV
1 S45504201 BlAURYr—2124 3 NEEDEL BAR CASE ASSY, 12
1-1 $45505001 BlAYRS 212 NEEDLE BAR CASE, 12
1.2 $32584101 | 72{1u#m~ NEEDLE BAR
1-3 $32585001 | 72|/ ysomoaminz SPRING, COMPRESSION
1-4 118735002 | 72|+ # % WASHER
1-5 $36153100 | 729 veasoa RUBBER, CUSHION
1-6 §32587001 | 72|vasosrLzpvii— TOP DEAD CENTER STOPPER
1-7 018301036 | 72|71 b3x10 BOLT, SOCKET M3X10
1-8 $32588001 | 72|nuskmazx NEEDLE BAR CLAMP
1-9 062350816 | 72|+ ~a35x%8 SCREW, PAN M3.5X8
1-10 S45506000 | 6|7 T hsvysa2 FELT PACKING, 12
1-11 545507001 Bl rAYTI2 FELT SUPPORT, 12
1-12 062400816 | 12|+ ~zaxs SCREW, PAN M4X8
1-13 025040136 | 12|54 H22394 WASHER, PLAIN S 4
1-14 S45506000 | 6[7I N kivy a2 FELT PACKING, 12
1-15 $36505001 | 72inUHES g p P THREAD GUIDE, NEEDLE BAR
1-16 $36264001 | 72|7+E335x35 SET SCREW, SOCKET (FT) M3.5X3.5
117 S45508109 | 6|mTFh/i-1243 UPPER COVER ASSY, 12
1-18 $45584101 Bl1rIFHT1203 UPPER THREAD GUIDE ASSY, 12
1-19 $48399001 Bl5H1 FIF124A INNER THREAD GUIDE, 12A
1-20 008400806 | 36|+ +>27axs SCREW, TRUSS M4X8
1-21 $45512009 | 6|nFHs5i-12 LOWER COVER, 12
1-22 008400806 | 12|+ 35 z2=axs SCREW, TRUSS M4X8
1-23 $45585001 6lva1rEF1293 LOWER THREAD GUIDE ASSY, 12
1-23-1 $44927001 | 72|¢ rz9Tix SPRING
1-23-2 062300416 | 72|+ ~am3xs SCREW, PAN M3X4
1-24 008400806 | 12|+ +5xm4axs SCREW, TRUSS M4X8
1-25 545515001 BlAUKSHL L —IL12 NEEDLE BAR GUIDE RAIL, 12
1-26 062400816 | 30|+ ~J4xs SCREW, PAN M4X8
1-27 $45516001 Bl —RA L Ib12 RAIL FOR CASE, 12
1-28 062401016 | 24|+ ~2ax10 SCREW, PAN M4X10
1-29 S45517001 AT LaF SPRING BRACKET
1-30 014400636 | 6|7+ 4 # 3 4x6 SET SCREW, SOCKET (CP) M4X6
1-31 545518001 BlFreEL v THREAD TAKE-UP SHAFT
1-32 532631001 6lF L voTdyia THREAD TAKE-UP SHAFT BUSH
1-33 $32651001 | 72|5>ErLn—%z THREAD TAKE-UP LEVER ASSY
1-33-1 $32633000 | 72|7>Eruni— THREAD TAKE-UP LEVER
1-33-2 $32632000 | 72|F R THREAD TAKE-UP BOSS
1-33-3 S46404001 | 144+ ~am3x7 SCREW, PAN M3X7
1-34 014400636 | 24|7+4 # 2 axe SET SCREW, SOCKET (CP) M4X6
1-35 545519001 AEIE P rAY THR. TAKE-UP HOLDING SHAFT, 12
1-36 $32635001 AL PP PE] THREAD TAKE-UP HOLDING BUSH
1-37 $32637000 | 72|57 ErEy THREAD TAKE-UP HOLDING
1-38 §32638001 | 72|% w4z SPRING
1-39 $15629011 | 72| 3 32 /v U DBXKS NEEDLE, DBXKS (#11)
1-40 $35632001 6les¥Hxe WASHER, PLAIN M8
1-41 $45520007 6|« r31FA12 THREAD GUIDE, A 12
1-42 062400616 | 12|+ ~aMaxs SCREW, PAN M4X6
2 018061636 | 24|7+ %/ r6X16 BOLT, SOCKET M6X16
3 025060236 | 24|lesH¥Hxsrave WASHER, PLAIN M 6
4 028060246 | 24|15z ¥ #H %26 WASHER, SPRING 2-6
5 545532101 BlAURY 2 RH AR NEEDLE BAR CASE BRACKET, R
6 $45522101 BINUEY -2 RHAL NEEDLE BAR CASE BRACKET, L
7 §32652001 | 12|t FxxkE> PIN, PW/SCREW
8 $32653001 | 12|1F&xA+vp NUT
9 113431002 | 12|## 2 WASHER
44 $45523101 6lU=7H1 r320 LINEAR GUIDE, 320
155-C60-118
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E2 . $H5E84% (BES-1260BC, 1261BC) / Needle bar mechanism (BES-1260BC, 1261BC)

/ Nadelstangenvorrichiung (BES-1260BC, 1261BC)
/ Mécanisme de la barre & aiguilie (BES-1260BC, 1261BC)
/ Mecanismo de la barra de aguja (BES-1260BC, 1261BC)

. 155-C60-118
15



£2 . $HERIR (BES-1260BC, 1261BC) / Needle bar mechanism (BES-1260BC, 1261BC)
/ Nadelstangenvorrichtung (BES-1260BC, 1261B()
/ Miécanisme de la barre & aiguille (BES-1260BC, 1261BC)
/ Mecanismo de la barra de aguja (BES-1260BC, 1261BC)

REF.NO. CODE |QTY Ao NAME OF PARTS RV

45 018301036 | 24|7+%n s3x10 BOLT, SOCKET M3X10

47 $42592001 6|RSRA— 2 RSR BASE

48 018501436 | 18|77+ %/ h5x14 BOLT, SOCKET M5X14

49 062300416 | 36|+ ~M3x4 SCREW, PAN M3X4

58 070699800 | 6|2~ 34 46992z BALL BEARING, RADIAL 69972
59 $32639001 Gloomranns- BEARING COLLAR

60 $42624001 lrrxxra POSITIONING PLATE

61 018401036 | 12{7F il bax10 BOLT, SOCKET M4X10

62 018501236 | 6{7+ %L hsx12 BOLT, SOCKET M5X 12

63 025050236 | 6les¥HxFams WASHER, PLAIN M 5

64 028050246 | 6|2 ¥H 325 WASHER, SPRING 2-5

65 062300816 | 12|+ ~=mm3xs SCREW, PAN M3X8

101 $45101001 HEYTF o8 S LABEL, 1 HEAD

102 545102001 HemTFre -3~ LABEL, 2 HEAD

103 545103001 e Froi—-3xI3 LABEL, 3HEAD

104 $45104001 Ty FFu /=5 AG LABEL, 4 HEAD

105 $45105001 b YT+ R=5 05 LABEL, 5 HEAD

106 $45106001 by T+ =36 LABEL, 6 HEAD
155-C60-118
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F1 . $HEUHAISEMIE (BES-960BC, 961BC) / Needle bar flip-up mechanism (BES-960BC, 961BC)

/ Nadelstangehochstellung (BES-360BC, 961BC)
/ Mécanisme de sautée de la barre & aiguille (BES-260BC, 961BC)

/ Mecanismo del lanzador de barra de aguja (BES-960BC, 961BC)

1-29

17
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F1. $t#E40{R 115 (R (BES-960BC, 961BC) / Needle bar fiip-up mechanism (BES-9608C, 961BC)
/ Nadelstangehochstetiung (BES-960BC, 961BC)
[/ Mécanisme de sautée de la barre 3 aiguille (BES-960BC, 961BC)
/ Mecanismo del {anzador de barra de aguja (BES-960BC, 961BC)

REF.NO. CODE Q'TY B A NAME OF PARTS RM
1 542646301 NWFIUEYIRATE CHANGE BOX ASSY
1-1 544697001 NHFLLUEYSR CHANGE BOX
1-2 544686001 NWFILYHS5— CHANGE BOX COLLAR
1-3 014060632 2i7 v E 2 6X6 SET SCREW, SOCKET (CP) M6X6
1-4 544690001 IR PR AN CAM SHAFT
1-5 $17390001 ez CHANGE CAM
1-6 012500536 2|7 ES5Xs SET SCREW, SOCKET (FT) M5X5
1-7 $42632100 e —%cy s PULSE MOTOR ASSY, C
1-8 018401236 417 F+ Kt axiz BOLT, SOCKET M4X12
1-9 028040246 A 1NRYH 228 WASHER, SPRING 2-4
1-10 025040136 Ales¥ AR 3794 WASHER, PLAINS 4
1-11 542628051 IER PRV BEVEL GEAR, A
1-12 014400636 2|79 2K 3 5X6 SET SCREW, SOCKET (CP) M4X6
1-13 $17401051 HEvAEy—8 CAM GEAR, B
1-14 014400636 2|7+ 49K 248X SET SCREW, SOCKET (CP) M4X6
1-15 $32647001 flFreyaon—2 CHANGE ROLLER BASE
1-16 532648001 9lmLo@ey b CAM ROLLERSET
1-17 021500103 9l+v k128 NUT, T M5
1-18 028050246 QIR HFHR25 WASHER, SPRING 2-5
1-19 004401003 2+ %3 3T ax10 SCREW, FLAT M4X10
1-20 544685001 2R FLANGE BUSHING
1-21 014500832 2|7+ M X8 SET SCREW, SOCKET (CP) M5X8
1-22 542630101 2IFT U —ARE A CHANE CASE BRACKET
1-23 $32598001 (R B LINEAR GUIDE
1-24 018301036 47435l R 3X10 BOLT, SOCKET M3X10
1-25 062300506 8l ~T3X5 SCREW, PAN M3X5
1-26 540727100 R - 2 POTENTIOMETER ASSY
1-27 542631000 1RF 34— 14 POTENTIOMETER PLATE
1-28 025100236 1S HaFadi0 WASHER, PLAIN M 10
1-29 542645000 \FTo 97—l CHANGE PULLEY
1-30 014400636 2|7+ 7R 24ax6 SET SCREW, SOCKET (CP) Mi4X6
1-31 (14300832 17+ 7K 3M3x8 SET SCREW, SOCKET (CP) M3X8
2 542445001 37K R 38X25 BOLT, SOCKET (5/P WASHER) Mi8X25

155-960-122
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F2 . $HEE DR ERB{% (BES-1260BC, 1261BC) / Needle bar flip-up mechanism (BES-1260BC, 1261BC)
/ Nadelstangehochsteliung {BES-1260BC, 1261BC)
/ Miécanisme de sautée de la barre & aiguille (BES-1260BC, 1261BC)
{ Mecanismo del lanzador de barra de aguja (BES-1260BC, 1261BC)

o e

155-C80-122
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F2 . T30S /E881% (BES-1260RC, 1261BC) / Needle bar flip-up mechanism (BES-1260BC, 1261BC)
/ Nadelstangehochsteliung (BES-1260BC, 1261BC)
/ Miécanisme de sautée de la barre & aiguilie (BES-12608C, 1261BC)
/ Mecanismo del lanzador de barra de aguja (BES-1260BC, 1261BC)

REF.NO. CODE Q'TY B AT NAME OF PARTS RV
1 545524101 VFTL TRV R127 3 CHANGE BOX ASSY, 12
1-1 545526001 RES Py S X)) CHANGE BOX, 12
1-2 S45529001 T bLiv7 b CAN SHAFT
1-3 517390001 HWFrTYhia CHANGE CAM
1-4 012500536 217+ ES5X5 SET SCREW, SOCKET (FT) M5X5
1-5 544685001 PV EAS Ay FLANGE BUSHING
1-6 S42632100 TN AT~RCTE PULSE MOTOR ASSY, C
1-7 018401236 47+ bax12 BOLT, SOCKET M4X12
1-8 028040246 G R H 324 WASHER, SPRING 2-4
1-9 025040136 4lea¥Hr 304 WASHER, PLAINS 4
1-10 $45095001 11 FVALEY—A BEVEL GEAR, A
1-11 (14400636 2P R 3 aX6 SET SCREW, SOCKET (CP) M4X6
1-12 545099001 v L¥v—B BEVEL GEAR, B
1-13 014060632 21747 K E6X6 SET SCREW, SOCKET {CP) M6&X6
1-14 S45530001 1#F w2557 —A REDUCTION GEAR, A
1-15 $23651001 2|7+ e Sexeky A SET SCREW, SOCKET {FT) M6X6
1-16 021060106 PANVES VRN NUT, 1 M6
1-17 012500536 2|7+ ES5X5 SET SCREW, SOCKET (FT) M5X5
1-18 S$45531001 1|4 w75y -8 REDUCTION GEAR, B
1-19 014400636 2|7+ #3axe SET SCREW, SOCKET (CP) M4X6
1-20 545533001 IR R TR v I SENSORSHAFT
1-21 012500536 T FH+E55X5 SET SCREW, SOCKET {FT) Mi5X5
1-22 $45537001 TFITLIyonN—-21427 % CHANGE ROLLER BASE ASSY, 12
1-22-1 $45534001 TFTvag~N-—-X12 CHANGE ROLLER BASE, 12
1-22-2 047300642 2127 T AWS PIN, SPRING ROLL AW?3
1-23 532648001 12|A4a004%Y b CAM ROLLERSET
1-24 021500103 12|+Y b1 25 NUT, 1 M5
1-25 028050246 12|82 H x2-5 WASHER, SPRING 2-5
1-26 $45535101 1Fzo -2 RE1 CHANGE CASE BRACKET
1-27 $45536101 1|V=7#H1 K370 {INEAR GUIDE, 370
1-28 018301036 1287 5k F3X10 BOLT, SOCKET M3X130
1-29 018300836 4]7 K A h3X8 BOLT, SOCKET M3X8
1-30 S40727100 HWHF A -2 3 POTENTIOMETER ASSY
1-31 S45538000 HFEF> oI A -1 512 POTENTIOMETER PLATE, 12
1-32 062400616 21N OMaxs SCREW, PAN M4X5
1-33 $46830000 IR EaAVA-E i E PLATE, REDUCTION GEAR (B)
1-34 025100236 HesHAxF1910 WASHER, PLAINM 10
1-35 542645000 ez vr-y CHANGE PULLEY
1-36 014400636 217 F 9 K 38%6 SET SCREVV, SOCKET (CP) M4X6
1-37 525664000 113 BFL4#6 CORD HOLDER, 6N
1-38 062400616 T N IMAXE SCREW, PAN M4X6
2 S$42445001 417 R0 R 7 Z8X25 BOLT, SOCKET (5/P WASHER) M8X25

PR Py - > < Using the toransport for stopper>

10 S45582001 t\avasrth+7 FIXING BRACKET
11 546831001 T aFr<hs B FIXING BRACKET, B
12 018061636 &7+ RIb b EX16 BOLT, SOCKET M6X16
13 028060246 6|/ xH Hi26 WASHER, SPRING 2-6
14 025060236 GlemFHErFITE WASHER, PLAIN M 6
155-C60-122
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G1 . ¥ IB8{% / Presser foot mechanism / Stoffdriickerfu3 / Mécanisme de pied presseur
/ Mecanismo de la prensa tela

155-960-201

=]
BIE

i

/ For Supply parts >

< @R
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G1 .3 T B3R / Presser foot mechanism / Stoffdrickerfufl / Mécanisme de pied presseur
/ Mecanismo de la prensa tela

REF.NO. CODE QTY EoXA NAME OF PARTS

1 542292101 Bl YET S OFLEY b TUBULAR ROUND ARM SET, L
11 542291051 BiYY T/ FLYE TUBULAR ROUND ARM ASSY, L
1-2 532775000 6|7 7FHTiNA SPRING, COMPRESSICN
1-3 Uo8e71003 | 12| +-7~& L A3X5DB SCREW, PAN (S/P WASHER) M3X5
1-4 542289101 12|95 16> FIXED PIN
1-5 503695001 12| #H %6 WASHER, PLAIN 6
1-6 028060246 | 12|z ¥ Hx2-8 WASHER, SPRING 2-6
1-7 542288001 12051 L~ FIXED LEVER
1-8 532885001 12{bn—-t LEVERPIN
1-9 048020346 ;| 24{+ X TE2 RETAINING RING, E2
2 $42295101 6|V VESIFREY B TUBULAR ROUND ARM SET, R
2-1 542294051 iU YESITFRYZ TUBULAR ROUND ARM ASSY, R
2-2 532775000 S|Py AR SPRING, COMPRESSION
2-3 Uoge71003 | 12] +-#+~E L A3X3DB SCREW, PAN {5/P WASHER)} M3X5
2-4 542283101 122271 FIXEDPIN
2-5 503695001 12| H =6 WASHER, PLAIN 6
2-6 028060246 | 12|33 ¥ H 126 WASHER, SPRING 2-6
2-7 542288001 121254 L3~ FIXED LEVER
2-8 532885001 1288~ LEVER PIN
2-9 048020346 | 24|r A 782 RETAINING RING, E2

<HEH Y F285X4T10mm> < Sewing area "285X410mm"” >
17 542330001 6]V 7 730%437 % TUBULAR FRAME SET, 30X43
17-1 542331001 G6|h 27 730X437 3 SQUARE FRAME ASSY, 30X43
17-1-1 532798001 G AhT— COLLAR
17-1-2 $32799001 BlTY ATV EME NUT, M4
17-1-3 533802001 6|V F YA RIME SCREW, M4
17-1-4 536043000 6177373183 SPRING, COMPRESSION
17-2 542334001 12{v 99 9h+%D HOLDER, D
17-3 062401416 | 24|F~24x14 SCREW, PAN M4X14
17-4 021400206 | 24|22 3+ b4 NUT, 2 M4

" USAR A

—~WEA+ 7Y a8& " | " For USA & option paris for general ”

<#@BMT Y 7EEH100mMmm> < Sewing area “85X100mm” >
21 539101001 12\ V77107 % TUBULAR FRAME ASSY, 10
21-1 $39103001 | 12{vv9—10v b QUTER TUBULAR FRAME, 10
21-2 $32798001 | 12|94 v ah - COLLAR
21-3 532799001 12|77 249 M4 NUT, M4
214 533802001 12879 2 A3 M SCREW, M4
21-5 536043000 12i793mnz SPRING, COMPRESSION
21-6 §39104001 | 24{vv2oh+dC HOLDER, C
21-7 061300616 | 36145 3xe SCREW, FLAT M3X6

<#gHT Y 7IIENI30mm> < Sewing area “115X130mm" >
21 $39105001 | 12|vvyoo—134 3 TUBULAR FRAME ASSY, 13
21-1 539107001 12{w 249 —137 b QUTER TUBULAR FRAME, 13
21-2 §32798001 121792405 — COLLAR
21-3 532799001 1217972 2+ M4 NUT, M4
21-4 $33802001 | 12{7v v AxTma SCREW, M4
21-5 $36043000 | 12|78 %/% SPRING, COMPRESSION
21-6 532104001 | 24|vvw2h+9C HOLDER, C
21-7 061300616 | 36|% F33x8 SCREW, FLAT M3X6
155-960-201
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G1. IR / Presser foot mechanism / Stoffdrickerful / Mécanisme de pied presseur
/ Mecanismo de la prensa tela

REF.NO. CODE Q'TY [ ] NAME OF PARTS R
" USAEC, MEXm H " For USA, EC, MEX &
—~WERA T arBR " option parts for general

<HHT Y 7285X410mm > < Sewing area "285X410mm” >

23 542330001 6>V T7730X437 3 TUBULAR FRAME SET, 30X43

23-1 $42331001 BlHT T 730X437 3 SQUARE FRANME ASSY, 30X43

23-1-1 S32798001 BlTv L ANT—~ COLLAR

23-1-2 $32799001 6|77 ATV bMA NUT, Mi4

23-1-3 533802001 Bl A 2 TMA SCREW, M4

23-1-4 536043000 6|7 NG SPRING, COMPRESSION

23-2 542334001 12|¥ v 72 Hh+9D HOLDER, D

23-3 062401416 | 24{F~34x14 SCREW, PAN M4X14

23-4 021400206 | 24|22+ ha NUT, 2 M4
<BHEITU72160mm> < Sewing area "@160mm"” >

96 $49377001 BV VT —167 2 TUBULAR FRAME ASSY, 16

96-1 549378001 S|V~ F TUBULAR FRAME, 16 INNER

956-2 549371001 GlwiT7 716 ROUND FRAME, 16 QUTER

96-3 $32798001 BITo L xhT - COLLAR

96-4 532793001 6i'7 v AFY M4 NUT, M4

96-5 533802001 GI7v L ARIMS SCREW, M4

96-6 $36043000 6i7oavmnix SPRING, COMPRESSION

96-7 548379001 2[99V 7 H+JE HOLDER, E

96-8 062300616 | 36{+~<aM3Xs SCREW, PAN M3X6
<gEWr U7 2190mm > < Sewing area "@190mm” >

96 S$49380001 BV —197 3 TUBULAR FRAME ASSY, 19

96-1 549381001 Blv YT T —199F TUBULAR FRAME, 19 INNER

96-2 549375001 BT NT 719 b ROUND FRAME, 19 QUTER

96-3 $32798001 BT v AhD— COLLAR

96-4 532799001 6|72 AT FM4 NUT, M4

96-5 $33802001 I B E SV SCREW, M4

96-6 536043000 Bl7ramNx SPRING, COMPRESSION

96-7 5483739001 12y vy 297+ JE HOLDER, E

96-8 062300616 | 36)+~2M3X6 SCREW, PAN M3X6
"AT L e " OPTION PARTS ”
BT Y 730mm> < Sewing area “@30mm” >

41 515623000 6i7v0xs 00 —07 TUBULAR ROUND FRAME, TFA-07
<R T 7 B50mm > < Sewing area "@50mm” >

41 515624000 6|77 AT/ 7Y —09 TUBULAR ROUND FRAME, TFA-09
<HEBLI VU 7 @80mm> < Sewing area "@806mm” >

41 515625000 6l7vOts 0912 TUBULAR ROUND FRAME, TFA-12
<HBIY7F3110mm> < Sewing area "@110mm" >

41 $15626000 Gl7oynET/s 749 —15 TUBULAR ROUND FRAME, TFA-15
<g® T J7S140mm> < Sewing area "@140mm” >

41 535655001 b 7InNT /7Y —18 TUBULAR ROUND FRAME, TFA-18
<HEET ) 7205X200mm > <Sewing area "205X200mm” >

46 515627000 677 aF /T —28K24 TUBULAR ROUND FRAME, TFA-24X24
<HBWT ) 7285X215mm > <Sewing area "285X215mm” >

46 515628000 6|77 OE ST 7 —28X30 TUBULAR ROUND FRAME, TFA-24X30
<HEWPI 1 7L104260mm > < Sewing area "410X260mm” >

46 536495001 3|770F /77 ~32X45 TUBULAR ROUND FRAME, TFA-32X45

155-960-201
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G1 . ¥ T 4% / Presser foot mechanism / Stoffdriickerfu / Mécanisme de pied presseur
/ Mecanismo de la prensa tela

REF.NO. CODE £ Ao NAME OF PARTS RIVY
Tk o R " OPTION PARTS "
<HMIT Y 730X50mm> < Sewing area "30X50mm” >
21 S44700001 YT =057 % TUBULAR FRAME ASSY, 05
211 532798001 TG ANT - COLLAR
21-2 $32799001 T AT R4 NUT, M4
21-3 $33802001 R R E A SCREW, M4
21-4 $36043000 VAR Ry FAE SPRING, COMPRESSION
21-5 5§39104001 YYT G hFIC HOLDER, C
21-6 061300616 3 1 3X6 SCREW, FLAT M3X6
<HH T ) FEEXTCmMm > < Sewing area "55X70mm” >
21 544703001 WYy —077 3 TUBULAR FRAME ASSY, 07
21-1 $32798001 T ANT— COLLAR
21-2 $32799001 T AFY A NUT, M4
21-3 533802001 79 AR TMA SCREW, M4
21-4 536043000 THGINZ SPRING, COMIPRESSION
21-5 539104001 WU HFIC HOLDER, C
21-6 061300616 + S 33X6 SCREW, FLAT M3X6
i 5t A “ For Supply parts “
<§$=8mm,L=2Tmm> £$=8mm,L=21mm>
49 533207000 ZeFAaELEZIN ADIJUSTING SCREW, 21
<S=8mm,L=23mm> <$=8mm,L=23mm>
49 $33208000 FPEELERE PFE ADJUSTING SCREW, 23
<S8 =8mm,L=27mm> <S=8mm,L=27mm>
49 $33209000 ToFATRARI27 ADJUSTING SCREW, 27
<S=8mm,L=31Tmm> <S=8mm,L=31Tmm>
49 529634001 T7FITEIRIL ADJUSTING SCREW, L
155-860-201
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G2 . LB / Presser foot mechanism / Stoffdrickerfuf3 / Mecanisme de pied presseur
/ Mecanismo de la prensa tela

"FSi g S //"—_““"""‘"_""'"m""""_‘“\
/OPTION PARTS " % 20-4 20-3 ™
=", >
// y . B

< WISREH
/ For Supply parts >

155-960-201
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G2 . R B8R / Presser foot mechanism / Stoffdrickerful / Mécanisme de pied presseur

/ Mecanismo de la prensa tela

REF.NO. CODE Q'TY A NAME OF PARTS RMVY
3 543465001 Meswsanrlb-4v3 HOLDER BASE FRAME ASSY
3-1 542335001 eZT02377L—4LC7 3 HOLDER BASE FRAME ASSY, C
3-1-1 542314001 HesT7930 7L ~AC HOLDER BASE FRAME, C
3-1-2 542304000 BIANYZPTLEY FELT,Y
3-2 542315001 1leo2939 71— AL HOLDER BASE FRAME, L
3-3 542316001 17758970 — AR HOLDER BASE FRAME, R
3-4 542324000 A AVERY R VY VR E FRAME CONNECTING PLATE, R
3-5 S422970601 12{H 2+ VB NUT, SQUARE M6
3-6 018061036 | 12{7+KL bEX1D BOLT, SOCKET M6X10
3-7 025060236 | 12{es¥HxrF1u6 WASHER, PLAIN M 6
3-8 018401436 8|7 #®u haxi1a BOLT, SOCKET M4X14
3-9 025040236 8|SV HzFLI4 WASHER, PLAINM 4
3-10 542321001 LA DRV VRV, I - 7 3 FRAME CONNECTING PLATE ASSY, F
3-11 018401236 | 32|7F#I) baxiz BOLT, SOCKET M4X12
3-12 025040236 | 32 ¥HRrF1m4 WASHER, PLAINM 4
3-13 542326001 7NeSTo b UYFIL—ALT 3 HOLDER BASE SETTING FRAME ASSY
3-14 060401016 | 21|/v1 > Fax10 SCREW, BIND M4X10
<RI 7285X410mm > < Sewing area "285X410mm” >
16 $43473001 6|57 730X437 2 SQUARE FRAME SET, 30X43
16-1 542331001 6|H 77 730%837 3 SQUARE FRAME ASSY, 30X43
16-1-1 $32798001 6l7v v xhT— COLLAR
16-1-2 S32799001 BT 7Y AV M4 NUT, M4
16-1-3 $33802001 6|77 AFTME SCREW, M4
16-1-4 536043000 |7 oAy N% SPRING, COMPRESSION
16-2 S43471001 6|57 hrdBL HOLDER, BL
16-3 543472001 b|b>79Ah+ 78R HOLDER, BR
16-4 062401216 | 24+~ 2amax12 SCREW, PAN M4X12
16-5 021400206 | 24293+ b4 NUT, 2 M4
< 5T Y 7450X305mm > < Sewing area "450X305mm” >
18 533804101 6137 730X487 % SQUARE FRAME SET, 30X48
18-1 $32795101 61577 730X58% 2 SQUARE FRAME ASSY, SPFA-30X48
18-1-1 $32798001 6|77 AND - COLLAR '
18-1-2 $327939001 G170 L AFY M4 NUT, M4
18-1-3 533802001 |77 v AR Tms SCREW, M4
18-1-4 $36043000 | 6|w7aunx SPRING, COMPRESSION
18-2 $33805001 Gles 77 nFFAR HOLDER, AR
18-3 533806001 bl ohFIAaL HOLDER, AL
18-4 062401216 | 24|+~ 23Max12 SCREW, PAN M4X12
18-5 021400206 | 24|22 24 b4 NUT, 2 M4
"AT Va8 " OPTION PARTS "
<R > < For setiting the holder base assy >
19 546992001 121V ¥ 3 2T M4B KNOB SCREW, M4B
20 542329001 1| Ferr99 3 SASHES FRAME ASSY
20-1 542318001 2|44 aw7230 SASHES FRAME HOPIZONTAL
20-2 $42317001 AR B R R SASHES FRAME, VERTICAL
20-3 $32791000 | 16|#> %> UV 7290 CLIP, 290
20-4 536408000 Al g9y Y 7220 CLIP, 220
20-5 060401016 | 22130 > Fax10 SCREW, BIND M4X10
155-960-201
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G2 . ¥ B8R / Presser foot mechanism / Stoffdriickerfu / Mécanisme de pied presseur

/ Mecanismo de la prensa tela

iR —— mm—— AR BMALANL SR WA —

== 2
/20-5

< WA
! For Suppky parts >

27
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G2 . BT BH1% / Presser foot mechanism / StoffdrickerfuB / Mécanisme de pied presseur
/ Mecanismo de la prensa tela

REF.NO. CODE _|qTY b X o NAME OF PARTS RV

AT s R " OPTION PARTS
<R T Y 7285X410mm> < Sewing area "285X410mm"” >

16 543473001 12157 730%X437 2 SQUARE FRAME SET, 30X43

16-1 $42331001 12th 4 74930X437 2 SQUARE FRAME ASSY, 30X43

16-1-1 $32798001 120402405 — COLLAR

16-1-2 $32799001 12{79 2 AFY V4 NUT, M4

16-1-3 $33802001 12177 AR VM4 SCREW, M4

16-1-4 §36043000 ¢ 12{7o3onx SPRING, COMPRESSION

16-2 $43471001 | 12{e3 228578 HOLDER, BL

16-3 S$43472001 12|37 %7+ FBR HOLDER, BR

16-4 062401216 | 48|F~amMax12 SCREW, PAN M4X12

16-5 021400206 | 48|22+ p4 NUT, 2M4
<#E T Y 7oS175mm> < Sewing area "@175mm” >

24 515642001 elz 7421 ROUND FRAME, SPF-21
<Y 7@210mm> <Sewing area "@210mm” >

24 515646001 biT 7425 ROUND FRAME, SPF-25
<fEH T Y 7205X200mm > < Sewing area “205X200mm” >

26 515650001 6Hh4 T y24xX24 SQUARE FRAME, SPFA-24X24
<EBHIT 1 7415X170mm > < Sewing area "4153X170mm"” >

26 515654001 6{7 77 745%23 SQUARE FRAME, SPFA-45X23
<HEHT Y 7A15X215mm > < Sewing area "415X215mm” >

26 S$15658001 657 77 45x27 SQUARE FRAME, SPFA-45X27
<RI Y F415X260mm > < Sewing area "415X260mm"” >

26 515660001 6| H 7 747 45X32 SQUARE FRAME, SPFA-45X32
YRR " For Supply parts ”
<S$=8mm,L=21Tmm> <S=8mm,L=21mm>

49 $33207000 tHo2vFaoerixi ADJUSTING SCREW, 21
<S=8mm,L=23mm> <S5 =8mm, L=23mm>

49 $33208000 1WooFaoeriiag ADJUSTING SCREW, 23
<5$=8mm, L=27mm> <S$=8mm,L=27mm>

49 $33209000 HW7oFaawr 327 ADJUSTING SCREW, 27
<S=8mm,L=31mm> <8 =8mm, L=31mm>

49 529634001 N22¥F3owvait ADJUSTING SCREW, L

155-960-201
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G3 . T B% / Presser foot mechanism / StoffdriickerfuB / Mécanisme de pied presseur

/ Mecanismo de la prensa tela

< HISRSS
{ For Supply parts >

29
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G3 . 7L B3R / Presser foot mechanism / Stoffdriickerfu / Mécanisme de pied presseur
/ Mecanismo de la prensa tela

REF.NO. CODE Q1Y = NAME OF PARTS RV

3 543465001 HeSTo239T7L—4LYE HOLDER BASE FRAME ASSY

3-1 $42335001 Hesooamsr—ncy s HOLDER BASE FRAME ASSY, C

3-1-1 $42314001 NeZDP783 71— 4C HOLDER BASE FRAME, C

3-1-2 542304000 AlA~NGASTTINRY FELT,Y

3-2 542315001 Hes793970—4L HOLDER BASE FRAME, L

33 542316001 HesTva97L—-4AR HOLDER BASE FRAME, R

3-4 S42324000 22 —ALL T YTRR FRAME CONNECTING PLATE, R

3-5 542297001 12{h 97+ bMs NUT, SQUARE M6

3-6 018061036 | 12|{7F#JL F6X10 BOLT, SOCKET M6X10

3-7 025060236 | 12|54 AXF196 WASHER, PLAINM 6

3-8 018401436 Bi7FHHI bax1a BOLY, SOCKET M4X14

3-9 025040236 BlesH¥HRFLa WASHER, PLAINM 4

3-10 542321001 AT —Ll YL EFT7 3 FRAME CONNECTING PLATE ASSY, F

3-11 018401236 | 327K baxiz2 BOLT, SOCKET M4X12

3-12 025040236 | 32{e>¥HAxFa94 WASHER, PLAINM 4

3-13 542326001 HeZD7 I Fr 2 L—60L7 2 HOLDER BASE SETTING FRAME ASSY

3-14 060401016 | 21]/5q > Faxio SCREW, BIND M4X10
AT La &Y “ OPTION PARTS
<7 EDREH > <« For holding the spider net frame >

30 515612000 Sl7ESREALTY SPIDER NET FRAME HOLDER, PFH2-2
<#HrT Y 7230mm> <Sewing area "@30mm"“ >

31 $15613000 BE7 TS AT =07 SPIDER NET FRAME, SPFH-07

36 $15618000 6i+hI7y—07 INNER ROUND FRAME, SPF-07
<g#iT ) 7S50mm> < Sewing area "@50mm” >

3 $15614000 B{7ELS AT 09 SPIDER NET FRAME, SPFH-09

36 515619000 6lFH7v—09 INNER ROUND FRAME, SPF-09
<#RE T 1) 7 280mm > < Sewing area "@80mm” >

31 515615000 6|7E/RTYT~12 SPIDER NET FRAME, SPFH-12

36 $15620000 o|FHTI—~12 INNER ROUND FRAME, SPF-12
<g@E$r) 72110mm> < Sewing area “@110mm” >

31 $15616000 6[7FE/ AT —15 SPIDER NET FRAME, SPFH-15

36 515621000 Bl+nT7—15 INNER ROUND FRAME, SPF-15
<H#T ) 7140mm> < Sewing area "@140mm” >

31 515617000 GlvT/ X718 SPIDER NET FRAME, SPFH-18

36 515622000 BlFhTv—18 INNER ROUND FRAME, 5PF-18
" HBRSR" ” For Supply parts ”
<8 =8mm,L=2Tmm> <S=8mm,L=2Tmm>

49 $33207000 HW7osanmetszin ADJUSTING SCREW, 21
<S8 =8mm,L=23mm> <S5 =8mm,L=23mm>

49 $33208000 1WooFaneszy2s ADJUSTING SCREW, 23
<5=8mm,L=27mm> <S8 =8mm,L=27mm>

49 533209000 Y27 FA&1FT27 ADJUSTING SCREW, 27
<S=8mm, L=31Tmm> <S=8mm, L=31mm>

49 $29634001 RS- 2-27F $71 ADJUSTING SCREW, L

155-960-201
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G4 . I Btk (7 3 > BB&R) / Presser foot mechanism (Option parts)
/ StoffdriickerfuB3 (Sonderzubehdr) / Mécanisme de pied presseur (Piéces en option)
/ Mecanismo de la prensa tela (Piezas opcionales)
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G4 BRI BHR(A 7 > 3 - BB&) / Presser foot mechanism (Option parts)

/ StoffdrickerfuB (Sonderzubehor) / Mécanisme de pied presseur (Piéces en option)

/ Mecanismo de la prensa tela (Piezas opcionales)

REF.NO. CODE Q'TY ErAA NAME OF PARTS RM;
53 536400001 Blx—L7vvE NAME FRAME ASSY
53-1 $36399001 6|a—4LD7aTAA NAME FRAME PLATE
53.2 520012001 6| AN SPACER
53-3 S09823101 12 O A PR ] SLIDE PLATE ASSY
53-4 509830101 IR FAEITY) SPRING, PLATEA
53-5 509827001 GBI AR~ SPACER, PRESSER
53-6 509828101 YA g FRAME PRESSER PLATE
53-7 062671014 | 42)~71357-40X10 SCREW, PAN SM3.57-40X10
53-8 028350243 | 42|13 &%HHFx2.35 WASHER, SPRING 2-3.5
53-9 025350236 | 18> ¥HxFa73s WASHER, PLAINM 3.5
<gET U 7R105mm > < Sewing area “@105mm” >
54 $32945001 BT AT 2 HOOP ASSY, A
<gsizl)7@75mm> < Sewing area “@75mm" >
55 $32946001 Gi7 787 % HOOP ASSY, B.
<HERI Y F@25mm> <Sewing area "@25mm" >
56 532947001 6|77 Cy & HOOP ASSY, C
<#HT Y 7E0X25mm> <Sewing area "60X25mm” >
57 532948001 6|77D7 3 HOOP ASSY, D
<#HT U FEHAE0MM > < Sewing area “25X60mm” >
58 $32949001 6|7 VEY R HOOP ASSY, E
<$EH T 1) 785X60mm > <Sewing area "85X60mm” >
59 508848001 I EN R M) MAGNETIC CLAMP, 70X90
<HEHlr 1) 7120X50mm > < Sewing area "120X50mm" >
60 157340101 B|HFTLTVINET X HOOP ASSY, 3X6
< fzsl e ) 755X25mm > < Sewing area “"55X25mm” >
61 $30580001 6{77GY % HOOP ASSY, G
“ REES ” For Supply parts ”
< A~G, 2IAGEHBEHS > | <Common parts for "Hoop A~G & 3X6>
54-1 121764001 Y E AT SPRING
54-2 021670203 6iF Y k22357 NUT, 2 SM3.57
155-960-201
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G5 . ¥R (o 7 3 »y8 &) / Presser foot mechanism (Option parts)
/ Stoffdriickerfu (Sonderzubehdr) / Mécanisme de pied presseur (Piéces en option)
/ Mecanismo de la prensa tela (Piezas opcionales)
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G5 . R IBEER (4 7 2 3 > &) / Presser foot mechanism (Option parts)
/ Stoffdriickerfu3 (Sonderzubehor) / Mécanisme de pied presseur (Piéces en option)
/ Mecanismo de la prensa tela (Piezas opcionales)

REF.NO. CODE  {Q'TY £ XA NAME OF PARTS RM]
<R T Y 7220X225mm > < Sewing area “220X225mm" >
67 44715001 6|77 23X247 2 TUBULAR FRAME SET, 23X24
67-1 S$44714001 B|hY T 23N287 3 SQUARE FRAME ASSY, 23X24
67-1-1 $32798001 6|7 ANnT— COLEAR
67-1-2 $32799001 BT AFY M4 NUT, M4
67-1-3 533802001 BIT77 LA RTMA SCREW, M4
67-1-4 536043000 BlTTIAIINE SPRING, COMPRESSION
67-2 532797001 12i9 929 h+97A HOLDER, A
67-3 062401416 | 24|+ ~21ax14 SCREW, PAN M4X14
67-4 021400206 | 24231+ a4 NUT, 2 M4
<g@BT Y 7225%X215mm > <Sewing area "225X215mm" >
68 54471600 bjET 7 y23x28Y 3 SQUARE FRAME SET, 23X24
638-1 S44714001 6ih v T34 5 SQUARE FRAME ASSY, 23X24
68-1-1 532798001 6|70 AN — COLLAR
68-1-2 $32799001 6|72 AFY M4 NUT, M4
68-1-3 533802001 G177 A3 TM4E SCREW, M4
68-1-4 536043000 6|7y SPRING, COMPRESSION
68-2 544734001 SlesIsh+ICR HOLDER BASE CLAMP, CR
68-3 S44733001 BT ohFTCL HOLDER BASE CLAMP, CL
68-4 062401216 | 24|F~2amax12 SCREW, PAN M4X12
68-5 021400206 | 242324V b4 NUT, 2 M4
<HWHUT Y 7220%415mm> | <Sewing area “"220X415mm” >
69 544720001 6V YT Ta3XA3T & TUBULAR FRAME SET, 23X43
69-1 S44719001 6lH v T723K437 X SQUARE FRAME ASSY, 23X43
69-1-1 532798001 BiI g A hT~ COLLAR
69-1-2 $32799001 6|77 A5 FMs NUT, M4
69-1-3 533802001 677U ARYNMA SCREW, V4
63-1-4 536043000 BT ATISR SPRING, COMPRESSION
69-2 $32797001 | 12|vyIohrIa HOLDER, A
69-3 062401416 | 24|+ ~aX14 SCREW, PAN M4aX14
69-4 021400206 | 24|23 a3FY ka4 NUT, 2 M4
<fHz U 7415X220mm> < Sewing area "415X220mm"” >
70 S44721001 6le 37 723x437 3 SQUARE FRAME SET, 23X43
70-1 544719001 61A V7 723X437 3 SQUARE FRAME ASSY, 23X43
70-1-1 532798001 Bl7 7 ARG~ COLLAR
70-%-2 $32799001 GlT 7V AFY F M4 NUT, M4
70-1-3 533802001 Bl7r Y ARIMa SCREW, M4
70-1-4 536043000 Ik gy AL SPRING, COMPRESSION
70-2 $43471001 6lesTohF 8L HOLDER, BL
70-3 543472001 6|59 H+YBR HOLDER, BR
70-4 062401216 { 24| ~MaX12 SCREW, PAN M4X12
70-5 021400206 | 24202+ b4 NUT, 2 M4
<HERT U 7285X270mm> | <Sewing area "285X270mm" >
717 544725001 6|y 7 730X287 % TUBULAR FRAME SET, 30X28
71-1 $44724001 6427 930%28% 3 SQUARE FRAME ASSY, 30X28
71-1-1 532798001 BT AhT— COLLAR
71-1-2 532799001 BT L AFY M4 NUT, M4
71-1-3 $33802001 BTy v ARIMA SCREW, M4
71-1-4 $36043000 6{7ramx SPRING, COMPRESSION
71-2 542334001 12wy 22#+9D HOLDER, D
71-3 062401416 | 24{+~N214X14 SCREW, PAN M4X14
71-4 021400206 | 24{23 2+ a4 NUT, 2 V4
155-960-201
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G5 . BB (47 3 o8& / Presser foot mechanism (Option parts)
/ StoffdriickerfuB (Sonderzubehdr) / Mécanisme de pied presseur (Pieces en option)
/ Mecanismo de la prensa tela (Piezas opcionales)
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G5 . IBIRAR (4 7 > = > ERER) / Presser foot mechanism (Option parts)

/ StoffdriickerfuB (Sonderzubehér) / Mécanisme de pied presseur (Piéces en option)

/ Mecanismo de la prensa tela (Piezas opcionales)

REF.NO. CODE Q'Y £ A1 NAME OF PARTS RNV
< #3 T 1) 7270X285mm > < Sewing area “270X285mm" >
72 544726001 6|ET T 730X28% 2 SQUARE FRAME SET, 30X28
72-1 S44724001 6|# 7 T730X287 £ SQUARE FRAME ASSY, 30X28
72-1-1 £32798001 Gy AhD— COLLAR
72-1.2 532799001 6|79 AFY P M NUT, M4
72-1-3 $33802001 |77 ARTMA SCREW, M4
72-1-4 536043000 6| AN SPRING, COMPRESSION
722 533805001 BlE3TohT VAR HOLDER, AR
72-3 533806001 GBS 77 A+ dAL HOLDER, AL
72-4 062401216 | 241+~0MaxX12 SCREW, PAN M4X12
72-5 021400206 | 241233+ b4 NUT, 2 M4
<#EMT U7 3IBEXE10mm > < Sewing area "385X410mm” >
73 $44730001 6wV 740X437 X TUBULAR FRAME SET, 40X43
73-1 544729001 Glh 7?77 a0X437 3 SQUARE FRAME ASSY, 40X43
73-1-1 $32798001 G|Uy L AhT— COLLAR
73-1-2 $32799001 G772 AU M4 NUT, M4
73-1-3 $33802001 77V ARIMA SCREW, M4
73-1-4 536043000 R = Ly PAR SPRING, COMPRESSION
73-2 542334001 12| a2hn 9D HOLDER, D
73-3 062401416 | 24|F~04x14 SCREW, PAN M4X14
73-4 021400206 | 24i23 2+ b4 NUT, 2 M4
<#Es ) 7A415X385mm> < Sewing area "415X385mm" >
74 S44731001 BT T 740X437 2 SQUARE FRAME SET, 40X43
74-1 S44729001 6|17 77 80X437 % SQUARE FRAME ASSY, 40X43
74-1-1 532798001 BT AnD - COLLAR
74-%1-2 532799001 BTV L XFY P4 NUT, M4
74-1-3 533802001 BTV ARIMA SCREW, M4
74-1-4 536043000 6|7 vaTN% SPRING, COMPRESSION
74-2 S43471001 6lZ77A+ 7BL HOLDER, Bl
74-3 S43472001 SiesT7UhFTBR HOLDER, BR
74-4 062401216 | 24|+ ~Nz1max12 SCREW, PAN M4X12
74-5 021400206 | 24222+ a4 NUT, 2 M4
155-960-201
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G6 . T BE% (o 7S 3 »BRER) / Presser foot mechanism (Option parts)
/ StoffdriickerfuB (Sonderzubehér) / Mécanisme de pied presseur (Pigces en option)

/ Mecanismo de la prensa tela (Piezas opcionales)
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G6 . IBIBE (F 7 3 - Bhid) / Presser foot mechanism (Option parts)
/ StoffdrickerfuB (Sonderzubehér) / Mécanisme de pied presseur (Piéces en option)
/ Mecanismo de la prensa tela (Piezas opcionales)

REF.NO. CODE Q'TY ErAg NAME OF PARTS RM
30 $49342001 Glv R/ AHLT97 2 SPIDER NET FRAME HOLDER ASSY
80-1 549343001 G|VESAASRITE SCREW ASSY, S-NET FRAME
80-2 549345001 | 284|9FE/ RL A AN-Y SPACER, S-NET FRAME
80-3 $46999001 | 24|Y ¥ I X YM4B KNOB SCREW, M4B
80-4 026040136 | 24jeZ¥Hirab#4 WASHER, PLAINS 4
80-5 021400206 | 24233+ +4 NUT, 2 M4
80-6 549346001 6|7 E/RETHF I HOLDER, 1
80-7 S49347001 6|V ES AEAHF V2 HOLDER, 2
80-8 062400816 | 241+ ~214X8 SCREW, PAN M4X8

<$ER T 7B50mm> < $ewing area “@50mm” >
81 $49348001 B|7ES ATV —05 SPIDER NET FRAME, 05
90 $49349001 | 112|777 057 % ROUND FRAME ASSY, 05
90-1 $49351001 | 12777 ~05Y ROUND FRAME, 05 QUTER
90-2 549352001 | 12{x M09 —057F ROUND FRAME, 05 INNER
90-3 $32798001 | 12{v o v Ano— COLLAR
90-4 $32799001 | 12|74 Y4+ M4 NUT, M4
90-5 533802001 | 121042 A xdm4a SCREW, M4
90-6 $36043000 | 12|77 3 wni% SPRING, COMPRESSION
<HE$T ) 7@70mm> < Sewing area "@70mm"” >
81 549353001 6|7/ ATT~07 SPIDER NET FRAME, 07
90 549354001 GlwTy—077 % ROUND FRAME ASSY, 07
90-1 549356001 6| vAT7 =07V ROUND FRAME, 07 OUTER
90-2 549357001 6lvH7? Y07 F ROUND FRAME, 07 INNER
90-3 $32798001 S|7v L RAHT— COLLAR
90-4 $3279%001 BI7 7 YA+ Fma NUT, M4
90-5 533802001 BIT 7 L ARIMS SCREW, M4
90-6 536043000 6i7yauNt SPRING, COMPRESSION
: : <#EHx Y 7S100mm> < Sawing area "@100mm" >
81 549358001 6|7/ AT ~10 SPIDER NET FRAMIE, 10
90 5432359001 Slw T —107 3 ROUND FRAME ASSY, 10
90-1 549361001 w7 —10vt ROUND FRAME, 10 QUTER
90-2 549362001 Bl TNTI—107F ROUND FRAME, 10 INNER
90-3 532798001 BI77 T AAT~ COLLAR
90-4 532792001 BT 7Y AFY R4 NUT, M4
90-5 $33802001 67742 T4 SCREW, M4
90-6 $36043000 6i7v 39 8% SPRING, COMPRESSION
<#Egr)72130mm> < Sewing area “@130mm” >
81 549363001 G|7E/RT—13 SPIDER NET FRAME, 13
90 549364001 6|z y—137 3% ROUND FRAME ASSY, 13
90-1 549366001 5w 7~3U 1 ROUND FRAME, 13 OUTER
90-2 549367001 GiTINT 7 —130F ROUND FRAME, 13 INNER
90-3 $32798001 l77vAhT~ COLLAR
90-4 $32799001 {77y AFY P M4 NUT, M4
90-5 $33802001 6|77 Y22 YMa SCREW, M4
90-6 536043000 6|7 IR SPRING, COMPRESSION

155-960-201
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G6 . LR (7 3 s8BER) / Presser foot mechanism (Option paris)
/ StoffdriickerfuBB {Sonderzubehér) / Mécanisme de pied presseur (Piéces en option)

/ Mecanismo de la prensa tela (Piezas opcionales)
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G6 . IR (F 7 3 3 > EREh) / Presser foot mechanism (Option parts)
/ StoffdriickerfuB (Sonderzubehdr) / Mécanisme de pied presseur {Piéces en option)
 /Mecanismo de |la prensa tela (Piezas opcionales)

REF.NO. CODE Q'TY B A NAME OF PARTS R

<@l Y7 @160mm>> < Sewing area “"@160mm” >

81 $49368001 61V E/RTV-16 SPIDER NET FRAME, 16

90 549369001 BixINT T —169 3 ROUND FRAME ASSY, 16

90-1 549371001 ST —~16Y b ROUND FRAME, 16 OUTER

90-2 $49372001 Bl —16mF ROUND FRAME, 16 INNER

90-3 $32798001 BlasAhT—~ COLLAR

90-4 $32799001 BTV L AFY R4 NUT, M4

90-5 $33802001 6y L ARXIMA SCREW, M4

80-6 $36043000 6|7 vavnia SPRING, COMPRESSION
<#EHTU7E190mm> <Sewing area "@190mm” >

95 549373001 B|vI T ~197 3 ROUND FRAME ASSY, 19

95-1 549375001 BI¥ILTT—19V b ROUND FRAME, 19 OUTER

95-2 549376001 GlvAT—19T7F ROUND FRAME, 19 iNNER

95-3 532798001 Gl7vxns— COLLAR

95-4 532799001 G177 L AFY b4 NUT, M4

95-5 533802001 S |7y L AT M SCREW, M4

95-6 536043000 YR =L FAE S SPRING, COMPRESSION

155-960-201

40



M. #1 _t4B8% / Presser foot lifter mechanism / Stoffhalterhebervorrichtung
/ Mécanisme de leveur du pinceur / Mecanismo del levantador de ménsula de trabajo
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H.#RT L4 BH#& / Presser foot lifter mechanism/ Stoffhalterhebervorrichtung

/ Mécanisme de leveur du pinceur / Mecanismo del levantador de ménsula de trabajo

REF.NO. CODE QY B A NAME OF PARTS RV
1 542564001 BTy FyLii—-73 DRIVING LEVER ASSY, P-FOOT
2 542566001 T Y ) LINK
3 542567001 A PIAR A LEVER SHAFT
4 002400514 6] ++ ~N34X5 SCREW, PAN M4X5
5 012500536 6|77+ k& F5x5 SET SCREW, SOCKET (FT) M5X5
6 542568001 Bl o FoLn-Uy DRIVING LEVER SHAFT, P-FOOT
7 002400514 61+7F~N14X5 SCREW, PAN M4X5
8 012500536 | 1217+ E35X5 SET SCREW, SOCKET (FT) M5X5
9 542619001 6lev hh T~ SET SCREW COLLAR
10 012400436 | 12|77+ 5ax4 SET SCREW, SOCKET (FT) M4X4
1 532674101 6(oas ROLLER, 8
12 $32667001 e P-FOOT SHAFT
13 532668001 BlawT Iy Aaru BUSH, U P-FOOT SHAFT
14 5326693001 BiFyT Iy ARAD BUSH, D P-FOQT SHAFT
15 542569001 GiFHT VAR SHAFT CLAMP, P-FOOT
16 062401016 6]+~ 34x10 SCREW, PAN Mi4X10
17 532675001 BlFyIa kiR SPRING, RETRACTING
18 081006070 GloU 7 p6 ORING, P6
19 532664101 eSS R PRESSER FOOT OPERATING BASE
20 542570101 6|FHTTY PRESSER FOOT
21 052400806 Gl+ AT/ R S4x8 SCREW, PAN (S/P WASHER) M4X8
22 532676000 6T oV CUSHION, P-FOOT
23 $42571001 GiAHI T 144 GUIDE PLATE, P-FOOT
24 062501016 | 1B|F~=15X10 SCREW, PAN M5X10
30 $42572001 GlAHITE—F LUVYFTR MOTORSETTING PLATE, W
31 $42573000 CIER R TV & S R PULSE MIOTOR ASSY, W
32 062401016 | 241+ ~204X10 SCREW, PAN M4X10
33 026040136 | 24|ES5¥HIa 424 WASHER, PLAIN S5 4
34 S42574001 B - YA RETRACTING LEVER
35 542575001 U ER AT LEVER SHAFT, RETRACTING
36 028060246 Bl gz YA x2-6 WASHER, SPRING 2-6
37 021060106 6i1v2F+V L6 NUT, 1 M6
38 542576001 LRSSt R VAC MOTOR LEVER ASSY, RET
39 542603001 =R @ITAE SPRING, COIL
40 542578001 GlAHIIT—2 Y18 SENSOR PLATE, W MOTOR
41 549782001 I ! SHOULDER SCREW, M4
42 542602001 Blexsiz SPRING, EXTENSION
43 (012500536 6|7+ EF5X5 SET SCREW, SOCKET (FT) Mi5X5
47 542933000 Bl#YTZASYFY 2 SWITCH ASSY, W
48 002021205 | 12{+#~32X12 SCREW, PAN M2X12
50 018501236 | 2|7+ Hl F5X12 BOLT, SOCKET M5X12
51 550103001 644 TMSWH L H — HOLDER, M-SWITCH
52 018400836 | 12| 7+ K1 +axs BOLT, SOCKET M4ax8
53 025040136 | 12|e2¥Hx374 WASHER, PLAINS 4
155-960-204
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J1 . EEEhRI2 Y B84% / Feed guide mechanism / Transportfiihrung
/ Mécanisme du guide de I' entrainement / Mecanismo de la guia de alimentacion
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11 BREHAIE ) B8R / Feed guide mechanism/ Transportfihrung

/ Mécanisme du guide de I'entrainement / Mecanismo de la guia de ahmentaaon

REF.NO. CODE  |qQTY oA NAME OF PARTS Y|
1 $42312001 2iyF o usg Y-FEED BRACKET
2 S42296001 247 ETFY b NUT, Y-FEED BRACKET
3 542269000 21U T HA Fe20L LINEAR GUIDE, 620L
4 018401436 2217 FE I Fax1a BOLT, SOCKET MidX14
5 $43494001 TIYR R si—F Y-STOPPER, F
6 543495001 YR bV IN-R Y-STOPPER, R
7 S42446001 217FR s Y9 I6xX14 BOLT, SOCKET (5/P WASHER) M6X14
8 S09834000 4ldLxvy RUBBER LEG
9 062300816 41 NI M3X8 SCREW, PAN M3X8
11 542271051 4I¥F =) — TS5 PULLEY BRACKET, Y
12 542264051 R G iy BNV N ] TIMING PULLEY ASSY, A
13 $32725000 Bl=w FRTYLY NEEDLE BEARING
14 S42272001 Qi T~y PULLEY SHAFT
15 110505001 8ivHa WASHER
16 018400636 47K ~4X6 BOLT, SOCKET M4X6
17 028040246 Az Y H k24 WASHER, SPRING 2-4
18 158722002 AV H 4.2 WASHER, PLAIN 4.2
19 542446001 8| 7FEIL M T Z6xX14 BOLT, SOCKET (S/P WASH ER) MGXM
822 $42266000 Ala 139~ bhY TIMING BELT, Y
23 542273000 4lEO-—-Fyos PILLOW BLOCK, 15
24 S47269001 BiFH#HI Y 26X20 BOLT, SOCKET (5/P WASHER) MeX20
27 $42263051 13 - B v R - £ 4] TIMING PULLEY ASSY, B
28 012060636 B]l7+ kL Z6X6 SET SCREW, SOCKET {FT) Mi6X6
29 542275001 2y Ry DRIVING SHAFT, Y -
430 542281000 2IyF v uiiNn—3X CARRIAGE BASE, Y
3 018401236 8|7+ HEIraxiz BOLT, SOCKET Md4x12
32 028040246 BN\ FxHHZ2.4 . WASHER, SPRING 2-4
33 025040236 SleZ¥HIFa04 WASHER, PLAINM 4
i34 $42302000 20AN—HTTH 3 SPACERFELT, 3
35 542278001 FANE & VR CARRIAGE, Y
36 018501236 127+ H i b5X12 BOLT, SOCKET Mi5X12
37 (28050246 12{m ¥ Hx25 WASHER, SPRING 2-5
38 . 025050236 12|ESHHRFIIS . VWASHER, PLAINM 5
39 542277001 Qa4 ATR STOPPER PLATE, T-BELT
40 542280001 T8N R AN SPACER, BELT
141 018401236 167+ H 0 +4X12 BOLT, SOCKET M4x12
142 028040246 1635 H 2.4 WASHER, SPRING 2-4
43 025040236 16|y HrF1ng WASHER, PLAINM 4
44 $42276001 20¥A2UhN—-L 1% SUPPORT PLATE, Y-FEED COVER
45 S42446001 4| THRIL b7 2eX14 BOLYT, SOCKET {5/P WASHER) Mi6X14
48 018403036 A7 F F e ~EX30 BOLT, SOCKET M4x30
49 $42445001 BiF i 7 T 8X25 BOLT, SOCKET (5/P WASHER) M8X25
52 §36220001 BRIV AN ] SENSOR PCB ASSY
53 542274001 AR~ SPACER
54 062300816 2R oM3x8 SCREW, PAN M3X3
55 025030133 2|eF¥HxyIT3 VWASHER, PLAINS 3
56 542282051 TiveH R SENSORDOG, Y
57 018500836 217 b 5X8 BOLT, SOCKET M5X8
58 028050246 282 H 225 WASHER, SPRING 2-5
59 025050236 2les3¥HrFaos WASHER, PLAINM S
60 S42276001 PANE AN FARER VR o SUPPORT PLATE, Y-FEED COVER
61 060400816 A381 2 R axs SCREW, BIND M4axX8
62 $42937001 PINE A Ny I i ) Y-FEED COVER ASSY, U
62-1 S42311001 21y UhN—9 T Y-FEED COVER, U
62-2 $S42938000 PAE AR WACEE:- Ky B o Ehy TAPE
63 060400616 8|41 > FMaxe _ SCREW, BIND M4X6
66 S42309101 Py U HI~7FR Y-FEED COVER, INNER-R
67 060400616 41731 2 FMAXS SCREW, BIND M4aXe6
. 168 542310101 Tyt 7 AN g FL Y-FEED COVER, {INNER-L
69 060400615 4354 2 K MAX6 SCREW, BIND M4X6
208 S50025001 Tivado URiN—v kR Y-FEED COVER, OUTER-R
209 060400616 4N FMAXE SCREW, BIND M4X6
1210 550026001 HydoUAN—wbL Y-FEED COVER, QUTER-L
211 060400616 A8 K M4EXE SCREW, BIND M4ax6
155-960-243
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J2.

ERSh40:2% U B3{R / Feed guide mechanism / Transportflihrung
/ Mécanisme du guide de I' entrainement / Mecanismo de la guia de alimentacion

rt%
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12 . BREHALX Y BA{R / Feed guide mechanism / Transportfihrung
/ Mécanisme du guide de I'entrainement / Mecanismo de la guia de limentacion

REF.NO. CODE QTY By Ao NAME OF PARTS RV}
71 $18291001 13K 2 AW R 3 UsXs SCREW, BUTTON HEAD M5X8
72 028050246 2{NFHFHF25 WASHER, SPRING 2-5
73 025050236 2leSHHExFLIS WASHER, PLAINM 5
74 542286000 A FATA I COVERSUPPORT PLATE
75 060400616 2181 > FMAX6 SCREW, BIND M4X6
78 021400206 2202 F Y b4 NUT, 2 M4
79 018501036 2| 7F+HE I b5X10 BOLT, SOCKET M5X10
80 028050246 2|85 HHx2-8 VWASHER, SPRING 2-5
81 025050236 2|leSHHRFTTS WASHER, PLAINM 5
82 021500216 2i2v a3+ v b5 NUT, 25
83 018500836 2| 7r# r5x8 BOLT, SOCKET M5X8
84 509834000 21d6%v4 RUBBERLEG
85 $43477001 2|IXZ By X-STOPPER
86 021500216 2|23+ b5 NUT, 2 M5
89 (062300616 21 N3 M3X6 SCREW, PAN M3X6
118 536220001 i ENLTE SENSOR PCB ASSY
119 §42274001 3{a~— SPACER
120 062300810 6|~ M3X8 SCREW, PAN M3X8
121 025030133 SlETHHILADS WASHER, PLAINS 3
143 §42327001 XA NR—V 15 X-COVERSUPPORT PLATE, L
144 060400616 2181 2 FMAXE SCREW, BIND M4X6
145 §42328001 HxhnR— U8R X-COVER SUPPORT PLATE, R
146 060400616 21787 » FMBX6 SCREW, BIND M4X6
147 $42313001 g Uhin- FEED COVER, X
148 060400616 | 12{/V1 > FM4X6 SCREW, BIND M4X6
150 S00480000 4la~ KR4 #5 CORD HOLDER, 5N
151 525567000 Ala—FHILE48 CORD HOLDER, 8N
152 149547000 |- FxHz CORD HOLDER, 4N
153 060400816 | 16{/81 > F4x8 SCREW, BIND MAX8
154 (021400206 | 16|22+ t4 NUT, 2 vi4
155 $32790001 dhy T LF15 COUPLING, 15
156 018501636 | 16| 7+ #HJ L5X16 BOLT, SOCKET Mi5X 16
158 542431001 Ly oA CONNECTING SHAFT, A
159 $42432001 1L sy IuB CONNECTING SHAFT, B
161 42433001 ey CONNETING BEARING
162 076002800 Ha =% re0022z BALL BEARING, 6002ZZ
163 048320242 2| ADFFIICI2 RETAINING RING, INTERNAL C32
165 542445001 217 FE 0 b 28X25 BOLT, SOCKET (5/P WASHER) M8X25
167 542462001 NE-5754V L MOTOR BRACKET
169 542320000 Tye—-4-2% MOTORASSY,Y
171 S$42445001 8| FHEN FY Y 38X25 BOLT, SOCKET {S/P WASHER) M8X25
173 542434000 1y k7= DRIVING PULLEY
175 542435001 2O FEaT—)v2h3— COLLAR
176 018501436 2|7+ b 5X14 BOLT, SOCKET M5X 14
177 S42436000 NI ESDT1% DRIVING WIRE
178 $42430001 HF~UH173 PULLEY BASE ASSY
178-1 542437001 HEEUE-Ei PULLEY BASE
178-2 542438000 Iy F—Ua WIRE PULLEY, A
178-3 021060106 2o+ 6 NUT, 1 M6
178-4 S42439001 HF-u~N—-2 PULLEY BODY
178-5 542440001 11K 3L b 5X55 BOLT, MI5X55
178-6 021500216 Y22+ bs NUT, 2 M5
178-7 018501022 4} P F I F5X10 BOLT, SOCKET M5X10
178-8 025050134 Ales¥HzaADS WASHER, PLAINS S
178-9 028050242 FAVAS-R, ) B B WASHER, SPRING 2-5
180 542445001 2|7 K b2 38X25 BOLT, SOCKET (5/P WASHER) M8X25
182 $43501001 1|V =7 H1 F505L LINEAR GUIDE, 5051
184 $43502001 Y S yns RAIL CONNECTING PLATE
185 018300622 4|7 FF I F3X6 BOLT, SOCKET M3X6
186 542444001 PALE S SHOULDER SCREW, M4
188 018300836 7|7+l h3X8 BOLT, SOCKET M3X8
190 S42438000 21714 %7 —UA WIRE PULLEY, A
191 025060236 HesHHzFade WASHER, PLAIN M 6
193 S42443001 1H7—ud1r PULLEY BASE, B
194 018501436 217 FF I b5X14 BOLT, SOCKET M5X14
155-960-243
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J3 . EEEhEI:% U B3R / Feed guide mechanism / Transportfiihrung

/ Mécanisme du guide de I' entrainement / Mecanismo de la guia de alimentacion
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13 . BESH{ALE 1 BA{R / Feed guide mechanism / Transportfihrung

/ Mécanisme du guide de I"entrainement/Mecanismo de la guia de alimentacion
g

REF.NO. CODE  |qQTY XA NAME OF PARTS RV
70 542934001 MUyt 2 2L—4LTE FEED FRAME ASSY, Y
70-1 $42306001 1ly#2 U7l —4 FEED FRAME, Y
70-2 543496000 AlyFoYATTINE FELT, Y
70-3 542305000 za~xyassr—7 TAPE
87 542268000 Yz FHAL E700L LINEAR GUIDE, 700L
88 018401236 | 2417 H4xi12 BOLT, SOCKET M4X12
a0 42300000 2IXE—2 - N~ MOTORBASE, X
91 $18291001 AR Y K3 U5X8 SCREW, BUTTON HEAD M5X8
92 018501236 A1 7+ HF I hsx12 BOLT, SOCKETM5X12
94 025050236 LloSYHAFIIE WASHER, PLAINM S
95 021500216 4l{2i 2+ b5 NUT, 2 M5
96 076001800 2t 7 Uy ren0iz BALL BEARING, 600122
97 542270051 e A3 F = UXo 2 TIMING PULLEY ASSY, X
98 012500536 4177 2 T 5X5 SET SCREW, SOCKET (FT) M5X5
ag 542262000 2IXxE~s2—-2% MOTOR ASSY, X
100 542301001 2IXE—5—-THH5YE MOTOR BRACKET, X
101 018501236 16{7F KN bEX12 BOLT, SOCKET M5X12
102 025050236 16|SHYHRFLIS WASHER, PLAINM S
103 $42265000 212139 EX TIMING BELT, X
104 542283001 27— —~N—=2 PULLEY BASE, X
105 S18291001 BlF R Y F & V5X8 SCREW, BUTTON HEAD M5X8
106 $42284001 2XTF-U~-F 25V B X-PULLEY BRACKET, B
107 018500836 A7+ HE T 5X8 BOLT, SOCKET MI5X8
108 028050246 AN EFHH 325 WASHER, SPRING 2-5
109 025050236 4lEsHHRT LTS WASHER, PLAINM S
110 S42285051 Z2IXTF =TS HEY A X-PULLEY BRACKET, A
1M 542264051 a2 97F-0uav7 32 TIMING PULLEY ASSY, A
112 $32725000 Az FRsTY 4 NEEDLE BEARING
113 S42272001 27U T PULLEY SHAFT
114 110505001 12| H & WASHER
115 018400636 10l 7+ Hib 4xs BOLT, SOCKET M4X6
116 158722002 21 HRa2 WASHER, PLAIN 4.2
117 018403036 2{7F R b axzo BOLT, SOCKET M4X30
122 $42939001 TxFoUITL—L7 8 FEED FRAME ASSY, X
122-1 42307001 1iXF2 U T — A FEED FRAME, X.
122-2 S$42303000 21ARYAY 7T X FELT
123 546567001 131 F¥ X358 POSITIONING PIN, 5.8 W/SCREW
124 $32877101 M FEFALE POSITIONING PIN, W/SCREW
126 018061236 12{7 0 b ex12 BOLT, SOCKET M6X12
127 025060236 12je 59 HrF176 WASHER, PLAINM 6
128 §42297001 12|Ho+Y FME NUT, SQUARE M6
129 018401236 | 1217+ #i haxi2 BOLT, SOCKET M4X12
130 028040246 1292 ¥H %2-4 WASHER, SPRING 2-4
131 158722002 12155 %42 - WASHER, PLAIN 4.2
132 542279001 2{xxnbrLryTs BELT CONNECTING PLATE, X
133 542277001 2l 309N bATH STOPPER PLATE, T-BELT
134 542280001 AN b A= SPACER, BELT
135 018401236 {7+ HE i rax12 BOLT, SOCKET M4X12
136 028040246 §iNxHH 24 WASHER, SPRING 2-4
137 025040236 BlE>HHRFIIA WASHER, PLAIN M 4
138 061400816 815 04X8 SCREW, FLAT M4X8
139 542287051 Tixet K SENSOR DOG, X
140 018401036 2t7HHE N b ax10 BOLT, SOCKET M4x10
141 028040246 2| x¥Hxr2-4 WASHER, SPRING 2-4
142 0250404236 2leSHHaFLI4 WASHER, PLAIN M 4
195 $43510000 2idLTJvia RUBBER BUSH
198 548337001 JiXF U FS44v b X-FEED BRACKET
1199 S48338001 3iXado W Fshy L X-FEED BRACKET, L
200 548339001 {2 ) TS bR X-FEED BRACKET, R
155-960-243
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J3 . EREh{AI% U B4R / Feed guide mechanism / Transportfihrung

/ Mécanisme du guide de I' entrainement / Mecanismo de la gufa de alimentacion
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13 . BRENELE U B{R / Feed guide mechanism / Transportfihrung
/ Mécanisme du guide de I'entrainement / Mecanismo de la guia de alimentacién

REF.NO. CODE QTY LA NAME OF PARTS
201 548340001 i M6 PIN SCREW, M6
202 549049000 6Ly AN~—Y SPACER, URETHANE
203 021060106 Bt aF U re NUT, TM6
204 028060246 l/nx¥HR26 WASHER, SPRING 2-6
205 025060236 BleayHRFLIE WASHER, PLAINM 6
206 012400836 3{7FEZ4x8 SET SCREW, SOCKET (FT) M4X8
207 021400106 3{FV i1 NUT, 1 M4
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K . FEREI{% / Lower shaft mechanism / Untere Welle / Mécanisme de I' arbre inférieur
/ Mecanismo del eje inferior
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K . FEARAE / Lower shaft mechanism / Untere Welle / Mécanisme de l'arbre inférieur
/ Mecanismo del eje inferior

REF.NO. CODE Q'TY ErAd NAME OF PARTS RVY
1 542509000 GloerT -2 LOVWER SHAFT CASE
3 S42510051 GloavIASI RS -2 LOWER SHAFT SLIDE CASE
5 542511101 6|lvavy LOWER SHAFT
7 542512000 APERT G SPACER
9 048190242 Blr AT FPFATCS RETAINING RING, INTERNAL C19
11 070698800 6% vV iresszz BALL BEARING, 698Z7Z
13 048080142 BlrATVH 5B RETAINING RING, EXTERNALC8
15 S42513051 GlorTTRASAEE Y SLIDE PIN
17 081004870 Glov 74 O RING, 54
19 012060636 6|7+ T6X6 SET SCREW, SOCKET {FT) M6&X6
23 542515201 BlHY T FNTE COUPLING HUB, F
25 $42516301 Bih Y T U FNTRY 3 COUPLING HUB ASSY, R
27 42517000 GiFLO2FTRY TORQUE DISK
28 012500536 § 24| 7+ k£ Z5X5 SET SCREW, SOCKET (FT) Mi5X5
30 545639000 BlAFYELTE~-2817 % STEPPING MOTOR ASSY, S1
31 S45640001 3ISE— 2 F AU AN-RATE RELAY HARNESS ASSY, S-MOTOR
32 $45640002 3E—RFAYFAN—FAT S RELAY HARNESS ASSY, 5-MOTOR
34 018301036 | 18|77+ b3X10 BOLT, SOCKET M3X10
35 0250301936 | 12|e5¥H3x 373 WASHER, PLAINS 3
37 542520001 AVEP IR E SRS SENSOR PLATE, L-SHAFT
39 S49797001 GIBCE L H N3 SENSOR PCB ASSY, BC
42 S45637000 AP AL AT E W S L] {-SHAFT SENSOR HARNESS ASSY, 1
43 $45638001 eV re PN —RAR2VE |-SHAFT SENSOR HARNESS ASSY, 2
44 $45638002 e vegLtn—RA2VE L-SHAFT SENSOR HARNESS ASSY, 2
A5 060400616 61V > FM4X6 SCREW, BIND M4X6
47 060300516 | 12{/14 2 F3X5 SCREW, BIND M3X5
48 532474001 IR A MOVABLE KNIFE
51 532475001 6| AR SCREW, M4
53 $32476001 Bl Enn>-— COLLAR, M-KNIFE
55 $32477001 BlaF1n FIXED KNIFE
57 $50674001 LRS-k SCREW, SPECIAL M3X5.5
59 536135001 Bif b & THREAD HOLDING PLAYE
61 532480001 Bl A RY3X2S5 SCREW, M3X2.5
62 551244001 Bi{annzonUAINET X NEEDLE PLATE ASSY, N EMBRO.
62-1 S44766001 GlvTr1s FELT, 1.5
65 525310001 12|42 &4 SCREW, FLAT M4
67 542456051 Blhw kX ROTARY HOOK HOLDER
68 S42467000 Bl rFUPLFAITE GUIDE PLATE, TR
69 544924001 12]% A X UM3IXE5 SCREW, M3X5.5
71 542461151 IAVEEEE] NEEDLE PLATE BASE
73 047200542 G2 - F AW PIN, SPRING ROLL AW2
75 062400816 | 24|+ ~24axs SCREW, PAN M4X8
77 $42455050 Y E e FAR ROTARY HOOK COVER
79 062300416 | 12|+ ~X2M3xX4 SCREW, PAN M3X4
81 025030136 | 12{5¥HF I ET3 WASHER, PLAINS 3
83 S42457001 IS TARTAE SPRING
85 018400836 6|7+ E L ax8 BOLT, SOCKET M4X8
87 025040136 GlES¥HE T4 WASHER, PLAINS 4
89 542458051 GlAvhNR~GHI ROTARY HOOK COVER SUPPORT
91 018400836 | 12|7+H ) i4x8 BOLT, SOCKET M4X8
93 025040136 | 12ic>HH3 o304 WASHER, PLAINS 4
85 542459001 BlHwAhIN-ET ROTARY HOOK COVER BRACKET
97 504557000 6|7y 2 1 PLTIMV BAND, PLTIM
99 542526000 6% — 3 AAEFEF2027 1 THERMISTOR ASSY, ;EF6F202
100 542519000 R A SPRING, COIL
101 052401406 | 12|+~ ET4X14 SCREW, PAN {5/P WASHER) M4X14
102 018401436 6| AN b axi4 BOLT, SOCKET M4x14
103 025040136 A EYERE WASHER, PLAINS 4
104 028040246 B/t HHR2-4 WASHER, SPRING 2-4
155-960-305

52



K. TimBiR/ Lower shaft mechanism / Untere Welle / Mécanisme de |' arbre inférieur
/ Mecanismo del eje inferior ‘
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K . T#IEE{F / Lower shaft mechanism / Untere Welle / Mécanisme de 'arbre inférieur
/ Mecanismo del eje inferior

REF.NO. CODE QY £t o NAME OF PARTS R\
105 S42514000 | 6|24 Y94 —RAH1— LOWER SHAFT CASE COVER

110 $35584001 GlHELF—2Y 3 BOBBIN CASE ASSY

110-1 53558300 Blom Tz SPRING, ANTI-SPIN

110-2 181936001 GlRELr—2FaH LR TENSION SPRING

110-3 181937001 Blravynzranevzy ADJUSTTING SCREW

110-4 181938001 Glramonzrazs SET SCREW

111 $48655901 1rpwLNAT Y & ROTARY HOOK ASSY, RP-LN W/BOX
112 $45641000 | 6lpcy 7o E—%5143 DC FAN MOTOR ASSY, $1

113 545642001 3lpcy FLE—~Sn—RRSH 2 DC FAN MOTOR HARNESS ASSY, S
114 §45642002 |  3|DCTY P LE—KNA—RASY I DC FAN MOTOR HARNESS ASSY, S
115 542525001 677 rUYr AR SETTING PLATE, FAN

117 062302016 | 12|+ ~z1M3%20 SCREW, PAN M3X20

119 025030136 | 12le>¥Hz a3 WASHER, PLAIN S 3

121 021300106 | 12]152+v 13 NUT, 1 M3

123 062400616 | 12|~z maxs SCREW, PAN M4X6

125 $47228000 | 6lxrmyLTL RUBBER CUSHION
155-960-305
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L. %Y EB{% / Thread trimmer mechanism / Fadenabschneidevorrichtung
/ Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros
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L. %47V B81% / Thread trimmer mechanism / Fadenabschneidevorrichtung
/ Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros

REF.NO. CODE Q1Y B X NAME OF PARTS R

<EE~Nv FAR> <For “Fixed bed A" >

i S42469051 204 rEULN—ATE THREAD TRIMMER LEVER ASSY, A

1-1 S42476051 21T hHULN~TFSHrY THREAD TRIMMER LEVER BRACKET

1-2 $42472051 2 b EY LN THREAD TRIMMER LEVER SHAFT

1-3 021060106 41133V b6 NUT, 1 Mib

1-4 542473051 2QaF1r1 b Li— FIXED THREAD TRIMMER LEVER

1-5 $42474051 2|1 rFUSGESGISR ACUTATION SHAFT,BTR
<HE®E Ny KB > < For “Fixed bed B" >

2 542470051 1+ F&ULN—B7 X THREAD TRIMMER LEVER ASSY, B

2-1 $42471051 T b TSrU b THREAD TRIMMER BRACKET

2-2 S42472051 e bxUin-97 THREAD TRIMMER LEVER SHAFT

2-3 021060106 21 a+v be NUT, 1 M6

2-4 S$42473051% HaF 14 rFY LI8— FIXED THREAD TRIMMER LEVER

2-5 542474051 ISR Al i ) ACUTATION SHAFT,BTR
<REENw A > <For "Retracting bed " >

3 $42475051 A rFILA-CY 3 THREAD TRIMMER LEVER ASSY, C

3-1 $42476051 34 b ULNR-TSY b THREAD TRIMMER LEVER BRACKET

3-2 542472051 A rFULNR=T THREAD TRIMMER LEVER SHAFT

3-3 021060106 6l12 v e NUT, 1 M6

3-4 542486051 J[parEqrbFULI~ THREAD TRIMMER LEVER, RET

T4 542477001 IlrrxUELENR SPRING

5 004401216 121+ 7 34x12 SCREW, FLAT MidX12

7 42478001 Gl1hrHFULLHCyE CONNECTING ROD ASSY, CTR

8 081001670 GloY > 4 PwWi O RING, PW1

9 542481001 Bl rEULHBY R CONNECTING ROD ASSY,B TR

11 018400836 1217 KL b axs BOLT, SOCKET M4X8

13 $42484001 21U ET73IA DRIVING ASSY,ATR

13- 542485001 201 v 32U FIHETA DRIVING BASE, ATR

13-2 542468000 2R E—RTRY X PULSE MIOTOR ASSY, TR

13-3 018401036 8|7 #H I baxio BOLT, SOCKET M4X10

13-4 S42490001 211 b3 UXEv—( GEAR,CTR

13-5 12500536 4|7+t F5X5 SET SCREWV, SOCKET (FT) M5X5

13-6 542491001 AT R e GEAR SHAFT, TR

13-7 021080106 297V bias NUT, 1 M8

13-8 542492001 217 8L =23 DRIVING LEVER ASSY

13-8-1 542493001 2T X UEFR~A GEAR,ATR

13-8-2 $42494001 204 pxUFY DOG, TR

13-8-3 002400514 4| 4+~ 3aX5 SCREW, PAN M4X5

13-8-4 S42474051 AT O RV i Ry By ACUTATION SHAFT,BTR

13-8-5 021060106 213+ ke NUT, 1 M6

13-9 42496001 2{752329M5 SCREW, M5

13-10 $42497001 PAR S ST N DOG PLATE, TR

13-11 536220001 VARV PRV A SENSOR PCB ASSY

13-12 062300506 &1+ N AKS SCREW, PAN M3X5

13-13 060400616 21751 » FMaxXe SCREW, BIND M4X6

13-14 $42508000 PAR B - Sl M MOTOR MOUNT, TR

15 542445001 2iF A b IBX2S BOLT, SOCKET (§/P WASHER) MBX25

17 $42498001 T4 b3 UL 2Hs CONNECTINGROD,STR

19 $42499001 HaerxUylho CONNECTING ROD, TR

21 542500051 Sl4rFULryas CONNCTING BLOCK, TR

23 018400836 B{7+ K+ 4X8 BOLT, SOCKET M4X8

24 060400416 B/ Fmaxa SCREW, BIND Md4X4

155-960-403
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. %47 U B8R / Thread trimmer mechanism / Fadenabschneidevorrichtung

/ Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros

< @~y FAE [ For "Fixed bed A" >
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L. %1 B8% / Thread trimmer mechanism / Fadenabschneidevorrichtung
/ Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros

REF.NO. CODE Q'TY ELAT NAME OF PARTS RV

BNy FE> < For "Retracting bed " >

25 542483051 e bRULLIVRLBY R CONNECTING BLOCK ASSY, B TR

25-1 542501051 CIES L SRR R CONNECTING BLOCK, B TR

25-2 542502051 31 rx)avy ROLLERSHAFT, TR

25-3 542504051 3|1 rxUan ROLLER

25-4 012400436 3| FFETaxa SET SCREW, SOCKET (FT) M4X4

27 018400836 3|7 FHL Faxs BOLT, SOCKET M4x8

29 $42488001 {1 bR Y IR dHHT DRIVING BASE SUPPORT, TR

30 $42446001 3|7 r s 16X14 BOLT, SOCKET (5/P WASHER) M6X14

155-960-403
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M1 . Eskilis-Ba{% (BES-960BC, 961BC) / Upper threading mechanism (BES-960BC, 961BC)
/ Obererfadens (BES-960BC, 961BC) / Mécanisme de I’enfilage supérieur (BES-960BC, 861BC)
/ Mecanismo del enhebrado superior (BES-960BC, 961BC)
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M1 . F 3% 3 B8{R (BES-960BC, 961BC)/ Upper threading mechanism (BES-960BC, 9618C)
/ Obererfadens (BES-960BC, 961BC) / Mécanisme de I'enfilage supérieur (BES-960BC, 3618C)

/ Mecanismo del enhebrado superior (BES-960BC, 961BC)

REF.NO. CODE Q'TY R NAME OF PARTS RMY
1-1 $42356101 |1+ 5FHAYE COTTON STAND ASSY
1-1-1 542348001 M ra7Hq COTTONSTAND
1-1-2 S46972001 | 54i27—-rT7 SPOOL SHAFT
1-1-3 028050246 | 54|/ x¥HFx2-5 VWASHER, SPRING 2-5
1-1-4 021500103 | 54|+v r1 25 NUT, 1 M5
1-2 $32510001 1211 bPeFT VR THREAD GUIDE BAR
1-3 025060236 | 12lesHHEF 296 WASHER, PLAINMGB
1-4 $42349001 Gl b FFLHYT THREAD GUIDE SUPPORT
1-5 060501016 | 12{/51 > FMSX10 SCREW, BIND M5X10
1-6 542351100 3 b fay: THREAD GUIDE ASSY, A
1-7 942353100 34 b PLFIBY X THREAD GUIDE ASSY, B
1-8 $42355100 3| LT+ ACT 3 THREAD GUIDE ASSY, C
1-9 0AS5401006 | 18|+~ EZaX10 SCREW, PAN (5/P WASHER) M4X10
2 $42357001 9|22V KA STUD, B
3 028060246 QinaHHR26 WAGSHER, SPRING 2-6
4 025060236 Qe Sy HEFIUIE WASHER, PLAINM B
5 018061036 6]7+ KL X0 BOLT, SOCKET M6X10
6 025060236 GlESHFHEFIYE WASHER, PLAIN M 6
7 S$49092001 T raF41AF18 COTTONSTANDSTAY,B
8 542446001 147+ #E 0 b #7 36X14 BOLT, SOCKET (S/P WASHER) MbX 14
9 547385101 3|4 baFHTFLLALETE AUX. TENSION ASSY, 2 C-STAND
9-1 547386101 3|4 baFH I LALTARY AUX. TENSION PLATE, 9 C-STAND
9-2 $46970001 54| 7 LF A7 iR PRE-TENSION ASSY, B
9-2-1 S45562001 | 54|« b7 o THREAD GUIDE
9-2-2 S4556300% | S4|1 rwrr A FIAY LR STUD, TENSION
9-2-3 S45564001 | B4i1 rFrFT1HTA TENSION DISC, A
9.2-4 $45565001 | 54j1f r P FAH IR TENSION DISC, B
9-2-5 S46217001 B4{7 L7531z SPRING, B
9-2-6 545567001 B4 bFam v FV b NUT, TENSION
9-2-7 047161042 | B4|Z27 U5 EZAWIE PIN, SPRING ROLL AW1.6
10 008400604 5]+ b3 AT4X6 SCREW, TRUSS M4X6
11 S47387001 S| bUSrnFd SETTING BRACKET
48 547551000 Gz ey hoy 3 SPOOL MAT ASSY, 9
49-1 S46757000 | B4R —n=TU b SPOOL MAT
155-960-412
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M2 . E#ili S BBf% (BES-1260BC, 1261BC)/ Upper threading mechanism (BES-1260BC, 1261BC)
/ Obererfadens {(BES-1260BC, 1261BC) / Mécanisme de |'enfilage supérieur (BES-1260BC, 1261BC)
/ Mecanismo del enhebrado superior (BES-1260BC, 12618C)
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M2 . E%i® ¥ E{% (BES-1260BC, 1261BC}/ Upper threading mechanism (BES-1260BC, 1261BC)
/ Obererfadens (BES-1260BC, 1261BC)/ Mécanisme de |'enfilage supérieur (BES-1260BC, 1261B()
/ Mecanismo del enhebrado superior (BES-1260BC, 12618()

REF.NO. CODE |o'TY ELAq NAME OF PARTS RIVY
1-1 $45549101 3l raFar1293 COTTON STAND ASSY, 12
1-1-1 $45550001 31 hEFH 12 COTTON STAND, 12
112 $46972001 | 72127 -4 SPOOL SHAFT
1-1-3 028050246 | 72{/<x¥#H 225 WASHER, SPRING 2-5
1-1-4 021500103 | 72{+v r1v a5 NUT, 1 M5
1-2 S46985001 | 12|14 r7rF 1 L THEIN THREAD GUIDE BAR
1-3 025060236 | 12|eS¥# #3726 WASHER, PLAIN M 6
1-4 547013001 Bl P I HHIN SUPORT, N-THREAD GUIDE, N
1-5 060501016 | 12]|/v4 > FMsX10 SCREW, BIND M5X10
1-6 547007000 | 3| kFrF 112873 THREAD GUIDE ASSY, A-12
1-7 S47009000 | 3j4 bTLF 71287 3 THREAD GUIDE ASSY, B-12
1-8 S47011000 | 3|4 r 7> F 11207 3 THREAD GUIDE ASSY, C-12
1-9 0A5401006 | 18|+ ~3/52 €5 4x10 SCREW, PAN (S/P WASHER) M4X 10
2 $42357001 ETTAY STUD, B
3 028060246 | 9|1\ x¥#H 226 WASHER, SPRING 2-6
4 025060236 | Oles¥HzF1ve WASHER, PLAIN M 6
5 018061036 { 6|7+ F6x10 BOLT, SOCKET M6X10
6 025060236 | 6|lcS¥HxFave WASHER, PLAIN M 6
7 $49092001 71 rE2FH1ATAB COTTON STAND STAY, B
8 $42446001 | 14|7+#FIL h ¥ 4o 16x14 BOLT, SOCKET (S/P WASHER) M6X 14
10 546969101 A1 haFsFL L1208 AUX. TENSION ASSY, 12 C-STAND
10-1 $46288101 Y PP PR AUX. TENSION PLATE, C-STAND
10-2 $46970001 | 72|7v 7> vH 4 38 PRE-TENSION ASSY, B
10-2-1 $45562001 | 721 rFLF 1 THREAD GUIDE
10-2-2 S45563001 | 72i4 bFLFAFITLEDY STUD, TENSION
10-2-3 $45564001 | 72|14 b7+ 1HFA TENSION DISC, A
10-2-4 $45565001 | 72|« + 7+ 1458 TENSION DISC, B
10-2-5 $46217001 | 72{7L 5> a2/ 4B SPRING, B
10-2-6 545567001 | 72|c4r#amy+vt NUT, TENSION
10-2-7 047161042 | 72|32 7Y 452 AWIE PIN, SPRING ROLL AW 1.6
11 008400604 | 6]+ ~5 2746 SCREW, TRUSS M4X6
49 $47552000 | 6|RTF ATV p1273 SPOOL MAT ASSY, 12
49-1 S46757000 | 72|27 —nwv r SPOOL MAT
155-C60-412

62



N1 . %k 4 B3R (BES-960BC, 961BC)/ Thread wiper mechanism (BES-860BC, 861BC)
/ Fadenwischvorrichtung (BES-960BC, 961BC) / Mécanisme de tire-fil (BES-960BC, 961BC)
/ Mecanismo del limpiador de hilo (BES-960BC, 961BC)

155-260-405
63



N1.%RE 1 BEB{R (BES-960BC, 961BC) / Thread wiper mechanism {BES-960BC, 261BC) |
/ Fadenwischvorrichtung (BES-960BC, 961BC) / Mécanisme de tire-fil (BES-960BC, 961BC)

/ Mecanismo del limpiador de hilo (BES-960BC, 961BC)

REF.NO. CODE QTY T e NAME OF PARTS RMVY
1 42643101 Bl AV S TEYE THREAD GUIDE SOLENOID ASSY
1-1 S$42633001 BlrrhrsLstER=X THREAD GUIDE SOLENOID BASE
1-2 S42634000 | 12{7—L7viH ARM CUSHION
1-3 $32363001 12|AX YUYz SHOULDER SCREW, M3
1-4 542635001 I AR AT SPRING
1-5 42636101 BlA AT Y LIRS THREAD GUIDE SOLENQID PLATE
1-6 0A4300605 | 12|+~ 7 23X6DA SCREW, PAN {S/P WASHER) M3X6
1-7 542641000 BiFA4Im LR WIPER SOLENOID
1-8 547051101 Bl /T RTF—Lo 3 SOLENOID ARM ASSY
1-8-1 547052101 Blvib /TR~ L SOLENQID ARM
1-8-2 018401036 6] FE I+ ax10 BOLT, SOCKET M4X10
1-9 542644001 BlvL /1 FeY—T4 SOLENOID SENSCR PLATE
1-10 542637001 GlEv 417 PLATE
1-11 $25283001 BlF A SHOULDER SCREW, M4
1-12 532371101 IV RS E-P GUIDE METAL
1-13 $35711001 Gl1FFAAN—YB POSITIONING SPACER, B
1-14 $32373100 BlAFEART — POSITIONING COLLAR
1-15 542638001 BIUTA PRI TIYTIE THREAD HOOK ASSY, U
§-15-1 542639001 Bl T L AETYTLR THREAD HOOK PLATE, U
i-15-2 532388100 AP R SN v R UPPER THREAD GUIDE HOOK
1-15-3 532480001 12|22 2 93X25 SCREW, M3X2.5
1-16 $35710101 Bl RT3 SHOULDER SCREW, M3
1-17 S42591001 T R FASE /] SENSOR PCB ASSY
1-18 0A4300605 | 12|+ ~H9 33X6DA SCREW, PAN (S/P WASHER) M3X6
1-19 542640000 6|7 /—FHIAR WIPER HOLDER PLATE
1-20 0A4300605 | 12| +F~H % 3 3X6DA SCREW, PAN (S/P WASHER) M3X6
1-21 028030243 Gl/SxFHR23 WASHER, SPRING 2-3
1-22 021300106 | 12114 2+Y b3 NUT, 1 M3
2 018501036 | 187+ b5X10 BOLT, SOCKET M5X10
3 028050246 | 18|/ a¥ AR5 WASHER, SPRING 2-5
4 026050136 | 18|e>¥H2a#H4&s WASHER, PLAINS 5
25 S$42650201 6| rUhiIv3 THREAD KNIPPER ASSY
25-1 $32375201 G4 bAHINR—-RAYE THREAD PRESSER BASE ASSY
25-1-1 $32376201 Bl FFYFIN-Z THREAD PRESSER BASE
25-1-2 532377000 blvyveF MAGIC TAPE
25-2 532380101 BlabzdT 7403 THREAD PRESSER COVER ASSY
25-2-1 $32381101 BT FAYI T THREAD PRESSER COVER
25-2-2 §32377000 Biv VY F T MAGIC TAPE
25-3 062300616 6]+~ aM3X6 SCREW, PAN M3X6
25-4 $44925001 6|71 H—H—-FBw3 FINGER GUARD ASSY, B
25-4-1 544926001 6|71 H—H~ FB FINGER GUARD, B
25-4-2 $36924001 Bin—mLav—a MARK, INJURY
25-5 532383001 12|74 H—H—Fix SPRING
25-6 $32363001 RIAX YUYy SHOULDER SCREW, M3
25-7 028030243 | 12|13 ¥#H %23 WASHER, SPRING 2-3
25-8 025030233 | 12|t ¥HE2F 23 WASHER, PLAIN M 3
25-9 $36714001 B|MEA MY H I AN~ SPACER
25-10 062301006 6|+ ~33x10 SCREW, PAN M3X10
25-11 543505001 122|702 H-F14 FINGER GUARD PLATE
25-12 018300636 B 7+ HE I b3X6 BOLT, SOCKET M3X6
25-13 028030243 BN RTHR2-3 WASHER, SPRING 2-3
25-14 021300106 Bt 1t b3 NUT, 1 M3
28 062400816 | 24i+~=14X8 SCREW, PAN M4X8
29 028040246 | 24Nz H%2-4 WASHER, SPRING 2-4
30 026040236 | 12]eSH¥HRI N4 WASHER, PLAIN 4
155-960-405

64



N2 . #%ih-f BEGR (BES-12608C, 1261BC) / Thread wiper mechanism (BES-1260BC, 1261BC)
/ Fadenwischvorrichtung (BES-1260BC, 1261BC)/ Mécanisme de tire-fil (BES-1260BC, 1261BC)
/ Mecanismo del limpiador de hilo (BES-1260BC, 1261BC)

e )

I NN
T 25420 (6 >

155-C60-405
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N2 . % 3L 1 B34R (BES-1260BC, 1261BC) / Thread wiper mechanism (BES-1260BC, 1261BC)
/ Fadenwischvorrichtung (BES-1260BC, 1261BC) / Mécanisme de tire-fil (BES-1260BC, 1261BC)

/ Mecanismo del limpiador de hilo (BES-1260BC, 1261BC)

REF.NO. CODE o'ty ErAd NAME OF PARTS RMI
1 542649101 Glf bArUL/TRETE THREAD GUIDE SOLENOID ASSY
1-1 542633001 GlrbhrvL /1 EN—2 THREAD GUIDE SOLENOID BASE
1-2 $42634000 | 12|7—4vviaw ARM CUSHION
1-3 §32363001 | 12|z2xruvsras SHOULDER SCREW, M3
1-4 542635001 Bl AT RR SPRING
1-5 542636101 Glt bl /RS2 THREAD GUIDE SOLENOID PLATE
1-6 0A4300605 | 12]++~4#% 23%6DA SCREW, PAN (S/P WASHER) M3X6
1-7 542641000 | 6|71 /i—v LA F WIPER SOLENOID
1-8 547051101 GlUL /A RP—LY 3 SOLENOID ARM ASSY
1-8-1 547052101 GluL st T4 SOLENOID ARM
1-8-2 018401036 | 6|7l raxi0 BOLT, SOCKET M4X 10
1-9 542644001 6lub/ AR s—T2 SOLENOID SENSOR PLATE
1-10 542637001 AV ERE. PLATE
1-11 525283001 6lg 2 SHOULDER SCREW, M4
1-12 $32371101 6lA1 R AZNL GUIDE METAL
1-13 $35711001 GlrFxr -y POSITIONING SPACER, B
1-14 $32373100 | 6l1Fxsn5— POSITIONING COLLAR
1-15 542638001 6lootbarIveys THREAD HOOK ASSY, U
1-15-1 $42639001 Gin T AT IYITR THREAD HOOK PLATE, U
1-15-2 $32388100 | 6lrorrnrovy UPPER THREAD GUIDE HOOK
1-15-3 $32480001 | 12|y x 2 v3x2s SCREW, M3X2.5
1-16 $35710101 ACPETE SHOULDER SCREW, M3
1-17 $42591001 Gl oxitns s SENSOR PCB ASSY
1-18 0A4300605 | 12|+ ~44 23x6DA SCREW, PAN (5/P WASHER) M3X6
1-19 $42640000 | BlU /- AHIT 18 WIPER HOLDER PLATE
1.20 0A4300605 | 12| ++~4% 3xX6DA SCREW, PAN (S/P WASHER) M3X6
1-21 028030243 | 6]/ x¥HR23 WASHER, SPRING 2-3
1-22 021300106 | 12{132+v 53 NUT, 1 M3
2 018501036 | 18{7 KN k5x10 BOLT, SOCKET M5X10
3 028050246 | 18| x#Hx25 WASHER, SPRING 2-5
4 026050136 | 18|eS¥#%a#45 WASHER, PLAINS 5
25 545540001 6l by mIi2ys THREAD NIPPER ASSY, 12
25-1 $45541001 6lf hAHIAN—R127 3 THREAD PRESSER BASE ASSY, 12
25-1-1 $45542001 6l b HI =212 THREAD PRESSER BASE, 12
25-1-2 $45543000 | BlvIvoF -T2 MAGIC TAPE, 12
25-2 $45544001 BlerxyTIR1275 THREAD PRESSER COVER ASSY, 12
25-2-1 545545001 Bl FAHITHI2 THREAD PRESSER COVER, 12
25-2-2 $45543000 | 6lvvver—712 MAGIC TAPE, 12
25-3 062300616 | 6]+~ IM3X6 SCREW, PAN M3X6
25-4 $45546001 6l Ai~di— K129 3 FINGER GUARD ASSY, 12
25-4-1 $45547001 Gl7 L H—F— K12 FINGER GUARD, 12
25-4-2 $36924001 Glo-zrdv—v MARK, INJURY
25-5 $3238300% | 127 A—H— KR SPRING
25-6 $32363001 | 12{axruvsray SHOULDER SCREW, M3
25-7 028030243 | 12{1z+¥#x23 WASHER, SPRING 2-3
25-8 025030233 | 12]cS¥HaFams WASHER, PLAIN M 3
25-9 $36714001 GlHT A rYHI AN~ SPACER
25-10 062301006 | 6]+ ~=3x10 SCREW, PAN M3X10
25-11 543505001 | 12|71vH—-H-r1% FINGER GUARD PLATE
25-12 018300636 6|7+ F N F3X6 BOLT, SOCKET Mi3Xb6
25-13 028030243 | 6i/ixvHiz23 WASHER, SPRING 2-3
25-14 021300106 | 6l1varvb3 NUT, 1 M3
28 062400816 | 24]+~a4xs SCREW, PAN M4X8
29 028040246 | 24|24 #H %24 WASHER, SPRING 2-4
30 026040236 | 12|es¥Hz34%a WASHER, PLAIN 4
155-C60-405

66



P1 . #%#FBaE (BES-960BC, 961BC) / Thread tension {(BES-860BC, 961BC) / Faderspannung (BES-960BC, 961BC)
/ Tension du fil (BES-960BC, 961BC) / Tensidn del hilo (BES-860BC, $61BC)

1-2-2.5 1-2-2-1
1-2-2-3 1.2-2.2 +1.2.2

165-960-418
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Pt . % IFF 8% (BES-960BC, 961BC)/ Thread tension (BES-960BC, 9618C) / Faderspannung (BES-960BC, 961B(}
[ Tension du fil {BES-9608C, 961BC) / Tensién del hilo (BES-960BC, 961BC)

REF.NO. CODE QTY ke NAME OF PARTS RM|
1 545098209 6lFATE 4197 38 ADJUSTMENT BASE ASSY, 9-B
1-1 S40705009 BIFAI A HAN—-2T ] ADIUSTMENT BASE ASSY
1-2 545097101 BITLF LY E PRE-TENSION ASSY, 9
1-2-1 $45096001 GiTLTFLI kMR PRE-TENSION HOLDER PLATE
1-2-2 S46970001 | 54|77 L7324 38 PRE-TENSION ASSY, B
1-2-2-1 S45562001 B4l v T THREAD GUIDE
1-2-2-2 S45563001 | S4|1 r7rF 1 FaAT Lk STUD, TENSION
1-2-2-3 S45564001 | 54 4 714 IA TENSION DISC, A
1-2-2-4 S45565001 B414 hF L+ 1138 TENSION DISC, B
1-2-2-5 S46217001 B 7 L5 s SPRING, B
1-2-2-6 545567001 5414 bF A7+ Y b NUT, TENSION
1-2-2-7 047161042 B2 TY 9L AW B PIN, SPRING ROLL AW1.6
1-3 008401204 121+ b5 234012 SCREW, TRUSS M4X12
1-4 021400103 { 12|+ Y p1v 24 NUT, 1 M4
1-5 028040246 12| axHHr2-4 WASHER, SPRING 2-4
1-6 025040136 12|55 Hx A58 WASHER, PLAINS 4
1-7 S40709001 6|1 LT —-U~14 PLATE, THREAD BRAKEAGE
1-8 540707000 B4l b&x L j— PULLEY, THREAD BREAKAGE
1-9 S40708001 B4 b LT e U Ty PULLEY SHAFT, THREAD BREAKAGE
1-10 048020346 B4k ATE2 RETAINING RING, E2
1-11 0084008056 181+ F 5 2 4X8 SCREW, TRUSS M4X8
1-12 541030001 B4 hF LB H—F/Ny 3 SENSOR PCB ASSY, TR BRAKEAGE
1-13 008400806 | 18i+ h 5 A 14x8 SCREW, TRUSS M4X8
1-14 540712001 I PRI - iy i UPPER THREAD GUIDE, U
1-15 008400806 | 121+ b5 A734X8 SCREW, TRUSS M4X8
1-16 S40713001 IPELFER Y] UPPER THREAD GUIDE, C
1-17 00B400806 | 12|+ + 3 2 axs SCREW, TRUSS VidX8
1-18 $37295301 B4l bFag LRk d173 THREAD TENSION BRACKET ASSY
1-18-1 S407 14001 K414 b8 KD F A THREAD TENSION BRACKET
1-18-2 $50013001 BAIA bFA RS TENSION STUD
1-18-3 100402004 | 5S4}k #3357 SET SCREW, SM3.57
1-18-4 537297101 5434 b rNR SPRING
1-18-5 $36300000 | S4|a—2U—-473 ROTARY DISC
1-18-6 144103009 | B4|r rFAR LY SAHYI TENSION DISC PRESSER
1-18-7 520680001 B4l hF8 7L NES TENSION SPRING, S
1-18-8 520681000 BdlFa e nNah iR WASHER
1-18-9 520682103 S54|4 +FATFY R TENSION NUT
1-18-10 $48398000 B4 |1 rFATINRTARL THREAD TENSION BAR PLATE, L
1-18-11 $36299001 [ 162| rFI 7 HITIT b FELT
1-19 0084008058 | 108+ F 2 2 14X8 SCREW, TRUSS M4X8
1-20 540715000 Bl hFATLEIRLA K BASE PLATE, TENSION STUD PLATE
1-21 008400806 | 24]+ > A214X8 SCREW, TRUSS M4X8
1-22 540716001 | 54{r s bUNRRTR BRACKET, TENSION SPRING
1-23 008400806 | 54|+ b A4X8 SCREW, TRUSS M4X8
1-24 40722001 6| FFswEAL g 3 SWITCH PCB ASSY, HEAD
1-25 008400806 121+ b5 2 714X8 SCREW, TRUSS M4X8
1-26 S41276000 QI FRAALVFNZATE SWITCH HARNESS ASSY, HEAD
1-27 542643050 BT LY —N—FATE SENSOR HARNESS ASSY, TR BRAKE.
1-28 S40717101 QlFasrdarHh~ COVER, ADJUSTMENT BASE
1-29 008400806 | 24|+ 5 2m4x8 SCREW, TRUSS M4X8
1-30 517061000 6|7 ~Z+t120 GROUND WIRE, 120
1-31 S40740001 12128V Faxas STUD, 4X25
1-32 537060001 12|17 —A7~4 LABEL, GROUNDING
2 008400806 | 12|+ F 52 4axs SCREWY, TRUSS M4X8
3 018400836 12| 75K b axs BOLT, SOCKET M4X8
155-960-418
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P2 . S EEFBA% (BES-1260BC, 1261BC) / Thread tension (BES-1260BC, 12618C)
/ Faderspannung (BES-1260BC, 1261BC) / Tension du fil (BES-1260BC, 1261 BC)
/ Tensién del hilo (BES-1260BC, 1261BC)

e

155-C680-418
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P2 . IR ES{R (BES-1260BC, 1261BC)/ Thread tension (BES-1260BC, 12618Q)
/ Faderspannung (BES-12608C, 1261BC) / Tension du fil (BES-1260BC, 1261BC)
[ Tensién del hilo {BES-1260BC, 1261B(C)

REF.NO. CODE QTY [ NAME OF PARTS RM
1 S45558109 Bl|FATErF 11293 ADJUSTMENT BASE SET, 12
1-1 S$45559009 BIFAYLL A N—R129 3 ADJUSTMENT BASE ASSY, 12
1-2 S46970001 | 72i7v 523438 PRE-TENSIQON ASSY, B
1-2-1 S45562001 | 72{1 v+ PrF ot THREAD GUIDE
1-2-2 S45563001 | 72|71 b P4 F I KD STUD, TENSION
1-2-3 S45564001 | 72|14 b FF1H DA TENSION DISC, A
1-2-4 S45565001 { 72|14 bFPrr T8 TENSION DISC, B
1-2-5 S46217001 217 LF 8 iias SPRING, B
1-2-6 S45567001 | 72|71 bFI3 kv b NUT, TENSION
1-2-7 047161042 | 72|27 U2 E-AWiE PIN, SPRING ROLL AW1.6
1-3 545568001 BlTrELT—U—T%12 PLATE, 12 THREAD BREAKAGE
1-4 S40707000 | 72|{1bFLT—U— PULLEY, THREAD BREAKAGE
1-5 S40708001 | 2|1 rxLT—U—T4 PULLEY SHAFT, THREAD BREAKAGE
1-6 048020346 | 72| A 7E2 RETAINING RING, E2
1-7 008400806 | 24|+ +5 X 34x8 SCREW, TRUSS M4X8
1-8 545501001 BlThFLEoHEINLYE SENSOR PCB ASSY, TR BREAKAGE
1-9 $45501002 AR ENERVE S VA -] SENSOR PCB ASSY, TR BREAKAGE
1-10 008400806 | 36i+ b > 2 34X8 SCREW, TRUSS M4X8
1-11 $45570001 12{¥3mJd1 b 3FFH12 UPPER THREAD GUIDE, C12
1-12 008400806 | 54{+ b3 2204X8 SCREW, TRUSS M4X8
1-13 S46968001 lyavFrrEFran UPPER THREAD GUIDE, D 12
1-14 37295301 | 721+ FA BRI EI53 THREAD TENSION BRACKET ASSY
1-14-1 S40714001 | 2|1 e F3H LRy 4 1 THREAD TENSION BRACKET
1-14-2 S50093001 | 72|11 rFmLRY TENSIONSTUD
1-14-3 100402004 | 72| b A 2357 SET SCREW, SM3.57
1-14-4 $37297101 | 72l« b rUNZ SPRING
1-14-5 536300000 | 72— u—%35 ROTARY DISC
1-14-6 144103002 | 72|«4 bFHRYLHSHYT TENSION DISC PRESSER
1-14-7 $20680001 | 72{1 +F 3 2/i%s TENSION SPRING, S
1-14-8 S20681000 | 72|FudonxI¥HF WASHER
1-14-9 $20682103 | 72i1 +rFa b TENSION NUT
1-14-10 S48398000 | 72i« hFISLEIL L THREAD TENSION BARPLATE, L
1-14-11 536299001 | 2164 bF A L HZ T T H+ FELT
1-15 008400806 | 144+ F 5 A 14X8 SCREWV, TRUSS M4X8
1-16 S45571000 BlM +FITLEDR 14212 THREAD TENSION BAR PLATE, 12
1-17 008400806 | 36]+ -5 24%8 SCREW, TRUSS M4X8
1-18 540716001 | 721 b rUNER 1% BRACKET, TENSION SPRING
1-19 008400806 | 72|+ > 2 =14x8 SCREW, TRUSS M4X8
1-20 540722001 6| by FswHiiL YR SWITCH PCB ASSY, HEAD
1-21 008400806 | 12|+ -5 x4x8 SCREW, TRUSS M4X8
1-22 $46283000 Bl TRIYFIN—FRATZ SWITCH HARNESS ASSY, HEAD
1-23 $46284000 Gl hbFLtH—-N—3R7E SENSOR HARNESS ASSY, TR BREAK.
1-24 545572001 BiFsE s H1HIN-12 ADJUSTMENT BASE COVER, 12
1-25 008400806 | 30f+ 3R 4X8 SCREW, TRUSS M4X8
1-26 $45573001 61 hFIADSIRIETR CONNECTING PLATE
1-27 008400806 | 12i+ 52X 24%8 SCREW, TRUSS M4X8
1-28 S17061000 | 12i7—2t>120 GROUND WIRE, 120
1-29 008400806 6]+ b 2304x8 SCREW, TRUSS M4X8
1-30 S45574001 12]R 2 Kaxs0 STUD, 4X50
1-31 537060001 18lw—2w—w LABEL, GROUNDING
2 008400806 | 24+ k5 2 34X8 SCREW, TRUSS M4X8
3 018400836 | 12|7+ Kb +4axs BOLT, SOCKET M4X8
155-C60-418
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Q1. 3 ba—JbaR v £ AB{% / Control box mechanism / Schaltkasten
/ Mécanisme du boitier de contréle / Mecanismo de la caja de controles

&

e ~ g M
" +7% a8/ OPTION PARTS " | 100 e
< BES-860BCH / For "BES-950BC" > | | {36

| 1»34—‘["«—4\;@

I 'E~37*@“”®

| 1-35 Lo -

| \\\\:%( 1-33
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Q1.3 > bBE— Ky 7 ZEMR/ Control box mechanism / Schaltkasten
/ Mécanisme du boftier de contrdle / Mecanismo de la caja de controles

REF.NO. CODE  |qQ'TY EraAq NAME OF PARTS RME

1 S43111101 erx¥afvsrass CONTROL BOX ASSY

1-1 S41217001 A1 FR-7 3 MAIN PCB ASSY

1-2 $36224000 1Inc7 7Pt —449 5% DC FAN MOTOR ASSY

1-3 UL0233001 8143 N A ZA3IX30DA SCREW, PAN (5/P WASHER) M3X30
1-4 S$42967001 HFELFLERLT 2 POWER SUPPLY PCB ASSY

1-5 SO0554000 | 13{4K -~ LENS SUPPORT, 6NS

1-6 $33156000 1] %750 AN~ HES SPACER, PCB

1-7 025030236 2l FHaFays WASHER, PLAINM 3

1-8 $33106000 2IM3Z %Y FL1O STUD, M3 110

1-9 0A4300605 2+ F YT 2 3IK6DA SCREW, PAN (5/P WASHER) MI3X6
10 S42971050 TIFo e 2 AMIY X POWER SUPPLY HARNESS ASSY, M1
1-11 S42972050 WWF =AM B POWER SUPPLY HARNESS ASSY, M2
1-12 542973050 HFoHFn—22AM37 2 POWER SUPPLY HARNESS ASSY, M3
1-13 542974050 W nN—2 267 2 POWER SUPPLY HARNESS ASSY, G
1-14 542975050 R Fon—52MNY 3 POWER SUPPLY HARNESS ASSY, MN
1-15 542976050 1xzuPn—22B7 = X-AREA HARNESS ASSY, B

1-16 $42977050 1y U Pn—3XBY 3 Y-AREA HARNESS ASSY, B

1-17 S42978050 g rio4n-2287 32 TIMING HARNESS ASSY, B

1-18 542979050 1INDEXT —~ R /N R ABY 3 INDEX MOTOR HARNESS ASSY, B
1-19 $42980050 M1 rvHN—~322BY 3 BOBBIN WINDER HARNESS ASSY, B
1-20 542981050 (N EPE E- FACS W : [ 3 HEAD MOTOR HARNESS ASSY, B
1-21 $42982050 1iXE—2N—3ABY X X-MOTOR HARNESS ASSY, B

1-22 $42983050 HYE—4#Nn—32ABY 2 Y-MOTOR HARNESS ASSY, B

1-23 $42984050 MNHY My =328 3 HEAD CONTROL HARNESS ASSY, 8
1-24 542985050 1{sT-SP/A—F ABT 3 ST-SP HARNESS ASSY, B

1-25 S42986050 1/8% -2 ZABY 2 PANEL HARNESS ASSY, B

1-26 542987050 XY Ea A EN—3ABY & BED HARMNESS ASSY, B RET

1-27 $42988050 1{8COM/N— 2 ABY B-COM HARNESS ASSY, B

1-28 542989050 18c1/v—% 287 2 BC1 HARNESS ASSY, B

1-29 542990050 1{BC2/7 3 AB% BC2 HARNESS ASSY, B

1-30 542991050 Wb HN—2ABYE SENSOR HARNESS ASSY,BTR

1-31 542992050 A bFUE—-2/N~RABT X MOTOR HARNESS ASSY,B TR

1-32 $42993050 1IHF - n— 2 ABY X H-POWER SUPPLY HARNESS ASSY, B
1-33 542994050 1|BCF N —% ABY 3 BC POWER SUPPLY HARNESS ASSY, B
§-34 543024050 1P/ — 2 R18VB7 2 P-HARNESS ASSY, 18VB

1-35 543028050 1{p/r= 3 Z39vBY 32 P-HARNESS ASSY, 33vB

1-36 543029050 1le/v— 32 Z16VBY 2 P-HARNESS ASSY, 16VB

1-37 $43030050 1ip/v—3RPBY 3 P-HARNESS ASSY, PB

1-38 $388200600 3|2~ K73 71763 CORD CLAMP, 1763

1-39 0A4401605 1+ FXH 92 3 4X16DA SCREW, PAN {&/P WASHER) M4X16
1-40 537060001 HWFP—RAv—% LABEL, GROUNDING

1-41 S43115001 (BE VA FATS BOX COVER

1-42 060400616 12131 > FM4X6 SCREW, BIND M4X6

1-43 543504001 1|77 bUdsr1423 FANSETTING PLATE, B

1-44 0A5401006 2lF AT EEZ4X10 SCREW, PAN (S/P WASHER) M4X10
1-45 021400206 21203+ b8 NUT,Z2 M4

1-46 S43506000 2IDC7 FE—27 3L DCFAN MOTOR ASSY, L

1-47 543503001 H2F UV 15A FANSETTING PLATE, A

1-48 060400616 21784 > FMaxs SCREW, BIND M4X6

1-49 543949050 1|prv—3 Z2ERO7 2 P-HARNESS ASSY, ZERO

1-50 S44340050 [P FAT - §: 1 ] BRAKE HARNESS ASSY, B

1-51 $44341000 1{PROMIBOMT 3 PROM ASSY, 960 MT

2 542446001 A7+ R i b2 2 6X14 BOLT, SOCKET (5/P WASHER) M6X 14

"FFo g Bma" " OPTION PARTS
< BES-960BCH > < FOR "BES-960BC" >

10 $46401000 T FIF Ao N—2 AB POWER SUPPLY HARNESS, B PANEL
155-960-502
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Q2. 3y Aa—)bAR w2 A& (USA,—Hi%F) / Control box mechanism (For USA & general)
/ Schaltkasten / Mécanisme du boitier de contrdle / Mecanismo de la caja de controles

@ e
4 s H‘.: i £

i < ]
fidi 2

155-960-502
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Q2.3 rEa— KRy 7 AFEE (USA, —B% M) / Control box mechanism (For USA & general)
/ Schaltkasten / Mécanisme du boftier de contrdle / Mecanismo de la caja de controles

REF.NO. CODE Q'TY EL AT NAME OF PARTS RM
5 $479306001 HFvHFoN—27 35U POWER SUPPLY BASE ASSY, U
5-1 547905001 TForFm—2U POWER SUPPLY BASE, U
5-2 542995000 1 k3 2729VA TRANSFOMER, 729VA
5-3 018061236 &7 HE I R EXI2 BOLT, SOCKET M6X12
5-4 028060246 I HR2.6 VWASHER, SPRING 2-6
5-5 025060236 Al HHRAFIIE WASHER, PLAINM 6
5-6 0A4400605 3|+ F N2 2 4X6DA SCREW, PAN (5/P WASHER) M4X6
5.7 S47900000 THF b= h —M10A BREAKER, M10A
5-8 $42996050 THrSw RN~ X18YY 3 TRANSFORMER HARNESS ASSY, 18V
5-9 §42997050 HESRNA—3239v7 3 TRANSFORMER HARNESS ASSY, 39V
5-10 542998050 MrSo A3 A16V7 3 TRANSFORMER HARNESS ASSY, 16V
5-11 $42999000 PR RN L] NOIZE FILTER ASSY
5-12 539820000 1o—£252 71763 CORD CLAMP, 1763
5-13 0A4401605 2|+ NHY 7 3AX16DA SCREW, PAN (S/P WASHER)} M4X16
5-14 $37059001 1lpevw—4 LABEL, PE
5-15 $43945050 TFEUHFn—2AA7 3 POWER SUPPLY HARNESS ASSY, A
5-16 S$43946050 HFoyen—-2ABY 2 POWER SUPPLY HARNESS ASSY, B
5-17 543947050 P P TITE-S ol7 X POWER SUPPLY HARNESS ASSY, C
5-18 532146000 11SIBRS25VB20 DIODE, SIBRS25VB20
5-19 543861001 [} R P A T POWER PCB ASSY, B
5-20 500554000 A4 K — FENS SUPPORT, 6NS
5-21 552907000 13— PR #10 CORD HOLDER, 10N
5-22 543860001 NF L HF o= A H I — POWER BASE COVER
5-23 060400616 381 2 FMAXE SCREW, BIND M4X6
5-24 543948050 1FosPwn—x2p9 2 POWER SUPPLY HARNESS, D
5-25 $47902000 TArtas s FL—-h—-73 BREAKER ASSY, FLUOR.
5-25-1 S47899000 L~ - M3A BREAKER, M3A
6 542446001 Sl b9 26X14 BOLT, SOCKET (5/P WASHER) M&X 14
9 S$43038000 11¥Fvren—F§ POWER SUPPLY CORD
155-960-502
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Q3. 3 ¥ bO-—J)Ry & ZBE (3 —0O v /) / Control box mechanism (For Europe)
/ Schaltkasten / Mécanisme du boitier de contrdle / Mecanismo de la caja de controles

155-960-502
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Q3.3 FO— LA vy XBE (I — 1 v /YH)/ Control box mechanism (For Europe)
/ Schaltkasten / Mécanisme du boitier de contrdle / Mecanismo de la caja de controles

REF.NO. CODE a1y Y NAME OF PARTS RV
5 551126001 HFLeFomn-—-R49 ZE1 POWER SUPPLY BASE ASSY, E1
5-1 S47905001 IHFesFn—2u POWER SUPPLY BASE, U
5-2 542995000 19 RT729VA TRANSFOMER, 729VA
5-3 (018061236 A7 FaHE L bk EX12 BOLT, SOCKET M6X12
5-4 028060246 ANz Y A R2-6 WASHER, SPRING 2-6
5-5 025060236 BleSHHxFLIe WASHER, PLAINM 6
5-6 0A4400605 31+ FA~YT 24X6DA SCREW, PAN (/P WASHER) M4X6
5-7 $47900000 117 b =3 —MI10A BREAKER, M10A
5-8 542996050 T rSwAN~3A18Y7 3 TRANSFORMER HARNESS ASSY, 18V
5-9 542997050 HrSoan—%Z39v7 3 TRANSFORMER HARNESS ASSY, 39V
5-10 542998050 HESean—5216v7 3 TRANSFORMER HARNESS ASSY, 16V
5-11 551128000 floarzoarey 2E1 NOIZE FILTER ASSY, £1
5-12 $39820000 Ia—F¥ 35271763 CORD CLAMP, 1763
5-13 0A4401605 21+ ¥ T AX16DA SCREW, PAN (5/P WASHER) M4X16
5-14 $37059001 1ipev—% LABEL, PE
5-15 543945050 HFeHFN—RAATE POWER SUPPLY HARNESS ASSY, A
5-16 $43946050 HFvrvn~22B9 3 POWER SUPPLY HARNESS ASSY, B
5-17 S$43947050 TF o N—RRCT 2 POWER SUPPLY HARNESS ASSY, C
5-18 $32146000 11SIBRS25VB20 DIODE, SIBRS25VB20
5-19 543861001 1Ferrd8873 POWER PCB ASSY, B
5-20 500554000 4|4 — | BNS SUPPORT, 6NS
5-21 552907000 1|3~ FhR&#10 CORD HOLDER, 10N
5-22 543860001 FeFoR=2A RN~ POWER BASE COVER
523 060400616 3{/5 > Fmaxe SCREW, BIND M4X6
5-24 543948050 1NFoHon—FADY B POWER SUPPLY HARNESS, D
5-25 $51125000 13> &%25-N107 31 CONTACTOR ASSY, 1;5-N10
5-25-1 $46551000 |22 25N10ACI2 CONTACTOR, ;S-N10 AC12
6 542446001 Sled£i b 26X14 BOLT, SOCKET (/P WASHER) M6X14
9 $43038000 HFesyrwa-F POWER SUPPLY CORD
155-960-502

76



R1 . Bk 5 E8% (BES-960BC, 1260BC) / Power supply equipment mechanism (BES-960BC, 1260BC)
/ Stromversorgung (BES-960BC, 1260BC)
/ Mécanisme de 'equipment en alimentation électrigue (BES-960BC, 1260BC)
/ Mecanismo del equipo de alimentacion de corriente (BES-860BC, 1260BC)

" F T a e/ OPTION PARTS

77
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R1. B 5LEHR (BES-960BC, 1260BC) / Power supply equipment mechanism (BES-960BC, 1260BC)
/ Stromversorgung {BES-960BC, 1260BC)
! Mécanisme de I’equipment en alimentation électrique {BES-960BC, 1260BC)
/ Mecanisma del equipo de alimentacién de corriente (BES-960BC, 1260BC)

REF.NO. CODE QTY A NAME OF PARTS RIM
1 543105101 IR I OPERATION PANEL ASSY
1-1 S$42965001 HIPAE NI WA A PANEL PCB ASSY
1-2 543008000 ERIAE SIVAT 3§/ k] PANEL HARNESS ASSY
1-3 543086000 1|7~ R 80 GROUND WIRE, 80
1-4 543107001 - rHHI R SHEET HOLDER PLATE
1-5 543108101 1|z 24 PANEL COVER
1-6 543109001 tRVAE ¥e s PANEL SUPPORT
1-7 543118001 MNATYFY— b SWITCH SHEET
1-8 $43110000 Blz~N—H SPACER
1-9 008400604 4i+ + 3 274X86 SCREW, TRUSS M4X6
1-10 062401005 5|+~ maEX10 SCREW, PAN M4X10
111 026040135 QlesH¥Haraiiga WASHER, PLAINS 4
1-12 052300805 TF~anxe73x8 SCREW, PAN (S/P WASHER) M3X8
1-13 028030245 v xR #FH 223 WASHER, SPRING 2-3
1-14 025030235 esHFHxrFa93 WASHER, PLAIN M 3
1-18 021300105 M3+ Y b3 NUT, 1 M3
1-16 S37060001 1r—2w—4% LABEL, GROUNDING
1-17 543114001 115 ~BES(1) LABEL, BES (1)
1-18 $43270000 12— K9 & KRS CORD BUSH, KR51
< BES-Q60BCH > < For "BES-960BC" >
2-1 546408001 1|5 ~L960BC LABEL, 960BC
< BES-1260BCH > <For "BES-1260BC" >
2-2 546410001 115~ 12808C LABEL, 1260BC
< BES-960BCH > < For "BES-960BC" >
3-1 543022000 2{START-EMA Y F 7 % START-EM SWITCH ASSY
3-1-1 $43033000 2|SWHW1B-V411R SWITCH, HW1B-V411R
3-1-2 543034000 2 |SWHW1B-M110G SWITCH, HW1B-M110G
< BES-1260BCH > « For "BES-1260BC" >
3-2 546498000 3iSTOPR AU F4 3 STOP SWITCH ASSY
3-2-1 $43033000 3 {SWHW1B-V411R SWITCH, HW1B-V411R
3-3 S46499000 2|STARTR AW F 5 3 START SWITCH ASSY
3-3-1 543034000 2{SWHWI1B-M110G SWITCH, HW1B-M110G
5 S41254001 3|pcx Ny 3 BCPCB ASSY
12 543006050 TIYE—2/n~2R7 X Y-MOTOR HARNESS ASSY
14 543009050 TNY LT EN—RRTZ HARNESS ASSY, BED RET
15 S43010000 TBCIN~F A5 X HARNESS ASSY, BC1
16 S43011050 T/ —2 R 3 HARNESS ASSY, BC2
17 $43012050 HER LR P TASr W& B SENSOR HARNESS ASSY, TR
18 $43013050 HEREE - FACE 3 &/ ] MOTOR HARNESS ASSY, TR
20 543015050 1BCF»HFrn—%AY 3 BC POWER SUPPLY HARNESS ASSY
24 543019050 1lack /v n—32%7 38 BC PCB HARNESS ASSY, B
25 $43020050 2|BCH /NN RAY IA BC PCB HARNESS ASSY, A
26 543021050 1B amess 3 TERMINATOR ASSY, BC
30 S00554000 | 36]#K— +6NS SUPPQORT, 6NS
"L g LR " OPTION PARTS "
< BES-960BCH > < For "BES-960RC" >
3-4 $46556000 2 |START-STOPSW?Z 3 € START-STOP SWITCH ASSY, E
3-4-1 546557000 2| A1 Y FAIWANIR SWITCH, AJWATIR
3-4-2 S43034000 2 |SWHW1B-M1106G SWITCH, HW1B-M110G
< BES-1260BCH > < For "BES-1260BC" >
3-5 S47381000 ZISTOPR AV F 9 3£ STOP SWITCH ASSY, E
3-5-1 S46557000 3|2 AV FAMATR SWITCH, AJW41T1R
29 543027000 NIREANFIGrAN—-2A2 3 PANEL RELAY HARNESS ASSY
155-960-515
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R2 . EXRM{E (BES-960BC, 1260BC) / Power supply equipment mechanism (BES-960BC, 1260BC)

/ Stromversorgung (BES-960BC, 1260BC)

/ Mécanisme de 1'equipment en alimentation électrique (BES-960BC, 1260BC)
-/ Mecanismo del equipo de alimentacion de corriente (BES-960BC, 1260BC)

7
28

27
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R2 . E i 5 B8 4% (BES-960BC, 1260BC) / Power supply equipment mechanism (BES-960BC, 12608C)
/ Stromversorgung (BES-960BC, 12608C)
/Mécanisme de |'equipment en alimentation électrique (BES-960BC, 1260BC)
/ Mecanismo del equipo de alimentacién de corriente (BES-960BC, 1260BC)

REF.NO. CODE Q'TY (S g NAME OF PARTS RMY
4 541195101 Bl THENTE HEAD PCB ASSY
6 $43000000 XU 7n—%2%4 3 X-AREA MARNESS ASSY
7 S430G01000 Hyz ) Pn—-3 X493 Y-AREA HARNESS ASSY
8 $43002000 R P P AT W S ] TIMING HARNESS ASSY
9 S43003150 TINDEXE—2/1A—X 29 X MOTOR HARNESS ASSY, INDEX
10 543004050 NIV FE—FN—-2AFE HEAD MOTOR HARNESS ASSY
11 543005000 TIXE—RN—-3 A7 3 X-MOTOR HARNESS ASSY
13 543007100 TIST-SPN—~F 27 3 STRAT-STOP HARNESS ASSY
19 543014000 THF L HF Y n—R A2 & H-POWER SUPPLY HARNESS ASSY
21 $43016050 MUY S L=~ 5 X4 5B H-CONTROL HARNESS ASSY, B
22 $43017050 SiHw e v on—2249 2A H-CONTROL HARNESS ASSY, A
23 543018000 I EEEAE TERMINATOR ASSY,
27 S43025100 GiFIVLHAN-FAT R TENSION BRACKET HARNESS ASSY
28 546282000 GlHSW— 2 2 3 HARNESS ASSY, H-SWITCH
<a-FES =10m> <Cord length = 10m >
33 543461000 =% 22 310M iF HARNESS ASSY, 10M
35 539821000 Bia— FY 52 T19P7 CORD CLAMP, 19P7
36 150349001 Bla~ K25 710 CORD CLAMP, 10-L
37 SC0480000 o — KR E#5 CORD HOLDER, 5N
38 0A5401006 1|#F~31 3 FaX10 SCREW, PAN {5/P WASHER) M4X10
39 504557000 Thive & 1 PLTIM BAND, PLTIM
40 $39821000 | 14|a-Fo 3> 719p7 CORD CLAMP, 19P7
41 $39821000 ¢ 11{a~F2 37> 719p7 CORD CLAMP, 19P7
42 $39821000 - K5 T 1987 CORD CLAMP, 19P7
43 539821000 Ala—Fo 5271997 CORD CLAMP, 19P7
44 511848000 2la-Fo57#7 CORD CLAMP, 7N
45 $39821000 TIa— K957 1907 CORD CLAMP, 19P7
46 $39820000 o= Ko 51763 CORD CLAMP, 1763
47 149803000 He15Y 7L BEAD BAND, L =200
TE T R " OPTION PARTS
<d—-FEE =5m> < Cord length = 5m>
32 $43040000 TIFA— 3 AT Z5M {F HARNESS ASSY, 5M
35 539821000 6lom—~ K319y CORD CLAMP, 19P7
<a-FEE =20m> < Cord length =20m >
64 547263001 1iIFn—2 A2 220MEY k IF HARNESS SET, 20M
64-1 S47227000 THENA—Z A7 220M IF HARNESS ASSY, 20M
64-2 593960041 Hor—Jheyisiy INSTRUCTION MANUAL, CABLE
155-960-515
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R3 . B R (BES-961BC, 1261BC) / Power supply equipment mechanism (BES-961BC, 1261BC)

/ Stromversorgung (BES-961BC, 1261BC)
/ Mécanisme de | equipment en alimentation électrique (BES-961BC, 1261BC)
/ Mecanismo del equipo de alimentacion de corriente (BES-961BC, 1261BC)

i

|
~\ 2.1 22

AT aERE
f OPTION PARTS "

81

 155-961-515
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R3. EIESLRE91R (BES-961BC, 1261BC)/ Power supply equipment mechanism (BES-961BC, 1261BC)
/ Stromversorgung (BES-961BC, 1261BC)
/ Mécanisme de I'equipment en alimentation électrique (BES-961BC, 1261BQ)
/ Mecanismo del equipo de alimentacion de corriente (BES-961BC, 1261BC)

REF_NO. CODE Q'TY ELAA NAME OF PARTS RM
1 545185001 P2z A FAT P UL/ B OPERATION PANEL ASSY
11 544751001 (REAESIE AL, 3] PANEL PCB ASSY
1-2 S45187000 113.5FDD FDD, 3.5
1-3 545184000 {ILCDES - 1% 3 LCD MODULE ASSY
1-4 545186001 Ho—rRAVFZE SHEET SWITCH ASSY
1-5 S43257000 1Lepa o wii—%2 -~ INVERTER, LCD
1-6 $45175000 HER ST aIE 7 CAP SWITCH ASSY
1-7 S45171000 1ian—za2sz PANEL HARNESS ASSY
i-8 S45172000 1IFDDF A N— 2 A7 2 POWER SUPPLY HARNESS ASSY, FDD
1-9 $45173000 Ry E—-n-ix4y 3 FLOPPY HARNESS ASSY
1-10 545174000 Nronm—s-n—-32249% INVERTER HARNESS ASSY
1-11 $43270000 1|m— 7 & 2KR51 CORD BUSH, KR51
112 545179009 1]e50L PANEL
1-13 545180009 P28~ 2 PANEL BASE
1-14 S45181001 o= b &=~ b SHEET KEY SUPPORT
1-15 $45177000 2 A= T -t SPACER PLATE
1-16 $45176001 N7~ + PLATE
1-17 546364001 MesY¥Hx1e VWASHER, PLAIN 1.6
1-18 S46833001 4+ R FTMIBXA SCREVV, PAN Vi1.6X4
1-19 052400605 2~k ESaxs SCREW, PAN (8/P WASHER)} M4X6
1-20 052300605 Sl+~anxeSaxs SCREW, PAN (5/P WASHER) M3X56
1-21 002260405 4]+ ~o26x8 SCREW, PAN M2.6X4
1-22 S46363000 2| AMN—H18 SPACER,L=8
1-23 0A4300605 A} 4~ 7 3 3XBDA SCREW, PAN (5/P WASHER) M3X6
1-24 0A4300805 4]+ ~NH 4 33KBDA SCREW, PAN (5/P WASHER) M3X8
1-25 008400604 4|+ b3 R3AX6 SCREW, TRUSS M4X6
1-26 543114001 115 ~JLRES() LABEL, BES (1)
1-27 546362009 MWARe 74 COVER PLATE
1-28 008300504 2{+ k3 R3X5 SCREW, TRUSS M3X5
< BES-961BCH > < For “BES-961BC” >
2-1 $46409001 1135 A L9S1RC LABEL, 961BC
< BES-1281BRCHE > < For "BES-1261BC" >
2-2 546411001 1]5 ~L12618C LABEL, 1261BC
< BES-961BLH > < For “BES-961BC" >
3-1 $43022000 2|START-EMA A ¥ F %7 3 START-EM SWITCH ASSY
3-1-1 543033000 2 {SWHW1B-V311R SWITCH, HW1B-V311R
3-1-2 543034000 2 |SWHWI1R-M110G SWITCH, HW1B-M110G
< BES-1261BCH > < For "BES-1261BC" >
3-2 546498000 3{STOPA 1 W F 7 2 STOP SWITCH ASSY
3-2-1 $43033000 Z{SWHWI1B-V31IR SWITCH, HWI1B-V311R
3-3 546499000 2ISTARTA T Y F 4 X START SWITCH ASSY
3-3-1 S43034000 2 |SWHW1B-M110G SWITCH, HW1B-M110G
5 $41254001 3ipCHISL 7 3 BC PCB ASSY
12 543006050 T YE~N—FAFE Y-MOTOR HARNESS ASSY
14 543009050 1|~ kg rEn—32243 HARNESS ASSY, BED RET
15 543010000 T|BCIN—-3 AT X HARNESS ASSY, BC1
16 543011050 HE AT HARNESS ASSY, BC2
17 543012050 Herd UL Hn—3273 SENSOR HARNESS ASSY, TR
i8 $43013050 1A rFUE~EN-—RATE MOTOR HARNESS ASSY, TR
20 543015050 1IBCF v P n—3 R4 3 BC POWER SUPPLY HARNESS ASSY
24 543019050 1IBCH /NN —F 27 38 BC PCB HARNESS ASSY, B
155-961-515
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R3 . B &R (BES-961BC, 1261BC) / Power supply equipment mechanism (BES-861BC, 1261BC)
/ Stromversorgung (BES-961BC, 1261BC) '
/ Mécanisme de ['equipment en alimentation électrique (BES-861BC, 1261BC)
/ Mecanismo del equipo de alimentacion de corriente {(BES-961BC, 1261BC)

1 e —

* $ |’
1-26—/2> N 21 22 3'3““|Ik N

-
) 1-19 1_7\

Y FFn R
{ OPTION PARTS "

155-961-516
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R3 .1k SLAS{A (BES-961BC, 1261BC) / Power supply equipment mechanism (BES-961BC, 1261BC)
{ Stromversorgung (BES-961BC, 1261B()
/ Mécanisme de 'equipment en alimentation électrique (BES-961BC, 1261 BC)
/ Mecanismo del equipo de alimentacion de corriente (BES-961BC, 1261BC)

REF.NO. CODE QY A NAME OF PARTS RM
25 543020050 2|BCEN L N—R AT IA BC PCB HARNESS ASSY, A
26 S43021050 1BC e 7 % TERMINATOR ASSY, BC
30 S00554000 | 36(#HK— kBNS SUPPORT, 6NS
34 45271000 1S3 BRSA—-F AT 3 PANEL HARNESS ASSY, RS
35 S45270000 1T FNF L F -2 R P-SUPPLY HARNESS ASSY, PANEL
48 018400636 A7+ F I b axe BOLT, SOCKET M4X6
49 (280402486 AR HFH 2.4 WASHER, SPRING 2-4
i B I - " OPTION PARTS "
<RBES-061BCH > < For "BES-961BC" >
3-4 $46556000 2 |START-STOPSWY X E START-STOP SWITCH ASSY, E
3-4-1 S46557000 2| A 1V FAWATIR SWITCH, AJWA411R
3-4-2 543034000 2 ISWHW1B-M110G SWITCH, HW1B-M 110G
<BES-1261BCA > <For "BES-1261BC" > R
3-5 S47381000 3iSTOPR A Y F 4 XE STOP SWITCH ASSY, E
3-5-1 546557000 3|21V FAIWAIR SWITCH, AJW411R
155-961-515
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R4 . BERBR (BES-961BC, 1261BC) / Power supply equipment mechanism (BES-861BC, 1261BC)
/ Stromversorgung (BES-261BC, 1261BC)
/ Mécanisme de 'equipment en alimeniation électrique (BES-961BC, 1261BC)
/ Mecanismo del equipo de alimentacién de corriente (BES-961BC, 1261BC)

85
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R4 . B4 SLES R (BES-961BC, 12618C) / Power supply equipment mechanism {(BES-961BC, 1261BC)
/ Stromversorgung (BES-361BC, 1261BC)
/ Mécanisme de ['equipment en alimentation électrique (BES-961BC, 1261BC)
/ Mecanismo del equipo de alimentacion de corriente (BES-961BC, 1261BC)

REF.NO. CODE Q'TY o 8y NAME OF PARTS RV
4 541195101 Gib N HEAD PCB ASSY
6 $43000000 TXZUTNh—~3 RT3 X-AREA HARNESS ASSY
7 543001000 HyTUrPn—-2243 Y-AREA HARNESS ASSY
8 543002000 I EE G- FATEE S 8/ TIMING HARNESS ASSY
] 543003150 T{INDEXE~2/N—F A% = MOTOR HARNESS ASSY, INDEX
10 543004050 HEY L E—-EN—2RTE HEAD MOTOR HARNESS ASSY
11 543005000 XE—~gN-2Z7 3 X-MOTOR HARNESS ASSY
13 $43007100 1{sTSPAv—2 24 % STRAT-STOP HARNESS ASSY
19 543014000 NHFH LN~ RY 1 H-POWER SUPPLY HARNESS ASSY
21 543016050 TIHY S =2 A7 38 H-CONTROL HARNESS ASSY, B
22 S$43017050 BIHY Yo AT 3A H-CONTROL HARNESS ASSY, A
23 543018000 TiH a9 3 TERMINATOR ASSY, H
27 S43025100 BlFHYLALN—FATE TENSION BRACKET HARNESS ASSY
28 546282000 GlHSW/N— R A& 3 HARNESS ASSY, H-SWITCH
33 $39821000 60— Fo 271907 CORD CLAMP, 19P7
36 150349001 Gio—-F7371 CORD CLAMP, 10-L
37 S00480000 Hao— PR F45 CORD HOLDER, 5N
38 0A5401006 HF~a852E 54510 SCREW, PAN {S/P WASHER) M4X10
39 S04557000 1780 2 1 PLTIM BAND, PLTIM
40 539821000 143 —Fo 5 »719p7 CORD CLAMP, 19P7
41 5398210001 M{a—-ro5>719p7 CORD CLAMP, 19P7
42 5$39821000 3|la- K257 19pP7 CORD CLAMP, 19P7
43 539821000 410~ K95 T19p7 CORD CLAMP, 19P7
&4 11848000 2|0~ Ko 5T 47 CORD CLAMP, 7N
45 $39821000 lit—r 932 719P7 CORD CLAMP, 19P7
46 539820000 Ha—Foo71763 CORD CLAMP, 1763
47 149809000 Hae135u 7L BEAD BAND, L=200
155-961-515
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Rs . EESBEER (47 3 28886 / Power supply equipment mechanism (Option parts)
/ Stromversorgung (Sonderzubehor)
/ Mécanisme de I'equipment en alimentation élecirique (Piéces en option)
/ Mecanismo del equipo de alimentacion de corriente {Piezas opcionales)

. A @y 55-1-22
5517

W5l /5513 )E
,\ pe & L
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RS . BEELLEMR (4 7 ¥ 3 >8R &h) / Power supply equipment mechanism (Option parts)
/ Stromversorgung (Sonderzubehor)
/ Mécanisme de I'equipment en alimentation électrique (Piéces en option)
/ Mecanismo del equipo de alimentacion de corriente (Piezas opcionales)

REF.NO. CODE |QTY Ao NAME OF PARTS RV
50 544501001 1]960% L 2 EMCEY b 960 EMCSET
50-1 S40621000 Q1EMIZ1 7 ESD-SR-15 EMI CORE, ESD-SR-15
50-2 540622000 { 13 [EmIzI FESD-SR-25 EMI CORE, ESD-5R-25
50-3 540764000 9137 TFC25-15-12 CORE, TFC25-15-12
50-4 S40660000 | 15|sMIZT PTFC16-8-16 EMit CORE, TFC16-8-16
50-5 540623000 1M 7 TR-40-27 EMiE CORE, TR-40-27
50-6 0A5401605 1+ F ~F @ 24X16DB SCREW, PAN (S/P WASHER) M4X16
50-7 021400106 T+ybiias NUT, 1 M4
50-8 504557000 3|2 APLTIM BAND, PLTIM
50-9 551124000 P4 X24NEEMCY 31 NOISE FILTER ASSY, 1 EMC
50-9-1 544525000 HATA T4 NE0A NOISE FILTER, 10A
50-9-2 $51119000 Tin— 3R 7 L — HEMCNF HARNESS, BREAKER-EMCNF
50-9-3 $51120000 1 1/3— % ZREMCNFNF HARNESS, EMCNF-NF
50-9-4 $51122000 T/ — % ZEMCNET — R HARNESS, EMCNF-GROUND
50-10 0A5401006 2lF~aNR e 540 SCREW, PAN (5/P WASHER) M4X10
50-11 544522009 t1ay FE—BOXAH /A CONTROL BOX COVER, A
50-12 $44523009 13 FO—ABOXH /-8 CONTROLBOX COVER, B
50-13 544524101 1BOXH 1 — A5 o STAY, BOX COVER
50-14 0AB400806 | 18|+ ~H Y Z4X8DB SCREW, PAN (5/P WASHER) Mi4X8
50-15 $39820000 tla— K452 71763 CORD CLAMP, 1763
i ¢-E O * Remodeling parts set ™
< BES-860BCH > < For "BES-960BC" >
55 546745001 1{964/8 Y b OPERATION PANEL SET, 961
< BES-1260BCH > < For "BES-12608BC" >
55 S46838001 (RAPISTAE S5 AN OPERATION PANEL SET, 1261BC
55-1 545185001 T HizLy 5 OPERATION PANEL ASSY
55-1-1 544751001 (VAT SIE FALTL PANEL PCB ASSY
55-1-2 545187000 113.5¢DD FDD, 3.5
55-1-3 $45184000 1LWCDEZ -7 3 LCD MODULE ASSY
55-1-4 S45186001 HWo—bRAAYFTE SHEET SWITCH ASSY
55-1-5 43257000 Bk ELrE G VAT - B INVERTER, LCD
55-1-6 545175000 HER A E AL B CAP SWITCH ASSY
55-1-7 S45171000 A TR S PANEL HARNESS ASSY
55-1-8 $45172000 TFDDF o HF L N— 3 A7 3 POWER SUPPLY HARNESS ASSY, FDD
55-1-9 545173000 1i7avkE—n—2243 FLOPPY HARNESS ASSY
55-1-10 545174000 1 R TARE- VAT S S/ INVERTER HARNESS ASSY
55-1-11 543270000 12— K7y ¥ 2KR5 CORD BUSH, KR51
55-1-12 $45179009 IREAE " PANEL
55-1-13 $45180009 T8RN~ 2 PANEL BASE
55-1-14 S45181001 11— bF—HH—t SHEET KEY SUPPORT
55-1-15 S45177000 2IAR—BT L~ b SPACER PLATE
55-1-16 S45176001 1M7L~ PLATE
55-1-17 546364001 4B H 216 WASHER, PLAIN 1.6
55-1-18 S46833001 A1 N TMLeXE SCREW, PAN M1.6X4
55-1-19 052400605 2+ AT R e 546 SCREW, PAN (5/P WASHER) M4X6
55-1-20 052300605 S{FANOs R ET3XE SCREW, PAN (S/P WASHER) M3X6
55-1-21 002260405 4l +F~a2.6X4 SCREW, PAN M2.6X4
55-1-22 546363000 2| AN —HL8 SPACER, L =8
55-1-23 0A4300605 4|+ NHY 7 2 3X6DA SCREW, PAN {5/P WASHER) M3X6
55-1-24 0A4300805 4| 4 N7 5 3X8DA SCREW, PAN (5/P WASHER) M3X8
55-1-25 008400604 A1, B 2 04X6 SCREW, TRUSS M4X6
55-1-26 543114001 115 ~IVBES(D) LABEL, BES (1)
55-1-27 546362009 Hxhoi74 COVER PLATE
55-1-28 008300504 2|+ b5 A3X5 SCREW, TRUSS Mi3X5
155-960-515
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RS . BEERB®R (8 7 a »8&) / Power supply equipment mechanism (Option parts)

/ Stromversorgung (Sonderzubehdr)

/ Mécanisme de I"equipment en alimentation électrique (Pigdces en option)
/ Mecanismo del equipo de alimentacién de corriente (Piezas opeionales)

155-860-515
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RS . EIESLEER (oF 7 2 = > EBEL) / Power supply equipment mechanism (Option parts)
/ Stromversorgung (Sonderzubehor)
/ Mécanisme de |'equipment en alimentation électrique (Piéces en option})
/ Mecanismo del equipo de alimentacién de corriente (Piezas opcionales)

REF.NO. CODE  |qQ'TY ErAA NAME OF PARTS RIVE

<BES-960BCH > < For "BES-960BC" >

55-2-1 S46409001 115 ~Ni961BC LABEL, 961BC
<BES-1260BCH > <For "BES-1260BC" >

55-2-2 $46411001 115 ~IL12618C LABEL, 1261BC

o53 545271000 | 1183 IbRs/A— 2 24 3 PANEL HARNESS ASSY, RS o

55-4 545270000 ez sFeren—xz P-SUPPLY HARNESS ASSY, PANEL

55-5 $45182001 RRESAD T EET PANEL SETTING PLATE, B

55-6 002400514 4|+ FNT8X5 SCREW, PAN M4X5

55-7 546401000 HILESEDY, SV ¥ POWER SUPPLY HARNESS, B PANEL

155-960-515
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R6 . BEERBEEE (7 7L 3 »E8B5) / Power supply equipment mechanism (Option parts)

/ Stromversorgung (Sonderzubehar)

/ Mécanisme de I'equipment en alimentation électrique (Pigces en option)
-/ Mecanismo del equipo de alimentacion de corriente (Piezas opcionales)
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R6 . |iESBIE (4 7 3 a > Bh&h) / Power supply equipment mechanism (Option parts)
/ Stromversorgung (Sonderzubehor)
/ Mécanisme de I'equipment en alimentation électrique (Piéces en option)
/Mecanismo del equipo de alimentacién de corriente {Piezas opcionales)

REF.NO. CODE Q'TY B XA NAME OF PARTS RM
< USA, —fkfl > < For USA & general >
60 547524001 Mo braowREY bU FLUOR. LAMP DEVICE, 40W-RU
60-1 546558000 1y 4O b 740WRY F-LAMP APPLIANCES, 40W R1
60-2 S46559000 117 =19 b 40w R2 F-LAMP APPLIANCES, 40W R2
60-3 UD0280001 2|5 Al a7 o L 15X37 CAUTION LABEL, HOT 15X37
60-4 S46546000 b2 k- O Ly P I i Y FLUORECENT LAMP, 40W
60-5 546541001 4lr4Oy b bUY AR SETTING PLATE, FLOURECENT
60-6 547269001 8|7+ E I b7 I6X20 BOLT, SOCKET (S/P WASHER) M6X20
60-7 S47270001 A1 P FE N b7 26X30 BOLT, SOCKET (5/P WASHER) MigX30
60-8 026120236 dibSHFHRI X2 WASHER, PLAIN 12
60-9 546534000 4l d b RUBBER CUSHION
60-10 S46747000 Nr4ad pan—3 273 HARNESS ASSY, FLOUR. LAMP
60-11 546552000 1] b3 R255VAY 2 TRANSFORMER ASSY, 255VA
60-11-1 546553000 1]+ 5 R255vA TRANSFORMER, 255VA
60-12 0A5401006 41F NN R EFAX10 SCREW, PAN (S/P WASHER) M4X10
60-13 $37060001 H7—-Rv—% { ABEL, GROUNDING
60-14 539821000 23— K235 719p7 CORD CLAMP, 19P7
60-15 $38352101 FELHFEIANADTY LABEL, ELEC. SHOCK 4 LANG.
I3 -y ItE> < For Europe >
61 546570001 142 b7a0WREY bE FLUORECENT LAMP DEVICE, 40W-RE
61-1 $46558000 11443 b740WRI F-LAMP APPLIANCES, 40W R1
61-2 $46559000 T4 o 217 b 77 40WR2 F-LAMP APPLIANCES, 40W R2
61-3 ubD0280001 2{5 AL 3 F - 15X37 CAUTION LABEL, HOT 15X37
61-4 S46546000 2{le¥ R LT TA0W FLUORECENT LAMP, 40W
61-5 S46541001 Airtad e r Y14 SETTING PLATE, FLOURECENT
56i-6 547269001 8l 7HIL hH7 26X20 BOLT, SOCKET (S/P WASHER) M6X20
61-7 S47270001 AT HIL k2 26X30 BOLT, SOCKET (5/P WASHER) M6X30
61-8 026120236 AlESHHR I HE12 WASHER, PLAIN 12
61-9 S46534000 LA E: Sy BB P RUBBER CUSHION
61-10 546554000 I ad b ACYFTE SWITCH ASSY, FLOUR. LAMP
61-10-1 S46555000 1R 1 W F HW15-2T20 SWITCH, HW15-2T0
61-11 546747000 Horaambun—-2273% HARNESS ASSY, FLOUR. LAMP
61-12 S46552000 1 +5 2 2255VA7 3 TRANSFORMER ASSY, 255VA
61-12-1 $46553000 12 2 255VA TRANSFORMER, 255VA
61-13 0A5401006 LlF ANz H S 4XI10 SCREW, PAN {5/P WASHER) M4X1i0
61-14 537060001 Hr—Rv—9 LABEL, GROUNDING
61-15 539821000 2{m— 25 w1007 CORD CLAMP, 19P7
61-16 509141000 1{a— Ko F 7160 CORD CLAMP, 16-L
61-17 $38352101 HFEHFe3~Nahay LABEL, ELEC. SHOCK 4 LANG.
65 546762001 lesamswey b EMERGENCY STOP SWITCH SET
65-1 546550000 11344 45N107 3 CONTACTOR ASSY, S-N10
65-1-1 546551000 o &7 25-N10ACI2 CONTACTOR, ;5-N10 AC12
65-2 0AS5402005 2]+ F Y I 4X20DB SCREW, PAN (5/P WASHER) M4X20
65-3 S46548000 1NFoFr—EMAIYF 73R POWER SWITCH ASSY, EM
65-3-1 S46549000 T2 Y FHW2B-M110G SWITCH, HW2B-M110G
65-3-2 S46749000 T2 FHWIB-VAOIR SWITCH, HW1B-V401R
65-4 346748000 H =D s B VAT 3 & -3 PV CONTROL HARNESS ASSY
65-5 508141000 1la—-ko3 7160 CORD CLAMP, 16-L

155-960-515
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S1. Bi1&E R / Power table / Motorgestell / Mécanisme du plateau de la machine
/ Mecanismo de la mesa de la maguina '
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S1. B HEBR / Power table / Motorgestell / Mécanisme du plateau de la machine
/ Mecanismo de ia mesa de la maquina

REF.NO. CODE |q7y Bl Aq NAME OF PARTS R
1-1 $32692000 2ixvR4— CASTER
1-2 $32693000 P EX - R CASTER, §
1-3 018102036 167+ b b 10X20 BOLT, SOCKET M10X20
1-4 028100246 | 161712 ¥ H 2210 WASHER, SPRING 2-10
1-5 §32716000 AL~ E e b 20X100 BOLT, M20X100
1-6 018102536 Qi w4 K b 10X25 BOLT, SOCKET M10X25
1-7 028100246 Qi x¥FHR2-10 WASHER, SPRING 2-10
1-8 025100236 QeSHFHRFLI10 WASHER, PLAINM 10
1-9 047802542 TIAT) T AWS PIN, SPRING ROLL AWSE
2 542921000 1%~ 2 BMOBHO0.75K%7 MOTOR ASSY, BMOBH 0.75K
3 0180610356 4|7+ #H I FeX10 BOLT, SOCKET M6X10
4 025060236 AleSHHrFaI6 WASHER, PLAINM 6
5 028060246 AN aHr2-6 WASHER, SPRING 2-6
6 542363001 HE-s2—R=—2 MOTOR BASE
7 018501036 A7 FHK ) 5X10 BOLT, SOCKET M5X10
8 028050246 AN R HH 325 WASHER, SPRING 2-5
9 S48381000 22518 HINGE, B
10 018501036 4|7 HHE N b 5X10 BOLT, SOCKET M5X10
11 542409001 HE—F i 2 MOTOR PULLEY ASSY
111 542408001 1 E~%—F—1J0.75KwW MOTORPULLEY, 0.75KW
11-2 012060636 1P+ ES6x6 SET SCREW, SOCKET (FT) M&X6
11-3 012400836 117+ E54x8 SET SCREW, SOCKET (FT) M4X8
12 028050246 A N3 H 325 WASHER, SPRING 2-5
13 542364000 Tyl b 3vas0 BELT, V 3v450
14 152865201 LA & KL B Mo BOLT, L-TYPE M0
15 021100206 212324 10 NUT, 2 M10
16 025100236 2|3 H2F 1910 WASHER, PLAIN M 10
17 028100246 {8 x4 H %210 WASHER, SPRING 2-10
18 $42365001 AR 220 P VR SUPPORT PLATE, L-TYPE BOLT
19 542445001 217 R P I8X25 BOLT, SOCKET {5/P WASHER) M8X25
22 547918009 (B PAT Y b A MOTOR COVER ASSY, FU
22-1 S47514009 1 E—% ~H/ —FU MOTOR COVER, FU
22-2 547898001 N E - ATy SEAL, MOTOR COVER
23 008400604 71+ F5A34%6 SCREW, TRUSS M4X6
24 542398009 HEEE AR MOTOR COVER, L
25 008400604 71+ + 52346 SCREW, TRUSS M4X6
63 $42387009 1iFF -~ FIuL F-TABLE, L
64 $15321001 41 PIN
65 542388009 2IFF—F M F-TABLE, M
66 515321001 12{E PIN
67 42389009 1{F5 — J iR F-TABLE, R
68 $15321001 4l PIN
69 149483001 8| = 2HIL MM KNOBBOLT, M6
70 542396101 3EF—FHHHTF F-TABLE SUPPORT, F
73 542445001 6|7 F AL kY I8X25 BOLT, SOCKET (5/P WASHER) M8X25
76 542391101 2iEF—FNHT Y F-TABLE GUIDE, U
77 542392051 2IFF—FIH T RL F-TABLE GUIDE, L
78 018501236 Bl 7+ ksxi2 BOLT, SOCKET M5X12
79 025050236 8lesvyHaFays WASHER, PLAINM 5
80 028050246 8inzHHR25 WASHER, SPRING 2-5
81 542390051 TIFF—F WA NIt F-TABLE STOPPER
82 008400604 | 14|+ b7 Z4X6 SCREW, TRUSS M4X5
83 $42395050 JIFF~FLd13 F-TABLE BASE, B
84 0A5401006 7|F~anze3ax10 SCREW, PAN (5/P WASHER) M4X10
85 542400009 3FF-FHAFTA F-TABLESTAY, A .
86 542401009 20FF— 72718 F-TABLESTAY,B
87 149483001 13|V e 34HNFME KNOB BOLT, M6
126-1 S47901009 HF—Aahi—U BREAKER COVER, U
155-960-652

94



. By &% / Power table / Motorgesteli / Mécanisme du plateau de la machine

{ Mecanismo de la mesa de la maquina
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51. B &% / Power table / Motorgestell / Mécanisme du plateau de la machine
/ Miecanismo de la mesa de la maquina

REF.NO. CODE QTY Bl A NAME OF PARTS RV
127 008400604 2{+ FT A04X6 SCREW, TRUSS M4X6
140 $43928001 HF A Lii—nN—2 STOP LEVER BASE
141 542446001 217 FHEILNF 7 26X14 BOLT, SOCKET (5/P WASHER) M&6X1 4
143 543926001 HF—-UFTLii- STOP LEVER
144 543927001 1142 M6 SHOULDER SCREW, M6
145 021060106 1o a+v e NUT, 1 M6
147 543930001 HA MY I STOPPER
148 018061636. 17+ #H I+ 6X16 BOLT, SOCKET M6X16
149 025060236 sy HrFaye WASHER, PLAIN M 6
150 028060246 N x¥Hz26 WASHER, SPRING 2-6
152 543931001 R TAS-3 %74 SPRING HOOK
153 021060106 11oa+vYtre NUT, 1 M6
155 543933001 Tie®niz SPRING, EXTENSION
157 544540001 HEr2ms SHOULDER SCREW, M5
158 021500216 2oV b5 NUT, 2 M5
160 543929001 1Nl sTrES SOLENOID BRACKET
161 $42446001 2| 7HE b F S 26X14 BOLT, SOCKET (5/P WASHER) M6X1 4
163 $43932000 o VAP g SOLENOQID ASSY, PULLEY STOPPER
164 048070342 1 b RTET7 RETAINING RING, E7

"FTm R " OPTION PARTS ™

126-2 547921009 HFL—HhHIN—E BREAKER COVER, E
155-960-652
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S2 . B 45 BI% (BES-960BC,961BC) / Power table (BES-960BC,961BC) / Motorgestell (BES-960BC,961BC)
/ Mécanisme du plateau de ia machine (BES-960BC,961BC) '
/ Mecanismo de la mesa de la maquina (BES-960BC,261BC)

WP B
{ OPTION PARTS

< gigmeng/ For Supply parts >

1
1
1
i
1
i

176
175
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S2. B 7 & B8 {% (BES-9608BC, 961BC) / Power table (BES-960BC, 961BC) / Motorgestell (BES-960BC, 961BC)
!/ Mécanisme du plateau de la machine (BES-960BC, 961BC)
/Mecanismo de la mesa de la maquina (BES-960BC, 961BQ)

REF.NO. CODE Q'TY B Ao NAME OF PARTS RM
26 549101009 IR o FAT S SIDE COVER, LF
27 008400604 41+ kS A4X6 SCREW, TRUSS M4X6
28 542376001 HH A1 ERIN=-AF o SIDE COVERSTAY
29 018061236 2|7+l Fex12 BOLT, SOCKET M6X12
30 025060236 2ESHHEAFIIE WASHER, PLAINM 6
31 (28060246 2|2 HHE2-6 WASHER, SPRING 2-6
32 549102109 T Rhri—18 SIDE COVER, LB
33 008400604 4|+ 5 A 25X6 SCREW, TRUSS M4X6
34 $42374009 1|41 FAHN—FRF SIDE COVER, RF
35 008400604 31+ PSS A 48 SCREW, TRUSS M4X6
36 $49103009 11 Fhsi—pa SIDE COVER, RB
37 008400604 2|+ b5 X 34x%6 SCREW, TRUSS M4X6
38 536478001 1R bS POST, S
39 542366009 3| F - T I I MA TABLE COVER, MA
40 $42395050 BIFF—J4d1B F-TABLE BASE, B
41 0A5401006 B+~ xESax10 SCREW, PAN (5/P WASHER) M4X10
42 542367009 2|5 —FIAHIR—MB TABLE COVER, MB
43 S42395050 2l —Ja A 1B F-TABLE BASE, B
44 0A5401006 2|+~anReTax10 SCREW, PAN (S/P WASHER) M4X10
45 542368009 1F—TdnHnii—L TABLE COVER, L
46 542395050 HeF—FH4 18 F-TABLE BASE, B
47 0A5401006 HF~ND2e54X10 SCREW, PAN (5/P WASHER) M4X10
48 S$42369009 1 F o FibH iR TABLE COVER, R
49 542385050 1eF—Fhd 7R F-TABLE BASE, B
50 0A5401006 1| F~a%e 5410 SCREW, PAN (S/P WASHER) M4X10
51 008400604 { 32|+ > ZX4X6 SCREW, TRUSS M4X6
52 542393001 9| xHm Y ER STUD, B
53 542371101 2|1F—FUAN-RF TABLE COVER STAY
54 018501236 & |7 F K F5x12 BOLT, SOCKET Mi5X12
55 025050236 eSS HZFIIS WASHER, PLAIN M 5
56 028050246 GINFHHR2.5 WASHER, SPRING 2-5
57 $42370001 102 FL POST, L
58 42402101 2 Z rLB POST, B
59 542377009 7o kan—L FRONT COVER, L
60 S42378009 3|7ar bAN-M FRONT COVER, M
61 542379009 H7o> hAhs-R FRONT COVER, R
62 008400604 | 32|+ h 5 R14X6 SCREW, TRUSS M4X6
88 $42382109 2l b H o swht -~ SWITCH COVER
91 542383009 3lemAaznini- COVER, UR
92-1 542384009 TrdarhN—L COVER, LUR
93 544529209 Henhrhn-ag3 COVER ASSY
93-1 542406209 tHraazhn- COVER
93-2 543913000 115 ~ILBES(R) LABEL, BES(2)
a5 542381001 151 b h o hiN—2F U COVERSTAY, U
96 542380001 Gl bHHLRIN—2F1D COVERSTAY, D
97 008400604 | 32]+ +3A74x6 SCREW, TRUSS M4X6
98 018061036 | 24{7+HKNW F6X10 BOLT, SOCKET M6X10
119 542386001 RIE DA NIRR, PCB SET PLATE
120 018061036 37+ FExI0 BOLT, SOCKET M&X10
123 542410009 GlFUY THN~ BRIDGE COVER e ~
124 S42446001 | 24|74 Hu b7 16x14 BOLT, SOCKET (5/P WASHER) MisX 14
130 542935001 HEEL25L BOBBIN STAND, L
131 021400206 MHovaFvba NUT, 2 M4
132 (28040245 T2 H R 2-4 WASHER, SPRING 2-4
170 549104009 P F VAR BRIDGE COVER, E
171 542446001 S|7HHEL R EY Z6X14 BOLT, SOCKET (5/P WASHER) M6X 14
172 544520009 370> hAN—MB FRONT COVER, MB
175 547383009 JIFF—~TFNAT TAS F-TABLE STAY, A-S
176 547384009 2UFF —~JF WA F 188 F-TABLE STAY, B-S
155-960-652

a8



S2 . #h & 4% (BES-960BC,961BC) / Power table (BES-960BC,961BC) / Motorgestell (BES-960BC,961BC)
{ Mécanisme du plateau de la machine (BES-960BC,961BC)
/ Mecanismo de la mesa de la maguina (BES-960BC,9618C)

< figmEe/ For Supply parts >
137

135 ——=2

AV t)

13— 114

136—% 115

13—

" FeaER
/ OPTION PARTS " 62 61 e e e o

93
176
175

155-960-652
80



s2 . &7 £ B81% (BES-960BC, 961BC) / Power table (BES-960BC, 961BC) / Motorgestell (BES-960BC, 961BC)
/ Miécanisme du plateau de la machine (BES-960BC, 961BC)
/ Mecanismo de la mesa de la maquina (BES-960BC, 9618()

REF.NO. CODE QTY EAq NAME OF PARTS RIVY
178 S47927000 Na-—-r7via CORD BUSH
"ETL e A" " OPTION PARTS "
92-2 546542009 Heshonii—LE COVER, LE
173 546763001 | 2| kA swhii—EY - LABEL, E
i 3z " For Supply parts "
111 542446001 8|7 A MY 26X14 BOLT, SOCKET (5/P WASHER) M6X14
114 $423%4001 4z bbbV 2 LIGHT SETTING PLATE
115 S42446001 iR Y7 26X14 BOLT, SOCKET (5/P WASHER} MI6X 14
133 S$43457001 41t b r UV 1428 LIGHT SETTING PLATE, B
134 018501236 81w b 512 BOLT, SOCKET M5X12
135 025050236 16|y HRFLI5 WASHER, PLAINM 5
136 028050246 8inxYHx2s WASHER, SPRING 2-5
137 021500103 8{F v h1ias NUT, 1 M5
155-960-652

100



S3 . B4 5% (BES-1260BC,1261BC) / Power table (BES-1260BC,1261BC) / Motorgestell (BES-1260BC,1261BC)
/ Mécanisme du plateau de la machine (BES-1260BC,1261BC)
/ Mecanismo de la mesa de la maquina (BES-1260BC,1261BC)

< FEmBE/ For Supply parts >

&—111
114

165-C60-652
101




$3. By & B4R (BES-1260BC, 1261BC) / Power table (BES-1260BC, 1261BC)/ Motorgestell (BES-1260BC, 12618C)

/ Mécanisme du plateau de la machine (BES-1260BC, 1261BC)
/ Mecanismo de la mesa de la maquina (BES-1260BC, 1261BQ)

REF.NO. CODE  |ao'Ty X o NAME OF PARTS RME
26 549101009 141 Enn—LF SIDE COVER, LF
27 008400604 | 4]+ +3z04x6 SCREW, TRUSS M4X6
28 $42376001 14 Fh—254 SIDE COVER STAY
29 018061236 | 2|7+ kexi2 BOLT, SOCKET M6X 12
30 025060236 | 2|esvsasrase WASHER, PLAIN M 6
31 028060246 | 2| x4¥#Hx26 WASHER, SPRING 2-6
32 $49102109 4 KA/ =18 SIDE COVER, LB
33 008400604 | 4|+ 3 224xs SCREW, TRUSS M4X6
34 542374009 1{44 KA/5—RF SIDE COVER, RF
35 008400604 | 3|+ r 5 2x24xs SCREW, TRUSS M4X6
36 549103009 1|41 £H/T—re SIDE COVER, RB
37 008400604 | 2|+ r3zx14x6 SCREW, TRUSS M4X6
38 $36478001 | 11|xz+s POST, S
39 $42366009 |  3|F~FNH/i~NA TABLE COVER, MA
40 S42395050 | 6| —~JA 448 F-TABLE BASE, B
41 0A5401006 | 6|+~z/vz k3 ax10 SCREW, PAN (S/P WASHER) M4X10
42 $42367009 | 2|3—vnnii—me TABLE COVER, MB
43 $42395050 | 2|eF T 18 F-TABLE BASE, B
44 0A5401006 | 2|3 ~2/8% & 54x10 SCREW, PAN (5/P WASHER) M4X10
45 542368009 1F—Inni-L TABLE COVER, L
46 $42395050 1|7~ 7418 F-TABLE BASE, B
47 0A5401006 |  1|r~a/52 e 3ax10 SCREW, PAN (S/P WASHER) M4X10
48 $42369009 15— Fnnii-r TABLE COVER, R
49 $42395050 1fF—Fi¥18 F-TABLE BASE, B
50 0A5401006 |  1|#~o/8%kESaxi0 SCREW, PAN (S/P WASHER) M4X10
51 008400604 | 32|+ 35 274x6 SCREW, TRUSS M4X6
52 542393001 9l2xv KB STUD, B
53 542371101 2|5 —Trhi—251 TABLE COVER STAY
54 018501236 | 4|7+# 4 bsx12 BOLT, SOCKET M5X12
55 025050236 | 4lesvHazrans WASHER, PLAIN M 5
56 028050246 | 4|/ix¥H %25 WASHER, SPRING 2-5
57 S42370001 | 10[#2 hL POST, L
58 542402101 2|€z kLo POST, B
59 $42377009 170 b AL FRONT COVER, L
60 542378009 | 3|7o rHii-m FRONT COVER, M
61 542379009 170> ra/i=R FRONT COVER, R
62 008400604 | 32|+ 35z 14x6 SCREW, TRUSS M4X6
88 S45575009 | 3|~ h i swhs~12 SWITCH COVER, 12
89 S45576000 | 2| rmAHii—12 COVER, 12
90 S45577009 TamnsRAN—12 COVER, R 12
91 $45578009 i h 2 LhN—12 COVER, L. 12
92-1 $42384009 Hemasnn—y COVER, L UR
93 545579109 THAOATHIN—5 3 COVER ASSY
93-1 $45580109 HrnsTns— COVER
93.2 543913000 115 NILBES(2) LABEL, BES {2}
94 $45581101 SirdhsHt—u12 COVER, U12
96 545583001 2l nen—qa COVER PLATE
97 542381001 Slemprhn-251y COVERSTAY, U
98 542380001 Ai 5 H e hIm XFAD COVERSTAY, D
100 018301036 | 2|7+ #/ +3X10 BOLT, SOCKET M3X10
101 008400604 | 31|+ 5 x24x6 SCREW, TRUSS M4X6
102 018061036 | 19|77+ %L rexio BOLT, SOCKET M6X10
116 $49323009 | 1|lqorxHq Fhi- SIDE COVER
117 008400604 | 3|+ +5 z:4x6 SCREW, TRUSS M4X6
119 $42386001 3lanc ruvres PCB SET PLATE
120 018061036 | 3|74 hexio BOLT, SOCKET M6X 10
123 542410009 | 6|7uv Uai- BRIDGE COVER
124 542446001 | 24|7#u 49 26x14 BOLT, SOCKET (S/P WASHER) M6X 14
130 542935001 1|#HEL 2 FL BOBBIN STAND, L
155-C60-652

102



S3. HiA1 584k (BES-1260BC,1261BC) / Power table (BES-1260BC,1261BC) / Motorgestell (BES-1260BC,1261BC)
/ Mécanisme du plateau de la machine (BES-1260BC,1261BC)
/ Mecanismo de la mesa de la maguina (BES-1260BC,1261BC)

| < migmImK / For Supply parts >

155-C60-652
103




$3. B £ 88{% (BES-1260BC, 12671BC)/ Power table (BES-1260BC, 1261BC) / Motorgestell (BES-1260BC, 1261BC)

/ Mécanisme du plateau de la machine (BES-1260BC, 1261BC)
{Mecanismo de la mesa de la maquina (BES-12608C, 1261BC)

REF.NO. CODE Q'TY B X NAME OF PARTS RM

131 021400206 MNevas+yrs NUT, 2 M4
132 028040246 (HAE S & E S X WASHER, SPRING 2-4
170 549104009 UFUwThN~E BRIDGE COVER, E
171 542446001 Sl7+ R 7 26x14 BOLT, SOCKET (5/P WASHER) M6X14
172 544520009 3|7ax FHIN—MB FRONT COVER, MB
175 S47383009 3EF =TI AT A AS F-TABLESTAY, A-S
176 547384009 2Is7 —FHRAF T8-S F-TABLE STAY, B-S
178 $47927000 1ja-r7vyia CORD BUSH

"HFoa e " OPTION PARTS "
92-2 546542009 ThmarhN—LE COVER, LE
173 547333001 2] A START12EL — b LABEL, E 12STARY
174 547332001 3 b A STOPI2ED — 1 LABEL, E12STOP

B EE “ For Supply parts “
111 S$42446001 8|7 HHEN T IEX14 BOLT, SOCKET (5/P WASHER) M6X 14
114 $42334001 4151+ PUYHAR LIGHT SETTING PLATE
115 542446001 SlwFI b I6X4 BOLT, SOCKET (5/P WASHER) M6X 14
133 S$43467001 41317+ pUYH14B LIGHT SETTING PLATE, B
134 018501236 8|7 FH Fsx12 BOLT, SOCKET M5X12
135 025050236 ] 16|leS¥#xFaTs WASHER, PLAINM 5
136 028050246 B/ x¥HR25 WASHER, SPRING 2-5
137 021500103 8|+v r1 25 NUT, 1 M5
155-C60-652

104



S4 . BihEB8{% / Power table / Motorgestell / Mécanisme du plateau de la machine
/ Mecanismo de la mesa de la maguina

< BES-960BC,1260BCH : < BES-961BC,1261BCH
/ For "BES-960BC & 1260BC" > / For "BES-961BC & 1261BC" >

155-960-652

T . $HEERENEG®: / Needle bar and driving clutvh mechanism / Nadelstange und antriebskupplung
/ Barre alguille et mécanisme d’émbrayage d’éntrainement
/ Barra de aguja y mecanismo de embrague de mando

10

@——10-3

155-960-117
105



s4 . By &ER / Power table / Motorgestell / Mécanisme du plateau de la machine
/ Mecanismo de la mesa de la maquina

REF.NO. CODE QTY Ly Aq NAME OF PARTS RM
< BES-960BC, 1260BCH > < For "BES-S60BC & 1260BC" >

103 $42922009 lixantiyryda PANEL SETTING BASE

104 018062036 217 FH b b 6X20 BOLT, SOCKET M6X20

105 025060236 2ie3HHRFIYe WASHER, PLAINM 6

106 028060246 VARAE S & F ¥ X ] WASHER, SPRING 2-6

107 546999001 2{UTE 2 UMAB KNOB SCREW, M4B

108 542405001 IRVAE P10 TR R, 2 & PANEL SETTING PLATE

108 002400514 4| 4N 14X5 SCREW, PAN M4X5

< BES-961BC, 1261BCH > < For "BES-961BC 8&12618C" >

103 547561001 H ERVIAT VIS & B VARIABLE PANEL BASE ASSY
103-1 547562001 IS VR PANEL HOLDER

103-2 547563001 2187 0T S5 b PANEL BRACKET

103-3 018501236 2|7 FR bsxi2 BOLT, SOCKET M5X12

103-4 025050236 2lESHHFF IS WASHER, PLAINM 5

103-5 509774001 2|42 YM5 SHOULDER SCREW, M5

104 018062036 2| P+ k6x20 BOLT, SOCKET M6X20

105 025060236 2\l HEFITIE WASHER, PLAINM 6

106 028060246 21359 H226 WASHER, SPRING 2-6

109 002400514 4l v F~maxs SCREW, PAN M4X5

155-960-652
T. $HEEREHEE4R / Needle bar and driving clutch mechanism / Nadelstange und antriebskupplung

/ Barre & aiguilie et mécanisme d’embrayage d'entrainement
/ Barra de aguja y mecanismo de embrague de mando
REF.NO. CODE _ |oTY b NAME OF PARTS RMI

1 552042001 6 FoLii—ty b LEVERSET

1-1 532574501 iFE Yoy RN LEVER

1-2 018501036 67 H I b 5X10 BOLT, SOCKET M5X10

1-3 107550002 o} s ROLLER

1-4 532575001 GlFrEranes PIN

1-5 148782001 BlR~—v SPACER

6 542590001 GlF Uy THREAD TAKE-UP BUSH

7 038501236 | 12|77+ 4 k5x12 BOLT, SOCKET Mi5X 12

& 542622001 GlFrErP-LE THREAD TAKE-UP ARM PIN

9 002400514 6| +F~oaxs SCREW, PAN M4X5

10 $52043001 Bl7 FLn—tw b TR. TAKE-UP DRIVING LEVER SET
10-1 542621101 6lrrEryRL-53 TR. TAKE-UP DRIVING LEVER ASSY
10-1-1 014400432 6|7+ 7R Iaxs SET SCREW, SOCKET (CP} M4X4
10-2 $32674101 6|a8 ROLLER, 8

10-3 018501236 6|7+ K k5X12 BOLT, SOCKET M5X12

10-4 148782001 G SPACER

155-960-117

106



U1 . SRR (7S 3 > 8&) / Cap frame device (Option parts) / Mitzenrahmen (Sonderzubehdr)
/ Chassis & chapeaux (Pigces en option) / Accesorio para prensor de sombreros (Piezasopcionales)

< B 7180 70mm / Sewing area "180x 70mm"” >
% i-9
G' ““-@

188 & 1.1 1-10
-15
b
<ambam /Usingthe aorb. > ‘\%_‘1-13 2

155-960-940

107



U1l M§-FH2EBRR (oF 73 3 - &f4R) / Cap frame device (Option parts) / Miitzenrahmen (Sonderzubehér)
/ Chassis & chapeaux (Piéces en option) / Accesorio para prensor de sombreros (Piezas opcionales)

REF.NO. CODE QTY [ I NAME OF PARTS RV
<R U 7180X70mm > < Sewing area “180X70mm"” >
i S45051001 RS LTI o60Y FSWBN CAP FRAME DEVICE SET, 6 SWEBN
1-1 544351001 I AT DRIVER ASSY
1-1-1 544251000 BlHTFT7—LwW GUIDE ARIM, W
1-1-2 $32862000 QU ZTFR-ARTY BALLBEARING, LINEAR
1-1-3 536498001 12| AT FFAC2 RETAINING RING, INTERNAL C21
1-1-4 $44253000 GiN—ZHA EA 2R BASE GUIDE PLATE
1-1-5 544248001 12ima3ansEaa PIN, A
1-1-6 S44344001 12imO3oErn PIN, D
1-1-7 070606800 | 36i4 v v ire0ezz BALL BEARING, 60627
1-1-8 S44249001 12175 — COLLAR
1-1-9 060400616 | 24131 FMaXe SCREW, BIND M4X6
1-1-10 544638000 12i0-5— ROLLER
1-1-11 048170242 12{r AT PFEDCT RETAINING RING, INTERNAL C17
1-1-12 012500832 | 36|7+ k58 BOLT, SOCKET (FT) M5X8
1-1-13 532859000 giL—nJave RAILBLOCK
1-1-14 004401003 | 121+ % % ¥4x10 SCREW, FLAT M4X10
1-1-15 544655001 Gl7 K)o dw DRIVING RING, W
1-1-16 $39497101 BlN—RAFEATHEW BASE POSITIONING PLATE, W
1-1-17 062300416 12|+ ~2am3x4 SCREW, PAN M3X4
1-1-18 025030236 | 12| #HirFam3 WASHER, PLAIN M 3
1-1-19 $32871100 ] 30|0~F~~N—2 4 & ROLLER BASE ASSY
1-1-20 Uo8671003 | 48|+~ L X3X5D8 SCREWY, PAN {S/P WASHER) M3X5
1-1-21 541223000 B0 o D v 2, A e SPACER
1-1-22 542583006 671w WIRE, WB
1-1-23 144784002 IER TR WASHER
1-1-24 L0B671003 6| +-F Nt L A3IXEDE SCREW, PAN (S/P WASHER) Mi3X5
1-1-25 544640000 12{5 00— FEEDING ROLLER
1-1-26 052300606 12| N R 53X SCREW, PAN (5/P WASHER} M3X6
1-1-27 $43486000 GIFRM LY L FUYH LA CAP FRAME DEVICE SETTING PLATE
1-1-28 543487001 Bl o4y CAP FRAME SASH
1-1-29 544262001 12{vv32xYM5 SCREW, KNOB M5
1-1-30 543490001 6T A AR AR VWIRE BASE, R
1-1-31 543489001 {7 —~N—ZL WIRE BASE, L
1-1-32 004400814 | 24|+ 34axs SCREW, FLAT M4X8
$-1-33 543491001 G{orvay WIRE HOOK
1-1-34 060400616 6|/31  FM4X6 SCREW, BIND M4X6
1-1-35 062402016 6|+ NI MaAxX20 SCREW, PAN M4X20
1-1-36 060400616 6{/31 > FMaAX6 SCREW, BIND M4X6
1-1-37 060400416 S84 » FMaxa SCREW, BIND M4X4
1-1-38 S44344001 SanEYEYD PIN,D
1-1-39 0706063800 Bla =T re0sz BALL BEARING, 60627
1-1-40 060400616 6]/31 > FM4XS SCREW, BIND M4X6
1-1-41 532863001 Bl7—LTPrF 1Ry ARM GUIDE BAR
1-1-42 S04438001 12|t Y +h 75— SET SCREW COLLAR
1-1-43 012060632 | 24|77+ k 56X6 SET SCREW, SOCKET (FT) M6X6
1-1-44 $32870000 18| 2 F Wit T4 STOPPER RUBBER
1-1-45 544246000 12{RS 9T r2a9ERY CAP HOLDER PLATE BAR
1-1-46 S44643000 OIHDHYIT 2L CAP HOLDER PLATE, L
1-1-47 544644000 G| HET YL 4R CAP HOLDERPLATE,R
1-1-48 OAB400806 | 24| ++ ¥4 24X8D8 SCREW, PAN (S/P WASHER) M4X38
1-1-4% S44636000 | 12X o4y I 45— 7 TAPE, CAP HOLDER PLATE
1-1-50 S44261001 12| v 22T M4a SCREW, KNQOB M4
1-1-51 $44262001 6lvvIxIMs SCREW, KNOB M5
1-1-52 025060236 12| HFHxF196 WASHER, PLAINM G
1-1-53 028060246 12|24 H22-6 WASHER, SPRING 2-6
1-1-54 021060206 | 12|22+ Y +6 NUT, 2 M6

155-960-940

108



Ut. I TR ESREIR (4 7 2 3 - 88&) / Cap frame device (Option parts) / MUtzenrahmen (Sonderzubehor)
/ Chassis & chapeaux (Piéces en option) / Accesorio para prensor de sombreros (Piezas opcionales)

109

REF.NO, CODE Q'TY L 4 NAME OF PARTS RV
§-2 545052001 BI7~LaF7 42V BN FIXING ARMSET, 6 N
1-2-1 544252001 67 —LFT7TE FIXING ARM, 6
1-2-2 532877101 12|15 F¥ 2 POSITIONING PIN, W/SCREW
1-2-3 532876001 olnFq e PIN
1-2-4 155553001 bleT¥HZ WASHER, PLAIN
1-2-5 028060242 6|/ xYHx2-6 WASHER, SPRING 2-6
1-2-6 $32874001 BITZF ALV FIXING LEVER
1-2-7 532885001 GlL/N - LEVER PIN
1-2-8 048020346 121 b X 7E2 RETAINING RING, E2
1-2-9 025060132 GlesvHELII6 WASHER, PLAIN $ 6
1-3 S44353001 1213y 778718 SEMI-SETTING FRAME ASSY, B
1-3-1 539469101 12§ X7 7 A7 I 180W BASE FRAME ASSY, A 180w
1-3-2 539471101 121N = Z72BSY 3 180W BASE FRAME ASSY, BS 180W
1-3-3 $32861016 | 48t 35 026X3 SCREW, FLAT Mi2.6X3
1-3-4 542928101 12 YNy dr i 28 VISOR HOLDER BASE, B
1-3-5 062300506 | 24|+ ~D13X5 SCREW, PAN Mi3X5
1-3-6 539474100 1212 %7 78180W FRAME COVER, B 180W
1-3-7 $32890001 2A4|F b N—Z D 2 BOLT BASE ASSY
1-3-8 $30475100 | 12|74 2 A5 X 180W FRAME COVER ASSY, AS 180W
1-3-9 $328%6001 12|25 T7N—-R CLAMP BASE
1-3-10 $32887000 | 12p/8% -39 SNAP LOCK
1-3-11 061300616 | 24|45 23X6 SCREW, FLAT M3X6
1-3-12 026030236 | 24|53 HRAIHX3 WASHER, PLAIN 3
1-3-13 021300206 | 242324+ 13 NUT, 2 M3
1-3-14 532898001 120782720+ HINGE
1-3-15 048050346 | 481 A7ES RETAINING RING, E5
1-3-16 532866000 | 48{F 3w+ b3 WING NUT, M3
1-3-17 026030236 | 4BlZ¥Hx I H%3 WASHER, PLAIN 3
1-3-18 028030246 | A8 |/ x ¥ H x2.3 WASHER, SPRING 2-3
1-4 $44861001 WY r2o95—-5E542% SETTING FRAME GAUGE ASSY, SEMI
1-4-1 544841001 WA= )b a 3 GAUGE RING ASSY
1-4-2 544851001 NWO2A MY IN—1 & FRAME STOPPER PLATE
1-4-3 S44847001 282 s SHOULDER SCREW, M5
1-4-4 544848001 PATAE: Sk SPRING HOOK
1-4-5 544849001 flesniz SPRING, EXTENSION
1-4-6 $44852000 A e ke o i FRAME HOLDER PLATE
1-4-7 0A5400806 4| 44 B aXBDB SCREW, PAN (5/P WASHER) M4X8
1-4-8 S44854001 W24 R4y COVER FRAME HOOK
1-4-9 0A5400806 21+ Y7 2 aX8DB SCREW, PAN (5/P WASHER) M4X8
1-4-10 544859001 IR R e B G g GAUGE COPYING PLATE, S
1-4-11 052400606 AF~Nmix e T4X6 SCREW, PAN (5/P WASHER) M4X6
1-4-12 544846001 Wy rF20207 CLAMPER
1-4-13 539499000 ey b2 234w RUBBER, SET FRAME
1-4-14 S44853001 ey b s¥FHaw WASHER
1-4-15 516691000 11/ R - 8X25 KNOB BOLT, M8X25
1-4-16 418500836 FA N o LY ¢ BOLT, SOCKET M5X8
1-4-17 025050236 Qi SHHEFa05 WASHER, PLAINM 5
1-4-18 544860001 PR FRAME POSITIONING PLATE
1-4-19 U08671003 21+ X4 4 R 3IX5DB SCREW, PAN (5/P WASHER) M3X5
1-5 028050243 B AYH 25 WASHER, SPRING 2-5
1-6 025050236 Bl HrFans WASHER, PLAINM 5
1-7 $42610001 BiL— e RAIL BASE
1-8 (18400836 1217+ Kl b axs BOLT, SOCKET M4X8
1-9 542611101 GiFES LTSV b CAP BRACKET
1-10 149483001 BlY v EHEILIME KNOB BOLT, M6
1-11 542446001 12| 7FFKil L7 26X14 BOLT, SOCKET (5/P WASHER) M6X1 4
1-12 S$4795%000 1208 LTSy AN SPACER
1-13 DAS5501006 6| +F N7 25X10DB SCREW, PAN {S/P WASHER) M5X10
1-14 532877101 1IRITFX¥ AL POSITIONING PIN, W/SCREW
155-960-940



U1 B FHEEBEE (7 g o 55) / Cap frame device (Option parts) / Mitzenrahmen (Sonderzubehor)
/ Chéssis a chapeaux (Piéces en option) / Accesorio para prensor de sombreros (Piezas opcionales)

REF.NO. CODE  laTy b Ao NAME OF PARTS RMI
1-15 $51251001 BlEY LN 12 Y2 NEEDLE PLATE ASSY, C-FRAME
1-15-1 544929000 ARV EE RIS FELT
1-15-2 $48680001 Glkm LNy P14 NEEDLE HOLE PLATE, C-FRAME DEVICE
1-15-3 100360003 | 12{# 35238 SCREW, FLAT SMi2.38
1-16 544648001 108750 LABEL, SETTING PROCESS
155-960-940
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U2 . I8F188E (73 3 ER&) / Cap frame device (Option parts) / Mitzenrahmen (Sonderzubehor)
/ Chéassis a chapeaux (Pieces en option)} / Accesorio para prensor de sombreros (Piezasopcionales)

< ##r Y 7360x85mm / Sewing area "360x 85mm” >

< aibz@E /Usingtheaorb. > ‘\%__ 11

11

155-260-840



U2 . B FHUEERAE (o 2 a - 8R&h) / Cap frame device (Option parts) / Miitzenrahmen (Sonderzubehér)
/ Chassis & chapeaux (Piéces en option) / Accesorio para prensor de sombreros (Piezas opcionales)

REF.NO. CODE Q'TY [ NAME OF PARTS RV
<HH T U 7 360X85mm > < Sewing area "360X85mm” >
1 545053001 1|y o6ty FWBN CAP FRAME DEVICE SET, 6 WBN
-1 S44351001 I AR ] DRIVER ASSY
1-1-1 544251000 B/ 1 ET—~ LW GUIDE ARM, W
1-1-2 $32862000 Gl mFHR—ANG) BALL BEARING, LINEAR
1-1-3 536498001 12| A7 F7FATCn RETAINING RING, INTERNAL C21
1-1-4 544253000 BIN—RALF 12 BASE GUIDE PLATE
1-1-5 544248001 1200187200 PIN, A
1-1-6 $44344001 12i003%€-D PIN, D
1-1-7 070606800 | 36ixv ¥ v irenezz BALL BEARING, 60677
1-1-8 S44249001 | 12in5- COLLAR
1-1-9 060400616 | 24i/81 > FMAXE SCREW, BIND M4X6
1-1-10 544638000 | 12i0—5— ROLLER
1-1-11 048170242 121 b A7 7497 RETAINING RING, INTERNAL C17
1-1-12 012500832 | 36|7FET5x8 BOLT, SOCKET (FT) M5X8
1-1-13 532859000 6jL~FOvy RAILBLOCK
1-1-14 004401003 | 12{+% 53 2ax10 SCREW, FLAT M4X10
1-1-15 $44655001 67 F U dw DRIVING RING, W
1-1-16 $39497101 BlN—RAAFHEALHEW BASE POSITIONING PLATE, W
1-1-17 062300416 | 12|-~Nz3M3X4 SCREW, PAN M3X4
1-1-18 025030236 | 12|es¥HxFao3 WASHER, PLAIN M 3
1-1-19 532871100 | 300 -9 —-~-2¥ 3 ROLLER BASE ASSY
1-1-20 UQ08671003 | 48| +-F~+ &L A3X5DB SCREW, PAN {5/P WASHER) M3X5
1-1-21 $41223000 B0~ N R AN~ SPACER
1-1-22 542583000 6|71 Pws WIRE, WB
1-1-23 144784002 O|xIFHITHFHR WASHER
1-1-24 uogse71003 6| +-F~+ L 23X50B SCREW, PAN (5/P WASHER) M3X5
1-1-25 544640000 2400 —->~ FEEDING ROLLER
1-1-26 052300606 | 12|73 XanfES3IX6 SCREW, PAN {5/P WASHER) M3X6
1-1-27 543486000 Yy A IV SV o g CAP FRAME DEVICE SETTING PLATE
1-1-28 $43487001 B P S CAP FRAME SASH
1-1-29 544262001 12{Y ¥ 22 0M5 SCREW, KNOB M5
1-1-30 543490001 6i7 1 ¥ —~N—2ZR WIRE BASE, R
1-1-31 S4348%001 6|71y —-~N—2L WIRE BASE, L
1-1-32 004400814 | 24| +4 7 14%8 SCREW, FLAT M4X8
1-1-33 543491001 8|71 vHY WIRE HOOK
1-1-34 060400616 6/31 > FMaxe SCREW, BIND M4X6
1-1-35 062402016 67 ~aM4axa0 SCREW, PAN M4X20
1-1-36 060400616 6l > Fmaxs SCREW, BIND M4X6
1-1-37 060400416 6|/81 > Fmaxa SCREW, BIND MaX4
1-1-38 544344001 GlanaveLp PiN, D
1-1-39 070606800 6|5 vy irelszz BALL BEARING, 60627
1-1-40 060400616 6/39 > FMaxs SCREW, BIND M4X6
1-1-41 532863001 6|7 —LTFF Ay ARM GUIDE BAR
1-1-42 504438001 2{ v rhs— SET SCREW COLLAR
1-1-43 012060632 | 247+ Lk S6X6 SET SCREW, SOCKET (FT) MeX6
1-1-44 532870000 | 18 bwN—d4 STOPPER RUBBER
1-1-45 544246000 12| R LY I aakns CAP HOLDER PLATE BAR
1-1-46 544643000 OlsRy o HHT AL CAP HOLDER PLATE, L
1-1-47 S44544000 BiFEZYHILTER CAP HOLDER PLATE, R
1-1-48 0AS400806 ; 24|+ + 1% 24X8DB SCREW, PAN (5/P WASHER) M4X8
1-1-49 544636000 122|F 991857 TAPE, CAP HOLDER PLATE
1-1-50 544261001 121v= 3 adMm4 SCREW, KNOB M4
1-1-51 544262001 B| V¥ IxIMS SCREW, KNOB M5
1-1-52 025060236 | 12|ea¥HxF2Ie WASHER, PLAINM 6
1-1-53 028060246 | 12|13 ¥FH 226 WASHER, SPRING 2-6
1-1-54 021060206 | 12i252+Y b6 NUT, 2 M6

155-960-940
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U2, BB RE{ER (4 7 2 =3 - EBEA)/ Cap frame device (Option parts) / Mutzenrahmen (Sonderzubehor)
/ Chassis a chapeaux (Pieces en option) / Accesorio para prensor de sombreros (Piezas opcionales)

113

-‘REF.NO. CODE Q'TY Ao NAME OF PARTS RM
1-2 $45052001 GlF~LaATTEY FEN FIXING ARMISET, 6 N
1-2-1 $44252001 G| 7 ALaF A TF6 FIXING ARM, 6
1-2-2 532877101 12|« F XA POSITIONING PIN, W/SCREW
1-2-3 $32876001 SinF 1L PiN
1-2-4 155559001 BlES¥HZ WASHER, PLAIN
1-2-5 028060242 BN 2 H %26 WASHER, SPRING 2-6
1-2-6 532874001 6IaF T LN FIXING LEVER
1-2-7 532885001 BiLN—E LEVER PIN
1-2-8 048020346 | 12i kX JE2 RETAINING RING, E2
1-2-9 025060132 i ¥ HRLAYe WASHER, PLAINS 6
1-3 $44355001 12174 K&y r 74989 8 WIDE SETTING FRAME ASSY, B
1-3-1 $44254001% 12IN—AT7 oW 3 BASE FRAME ASSY, W
1-3-2 542928101 129085~ — 28 VISOR HOLDER BASE, B
1-3-3 062300506 | 24+ ~m3X5 SCREW, PAN M3X5
1-3-4 S44257000 | 12]7474w COVER FRAME, W
1-3-5 S44256001 12|73 mmew HINGE, W
1-3-6 061300616 | 36|%>03xs SCREW, FLAT M3X5
1-3-7 026030236 | 3/|es¥FHEIH%3 WASHER, PLAIN 3
1-3-8 021300206 § 36j2v27+V 3 NUT, 2 M3
1-3-9 $39459001 | 24i4>%xva SHOULDER SCREW, M4
1-3-10 021400206 | 24|2v2F5Y +a NUT, 2 M4
1-3-11 544255001 12175 7 N AW CLAMP BASE, W
1-3-12 $32897000 | 12i{1¢F¥39 SNAP LOCK
1-3-13 062300506 | 24]7~13X5 SCREW, PAN M3X5
1-3-14 021300206 | 242>+ &3 NUT, 2 M3
1-3-15 S44258001 | 36|74 7 owH T FEY GUIDE PIN
1-3-16 028030246 | 36|12 HFx2-3 WASHER, SPRING 2-3
1-3-17 S44645001 IPAL e ok Ay B CAP HOLDER BAR ASSY
1-3-18 U08671003 | 48] +-F~& L Z3X5DB SCREW, PAN (5/P WASHER} M3X5
1-3-19 $39460000 | 48inNqdo U T BINDER CLIP
1-4 $44356001 ey o8-8 SETTING FRAME GAUGE ASSY, WIDE
1-4-1 544841001 G A I A GAUGE RING ASSY
1-4-2 S44851001 HP YA ] FRAME STOPPER PLATE
1-4-3 S44847001 21825 SHOULDER SCREW, M5
1-4-4 S44848001 PAVAE- 3% SPRING HOOK
1-4-5 544849001 MNexx SPRING, EXTENSION
1-4-6 S$44852000 Zlmaky1 4 FRAME HOLDER PLATE
1-4-7 0A3400806 4| + >~ 7 3 4X8DB SCREW, PAN (5/P WASHER) M4X8
1-4-8 544858001 NWH—TVFF1148W GAUGE COPYING PLATE
1-4-9 052400606 A1+~ Rk 74X6 SCREW, PAN (5/P WASHER) M4X6
1-4-10 544846001 Hevyroooses CLAMPER
1-4-11 $39499000 ey 7734w RUBBER, SET FRAME
1-4-12 $44853001 MNey b2 o2HHawW WASHER
1-4-13 516691000 1/ 7R N b 8xas KNOB BOLT, M8X25
1-4-14 018500836 4| FF+H W F5X8 BOLT, SOCKET M5X8
1-4-15 025050236 AleSHHRFIYS WASHER, PLAIN M 5
1-16 544860001 HUEEE S 5 FRAME POSITIONING PLATE
117 u08671003 2|+ -+~ 4 A3X5D8 SCREW, PAN (5/P WASHER) M3X5
1-5 028050243 Gl YHR25 WASHER, SPRING 2-5
1-6 025050236 BlESHHEFIYS WASHER, PLAIN M 5
1-7 $42610001 Bl —Lad RAIL BASE
1-8 018400836 | 12{7F+#) | axs BOLT, SOCKET M4X8
1-9 $42611101 GBI LT FHu b CAP BRACKET
1-10 149483001 6lv= 3HRNbME KNOB BOLT, M6
1-11 542446001 12| FF#E N b HF 92 26X14 BOLT, SOCKET (S/P WASHER) MibX1 4
1-12 S47959000 | 1218 LB H YV P AN SPACER
1-13 0A5501006 6i+ 7~ 25xX1008 SCREW, PAN (S/P WASHER) M5X10
1-14 $32877101 12{4FF AL POSITIONING PIN, W/SCREW
155-960-940



U2 . ME-FE4&ERRR (F 7' 9 - Bl4h) / Cap frame device (Option parts) / Mitzenrahmen (Sonderzubehér)
/ Chassis & chapeaux {Pieces en option) / Accesorio para prensor de sombreros (Piezas opcionales)

REF.NO. CODE Q'TY B2A NAME OF PARTS RIVY
1-15 551251001 Bk Ny L8732 NEEDLE PLATE ASSY, C-FRAME
1-15-1 544929000 CITASVE & e AR 8 FELY
1-15-2 548680001 I EV AR o ) NEEDLE HOLE PLATE, C-FRAME DEVICE
1-15-3 100360003 | 12i¥> 3 V238 SCREW, FLAT Siv12.38
1-16 544648001 HEILTo27F 2NN LABEL, SETTING PROCESS
155-960-940
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. # R (7 3 ER&) / Bobbin winder mechanism (Option paris)

/ Spuler (Sonderzubehdr) / Mécanisme du bobineur (Piéces en option)

2-4

./ Mecanismo del devanador de la canilla (Piezasopcionales)

(T === E=TTTY

| 2117 |
| 2-1-17-5| 2-1-17-2

“g

] ]
LS N ] ]
—_ e R D

-

N
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V. REBE (o 73 3 - EB&) / Bobbin winder mechanisme (Option parts)
/Spuler (Sonderzubehdr) / Mécanisme du bobineur (Piéces en option)
/ Mecanismo del devanador de la canilla (Piezas opcionales)

REF.NO. CODE oTY kAo NAME OF PARTS RV
2 542936001 1z s bexun 73 BOBBIN WINDERSET, B
2-1 $31973109 HEENEE MY I BOBBIN WINDER ASSY
2-1-1 008300604 4|+ 35 Z33X6 SCREW, TRUSS M3X6
2-1-2 535032101 2|9 AR T26X55 SCREW, M2.6X5.5
2-1-3 028260242 2|35 HHR226 WASHER, SPRING 2-2.6
2-1-4 $39901001 HIER NS L SHAFT, B-WINDER
2-1-5 014300332 2|7+ 7K 333 SETSCREW, SOCKET (CP} M3X3
2-1-6 1540240071 1IRELFHT BOBBIN PRESSER
2-1-7 154092001 T bedYAST LY BOBBIN WINDER CLAW
2-1-8 014680422 217 F P AFVAZTVRE SETSCREW, SOCKET (CP) SM4,37
2-1-9 152361001 R A LEVER, B-WINDER
2-1-10 152362001 HIE G X 87 SHOULDER SCREW
2-1-11 111942001 11 %1% SPRING, PLATE
2-1-12 111943001 IR FAE S i/ E WASHER
2-1-13 060660512 1134 > F318-40X5 SCREW, BIND SM3.18-40X5
2-1-14 152363001 IRES/RINAS SPRING, TWISTA
2-1-15 047301042 AT T PIN, SPRING ROLL AW3
2-1-16 152364001 2{h 55— COLLAR
2-1-17 146197001 Harrwhzos THREAD CLAMP ASSY
2-1-17-1 146198001 Hebyhzaz THREAD CLAMP KNIFE
2-1-17-2 146192001 11 ryhzes THREAD CLAMP DISC
2-1-17-3 146200001 T+ x7¢sa RETAINING RING, (54
2-1-17-4 144505000 IR E G S RS- SPRING
2-1-17-5 118764002 (RS ey SHOULDER SCREW, SM4.37
2-1-18 39847001 Hrbws®t—8%3 BOBBIN WINDER MOTOR ASSY
2-1-18-1 539908000 1M1 hTHE—% MOTOR, BOBBIN WIDER
2-1-18-2 152507000 1|=1 70214 YFD MICRO SWITCH, D
2-1-18-3 152508000 1\"A9AFI7FLT—% MICRO ACTUATOR
2-1-18-4 152509000 T+ a322%E NYLON CONNECTOR, E
2-1-18-5 552851001 2|E s - 3F )L #1854 TERMINAL PIN, #1854
2-1-19 152645001 IR EAPE L S BOBBIN HOLPER
2-1-20 062300616 1|+ ~aM3x6 SCREW, PAN M3X6
2-1-21 025030236 es¥Hzsrays WASHER, PLAIN M 3
2-1-22 158597001 RS S FAC STOPPER, B-WINDER
2-1-23 521103000 11+ vHFN~%AC BOBBIN WINDER HARNESS, C
2-1-24 516669000 117e57 %05A PROTECTOR, 0.5A
2-2 542926001 HES L V.S BOBBIN WINDER STAY
2-3 0A5301005 21+ FAY Y E3X10DB SCREW, PAN {S/P WASHER) M3X10
2-4 542935001 2L a5 BOBBRIN STAND, L
2-5 021400206 22va+Y ra NUT, 2 M4
2-6 145571101 Tt hedPrdr81%3 GUIDE BRACKET ASSY, B-WINDER
2-7 145446001 21C rFADYHS DISC, TENSION
2-8 100401001 HERFE- LAt TENSION SPRING
2-9 100136001 HER S P r NUT, TENSICN
2-10 052400806 tHF~NanizeSaxg SCREW, PAN (/P VWASHER) M4X8
2-11 S46972001 Ha7—niy SPOOL SHAFT
2-12 028050246 ER VA s - WASHER, SPRING 2-5
2-13 021500103 1+v +1235 NUT, 1 M5
2-14 S46757000 1 2F—-n=yb SPOOL MAT
2-15 543912000 HES £ & - PATE S &7 - B-WINDER MOTOR HARNESS ASSY
155-960-940
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W1 . =1 &€y b (BAS-960BC, 961BC ; 47 a L 8f)

/ Boring attachment set (BAS-960BC, 961BC ; Option parts) / Anbausatz (BAS-960BC, 961BC; Sonderzubeh{r)
/ Jeu d'accessoires (BAS-960BC, 961BC ; Pieces en option)

/ Juego de fijacion {(BAS-060BC, 961BC ; Piezas opcionales)

155-960-940
W2 . #H— 1) &y b1 (BES-1260BC, 1261BC ; & 7 3 E8R)

/ Boring attachment set (BES-1260BC, 12618C ; Option parts)
/ Anbausatz (BES-1260BC, 1261BC ; Sonderzubehor)
/ Jeu d'accessoires {BES1260BC, 1261-BC ; Pigces en option)
/ Juego de fijacion (BES-1260BC, 12618C ; Piezas opcionales)

155-C60-940
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W1.HR— 1> T4y b (BES-9B0BC, 9618C; o 7/ ¥ 3 > Ei &)

/ Boring attachment set (BES-960BC, 961BC ; Option parts)
{ Anbausatz (RES-960BC, 961BC ; Sonderzubehdr) / Jeu d’accessoires (BES-960BC, 861BC ; Pieces en option)
/ luego de fijacion (BES-960BC, 961BC ; Piezas opcionales)

REF.NO. CODE Q'TY = e "NAME OF PARTS RMI
3 S42607001 - d%Y beH BORING DEVICE SET, 6H
3-1 $36402001 Bl—- o Zdanl144203 N-PLATE ASSY, BORING DEVICE
3-1-1 536403001 (BRI B FARS I NEEDLE PLATE, BORING DEVICE
3-1-2 536404000 GiNU A RARTT KNIFE SUUPPORT, NEEDLE PLATE
3-1-3 532482001 6|/ FF1 40 NEEDLE HOLEPLATE, T=0
3-1-4 100360003 12|45 23238 SCREW, FLAT SM2.38
3-2 536409101 Bl ) FFH~ 7 3 F-GUARD ASSY, BORING DEVICE
3-3 $19951001 QIR—J T AZEY b BORING KNIFESET
155-860-940
W2. K- 7ty ~(BES-1260BC, 1261BC; + 7 ¥ a > Ei&)
/ Boring attachment set (BES-1260BC, 1261BC ; Option parts)
{ Anbausatz (BES-1260BC, 1261BC; Sonderzubehdr)
/ Jeu d'accessoires (BES-1260BC, 1261BC; Piéces en option)
/Juego de fijacién (BES-1260BC, 1261BC ; Piezas opcionales) ,
REF.NQ. CODE QY b A NAME OF PARTS R
3 $51258001 1K=V 98y beH12N BORING DEVICE SET, 6M-12N
3-1 536402001 GlFR—-UdAnnN) 18932 N-PLATE ASSY, BORING DEVICE
3-1-1 536403001 BiFE-JFdaanlgs NEEDLE PLATE, BORING DEVICE
3-1-2 $36404000 Gl/NJARAR ST KNIFE SUUPPORT, NEEDLE PLATE
3-1-3 532482001 GINUTFTFTER0 NEEDLE HOLE PLATE, T=(
3-1-4 100360003 12|47 %3238 SCREW, FLAT SM2.38
3-2 S48397001 B{R—-U X VFH—-F7 2 F-GUARD ASSY, BORING DEVICE
3-3 S$19951001 SR~ T AREY b BORING KNIFE SET
155-C60-940
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X1 . (FHEEERR (BIRERS) / Attachment set (Supply parts) / Anbausatz (Lieferteile)
/ Jeu d'accessoires (Pigces fournies) / Juego de fijacién (Piezas de suministro)
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X1 . {HEBEBRR (BIAERE) / Attachment set (Supply parts) / Anbausatz (Lieferteile)

/Jeu d’accessoires (Pieces fournies) / Juego de fijacidn (Piezas de suministro)

REF.NO. CODE QTY S o 4 NAME OF PARTS RM
4 SA5648201 tloaysramybas LOWER SHAFT UNIT
4-1 S42509000 loavos—2 LOWER SHAFT CASE
4-2 $42510051 RV ASAFHr—2 LOWER SHAFT SLIDE CASE
4-3 $42511101 1Hioaiisy LOWER SHAFT
4-4 $42512000 1va T A"R— SPACER
4-5 048190242 HWex77+3a%C19 RETAINING RING, INTERNAL C19
4-5 070698800 1i& e 49 iresszz BALL BEARING, 69822
4-7 048080142 THrATT A8 RETAINING RING, EXTERNAL C8
4-8 542513051 MNoavs25 1 KEY SLIDE PIN '
4-9 081004870 10y 454 O RING, 54
4-10 012060636 17+ Sex6 SETSCREW, SOCKET (FT) M6X6
£-11 542515201 1AV T T NTE COUPLING HUB, F
412 542516301 Ay TU 9Ty 3 COUPLING HUB ASSY, R
4-13 $42517000 ez sr29 TORQUE DISK
4-14 012500536 417+ ED5KS SET SCREW, SOCKET (FT) M5X5
4-15 545639000 HAFVELYE-8817 8 STEPPING MOTOR ASSY, §1
4-16 018301036 3|7+ FEI F3X10 BOLT, SOCKET M3X10
4-17 025030136 2les¥HEEL3 03 WASHER, PLAINS 3
4-18 $42520001 IVEPFEPEEE S SENSOR PLATE, L-SHAFT
4-19 S49797001 1iBCE HE RT3 SENSOR PCB ASSY, BC
4-20 545637000 1eadogtn—-32219 3% L-SHAFT SENSOR HARNESS ASSY, 1
4-21 060400616 1184 > F Mi4X6 SCREW, BIND M4X86
4-22 060300516 2184 > Faxs SCREW, BIND M3X5
4-23 $32474001 Tt Fan MOVABLE KNIFE
4-24 $32475001 {4294 SCREW, M4
4-25 $32476001 WA Fnns— COLLAR, M-KNIFE
4-26 532477001 tioFan FIXED KNIFE
4.27 $50674001 IR PAVE & K SCREW, SPECIAL M3X5.5
4-28 536135001 1 bkIr4 THREAD HOLDING PLATE
4-29 $32480001 1|2 252 P3%25 SCREW, M3X2.5
4-30 S42461151 Tnyrse4dq NEEDLE PLATE BASE
4-31 047200542 AT 4 AW PIN, SPRING ROLL AW?2
4-32 062400816 4|F~RT4xX8 SCREW, PAN M4X8
4-33 S04557000 1|78 2 1 PLTIM BAND, PLTIM
4-34 $42526000 1|#— 3 2AHEF6F2027 £ THERMISTOR ASSY, ;EF6F202
4-35 $42519000 T iz SPRING, COIL
4-36 $42514000 VR AR e & P AT LOWER SHAFT CASE COVER
4-37 S47228000 R = A RUBBER CUSHION
6 S44771000 HRUITZAFLF—7 TAPE
7 S44772000 HoarhrayFvoifas ADHESIVE, INSTANTANEQUS
8 546311000 HzHH LU Fyoda ADHESIVE, EPOXY
155-960-940
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X2 . fHEEEEG (7 7L a »85) / Attachment set (Option parts)
/ Anbausatz (Sonderzubehor) / Jeu d accessoires (Piéces en option)
/ Juego de fijacion (Piezas opcionales)

155-960-840
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X2  fTEEERR (4 7 3 - 8d&) / Attachment set (Option parts)
/ Anbausatz (Sonderzubehdr) / Jeu d’accessoires {Piéces en option)
/Juego de fijacién (Piezas opcionales)

REF.NO. CODE Q'TY A NAME OF PARTS RMI
20 $47925001 11y ksowreY b FLUOR. LAMP DEVICE SET, F 40W
20-1 S46560000 T4 13d k740w F FLUORECENT LAMP, F1 40W
20-2 $46561000 4« Fryaowr2 FLUORECENT LAMP, F2
20-3 546546000 2|9 K LS5 Fa0wW FLUORECENT LAMP, 40W
20-4 026120236 LlESHHRIHF12 WASHER, PLAIN 12
20-5 46756000 1] b3 2495VA% 3 TRANSFORMER ASSY, 495VA
20-5-1 546739000 t| 2 Z495vA TRANSFORMER, 495VA
20-6 46540001 Gl 7P—bbUYirasg SETTING PLATE, G-WIRE
20-7 0180614356 LITFHi hexia BOLT, SOCKET M6X 14
20-8 S46534000 | 20{F9 %o T4 RUBBER CUSHION
20-9 547270001 241 7H b Y9 26X30 BOLT, SOCKET (/P WASHER) M6X30
20-10 $47515001 R A2V BRACKET
20-11 542446001 417 F:HN FH 7 ZeX14 BOLT, SOCKET (5/P WASHER) M6X 14
20-12 S47912009 1]{7— L1RY 2 ARM ASSY, 1R
20-12-1 $46536009 17— 4 ARM, 1
20-12-2 158882009 (R P - )] RUBBER CAP, 22
20-12-3 117934009 2id4+2135 RUBBER CAP, 13.5
20-13 $47912009 T b1y 3 ARM ASSY, 1L
20-13-1 546536009 17— 4 ARM, 1
20-13-2 158882009 datk22 RUBBER CAP, 22
20-13-3 547903000 T3 bon—~527 Lge HARNESS ASSY, RF F-LAMP
20-13-4 547913000 217V 780813 BUSH, TB-0813
20-14 $46537001 27— 42 ARM, 2
20-15 S47337001 PPV ER CONNECTING PLATE
20-16 018061636 10{7+ KW F6X16 BOLT, SOCKET M6X 16
20-17 028060246 | 10|/ x¥FH 226 WASHER, $SPRING 2-6
20-18 025060236 0esHH2F16 WASHER, PLAIN M 6
20-19 021060106 | 10]1v 2+ b8 NUT, 1 M6
20-20 S46538001 21 FEA 157 POSITIONING PLATE, 1
20-21 $46539001 2I1F¥A 182 POSITIONING PLATE, 2
20-22 539821000 3la— Ko 571907 CORD CLAMP, 19P7
155-960-940
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Y . $HAIE R 28 B{% / Synchronizer / Synchronisator / Synchronisateur / Sincronizador

1556-860-501

71, #1E Bk (BES-961BC, 1261BC) / Accessories (BES-961BC, 1261BC) / Zubehtr (BES61BC, 1261S-BC)
/ Accessoires (BES-861BC, 1261BC) / Accesorios (BES-961BC, 1261BC)

155-861-910
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Y . $TrEH HEREMR / Synchronizer / Synchronisator / Synchronisateur / Sincronizador

REF.NO. CODE QY [ 1 NAME OF PARTS RV
1 536500000 AV E -2 S SENSORSETTING PLATE, B
2 536220001 ER R R o AR SENSOR PCB ASSY
3 0A4300605 2|+ F K4 3 3X6DA SCREW, PAN (5/P WASHER) M3X6
4 0A5400806 21+ F A Y 3 4X8DB SCREW, PAN (5/P WASHER) M4X8
5 $20913000 -1 3-4JK ROTARY ENCODER, JK
& 515281001 i R = e 2 A ENCODER BRACKET
7 0A5300805 2|+ F A7 33808 SCREW, PAN (5/P WASHER) M3X8
8 542347001 Hroa—4F3oEr14 ENCODER ADJUSTMENT PLATE
9 UAD130001 B EME SHOULDER SCREW
10 0A5400806 21+ FNHF7 2 aAX8DB SCREW, PAN (5/PWASHER) M4X8
155-960-501
21 . B A4 BI 1R (BES-961BC, 1261BC) f Accessories (BES-961BC, 1261BC) / Zubehor (BES-261BC, 1261BQ)
! Accessoires (BES-961BC, 12618C) / Accesorios (BES-961BC, 1261B()
REF.NO. CODE QTY P NAME OF PARTS RM
< BE-100H > < For "BE-100" >
70 $47059000 1|Dosviv =~ X XA5M%7 3 DOS/V HARNESS ASSY, 5\
155-961-910

124



Z2 . {12 R BI% / Accessories / Zubehdr / Accessoires / Accesorios

155-860-810
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72 HESHESR / Accessories / Zubehdr / Accessoires / Accesorios

REF.NO. CODE QTY B A NAME OF PARTS RM
1 122991001 TWoJeerH) 7490 ACCESSORY BAG
6 142443001 a3 Pv791.9X%52 SCREW DRIVER, 1.9X52
7 118837001 1% ¥ 23.4X70 SCREW DRIVER, 3.4X70
8 101572101 & w7 255%190 SCREW DRIVER, 5.5X190
9 150332001 HZ73ARZ1/8=NO2 SCREW DRIVER, 2X100
10 150335001 116h 2K X455 HEXAGONAL WRENCH, 5
1 118064001 t|eh oK Riida HEXAGONAL WRENCH, 4
12 142721001 Tles 7 atiry 21933 HEXAGONAL WRENCH, 3
13 154125001 TlehZ w2 I8F25 HEXAGONALWRENCH, 2.5
14 142002001 1leh 7 Hry 2axg2 HEXAGONALWRENCH, 2
15 $46430001 eh vy xd=73158 HEXAGONAL DRIVER, 1.5
16 107780001 1| RIvF10X12 WRENCH, 10X12
17 142205001 TR ICFT7X8 WRENCH, 7X8
18 S08132001 11Xt 455 WRENCH, 5.5
19 159794001 18{:EE > BOBBIN
20 515629111 1|2 22N UDBXKS#117 2 NEEDLE ASSY, DBXKS (#11)
21 184783001 Y SCISSORS
22 117466000 HE»2Y PINCETTE
25 S00966100 1|49 ~222730 GREASE TANK, 30
26 S08170001 TzHsrd=Te SCREW DRIVER, Z-TYPE
29 $32841051 tineresr—-y BOTTOM DEAD CENTER GAUGE
30 114483002 MRV A1 2 -7 3 OILER ASSY
31 154702101 I E RS- I OIlL. TANK
34 542570101 6l4HT T PRESSER FOOT
35 532656051 2140 F % RN POSITONING BAR
36 $520833080 3l 2~ X 8A GLASS FUSE, 8A
37 $43641000 2|Gk 1~ X8AFB GLASS FUSE, 8AFB
38 $43642000 1lGea—2 1A GLASS FUSE, 1A
39 543643000 TG - 2020 GLASS FUSE, 0.2A
40 502887000 1|ez—Z 154 FUSE, 15A
41 943468000 VAT Sy RIS A RUBBER CUSHION
42 533818001 LILNIF L E R LEVELCARION BOTTOM BOARD
< BES-060BC, 961BCH > < For "BES-960BC & 9618C" >
46 S34455000 | 60{& kis0L NET, 160L
< BES-1260BC, 1241BCH > < For “BES-1240BC & 12618C" >
46 $34455000 1 80|% k180l NET, 180L
47 115157007 164749 RNF6 HEXAGONAL WRENCH, 6
« BES-260BC, 961BCHA > < For "BES-S60BC & 961BC" >
48 535839000 BlILhravews ... L=140 |RUBBER PLATE MAGNET ............. L=140
49 547551000 GlAT—wY rgY 3 SPOOL MAT ASSY, 9
49-1 S46757000 | B4|{RI—lu=¥ b SPOOL MAT
< BES-1260BC, 1241BCH > < For "BES-1240BC & 1261BC" >
48 546967000 GiTdLr4Y2v4o185 .. L=185 |RUBBER MAGNET, PLATE 185 ........ L=185
49 547552000 6la7F—Wwev b2y’ SPOOL MAT ASSY, 12
49-1 S46757000 | 72iA7—-iwu b SPOOL MAT
155-960-910

CHBROBMETETEZEFENET,
@ The details of included accessories are subject to change.
©® Anderungen in der Aufstellung der Mitgelieferten Zubehdre sind vorbehalten.
@ Les détails des accessoires inclus sont sujets a des changements.

® Los detalles des accesorios incluldos pueden variar.
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72 {HESRE / Accessories / Zubeh6r / Accessoires / Accesorios

CHEROBEUEET A LABUET,

® The details of included accessories are subject to change.
© Anderungen in der Aufstellung der Mitgelieferten Zubehore sind vorbehalten.
© Les détails des accessoires inclus sont sujets & des changements.

©® Los detalles des accesorios incluidos pueden variar.
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“REF.NO. CODE - {q'Tv B o NAME OF PARTS RV

51 543464001 HNrus 7T GAUGE PiN, POSITIONING
52 504926100 1|5U—z4>u8R2 GREASE TANK, BR2
53 544342000 PP INJECTION PUMP
54 544343000 ey p DROPPING PIPET
56 S46758001 | 24|« runz~—w SPACER, MOVEABLE KNIFE
60 542358001 21 ra58025 COTTON STAND STAY
62 542446001 4|7 FHFI k¥ 3 6X14 BOLT, SOCKET (S/P WASHER) M6X1 4
64 122992001 MNzor7352 BRUSH

< BES-9608C, 961BCH > < For "BES-960BC & 9618C" >
72 S48406000 | 6|27 —swy kseo 3 SPOOL MAT ASSY, 5-9
72-1 S48405000 | S4{Z7—Js <Y bs SPOOL MAT, S _

<BES-1260BC, 1241BCH> | <For "BES-1240BC & 1261BC" >
72 S48407000 | 6|27 -V ks124 3 SPOOL MAT ASSY, S 12
72-1 S48405000 | 72|27 —wv ks SPOOL MAT, S

155-960-910




Op1 . # L w 3% (7 a > 8&) / Embroidery frame (Option parts) / Stickereirahmen (Sonderzubehor)

/ Cadre de broderie (Pidces en option) / Bastidor de bordado (Piezasopcionales)

CODE B % / NAME OF PARTS Ltw /L set Rew k /R set
N yvEsoFleyh
§42292101 % | 7)gULAR ROUND ARM SET, L
. YYESDFREY b
§42295101 ¥ | 1;ULAR ROUND ARM SET, R
# / NAME OF PARTS geix g7 [ Sewing area
$42330001 x | ZV7o30x435%
TUBULAR FRAME ASSY, 30x43
285x410mm
YYD 5058 2
544700001 TUBULAR FRAME ASSY, 05 30x 50mm
gy H—07H S
S44703001 TUBULAR FRAME ASSY, 07 55x70mm
YT 5104 =
$39101001 TUBULAR FRAME ASSY, 10 85x 100mm
539105001 T ME ASSY. 13 115x130mm
yvTs—164 %
549377001 TUBULAR FRAME ASSY, 16 ¢160mm
WY H—198 =
549380001 TUBULAR FRAME ASSY, 19 ¢ 190mm
THAES D507
$15623000 TUBULAR ROUND FRAME, TFA-07 ¢ 30mm
SERES 5509
$15624000 TUBULAR ROUND FRAME, TFA-09 T | $50mm
SoaE/95—12 B
515625000 TUBULAR ROUND FRAME, TFA-12 A | [ | #80mm
SHRES 15 g
§15626000 TUBULAR ROUND FRAME, TFA-15 ¢ 110mm
7o0T/ 7518
535655001 TUBULAR ROUND FRAME, TFA-18 ¢ 140mm
THOES T 24X 24
§15627000 TUBULAR ROUND FRAME, TFA-2424 205x200mm
2HAE I D 5—24X30
S15628000 TUBULAR ROUND FRAME, TFA-24X30 285x21Smm
OO 75 —32%45
536495001 TUBULAR ROUND FRAME, TEA-32x45 410x260mm
BsmmRs / For supply parts
33207000 P | S=8mm, L=21mm
533208000 o 23 S=8mm, L=23mm
S33200000 | mo e oW a7 S=8mm, L=27mm
$29634001 T L S=8mm, L=31mm
155-960-201

F 8RR — KIS X SERESATOBBEL, BEBATT,

¥ The parts indicated by the symbol in the 3 parts code column are standard parts.
¢ Die in der Teilecodekolonne aufgeflihrten Teile, die mit dem Symbol 3 bezeichnet sind Standardieile.
¥ Le symbole 3 dans la colonne de code de piéces indigue les pieces normales.
¥¢ Las piezas indicadas con el asterisco 3 en la coumna de cédigo de piezas son piezas normales.
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op2 . B w 5% (G473 3 88) / Embroidery frame (Option parts) / Stickereirahmen (Sonderzubehor)

/ Cadre de broderie {Piéces en option) / Bastidor de bordado (Piezasopcionaies)

CODE

& %/ NAME OF PARTS

543465001 x

LA —~ALE
HOLDER BASE FRAME ASSY

ABJUSTING SCREW, L

& & /NAME OF PARTS waixJ 7 / Sewing area
.| e3vss0x4s3ss
843473001 ¥ | 5o ARE FRAME SET, 30x43 285x410mm
. | Esoss0x4ss
85338041071 SQUARE FRAME SET, 3048 . 450 x 305mm
e
515642001 ROUND FRAME SPF-21 ¢ 175mm
39225
515646001 ROUND FRAME SPF-25 $210mm
NETH24X24
515650001 SQUARE FRAME, SPFA-24x24 g
55 7L45%23
515654001 SQUARE FRAME, SPFA-45X23 415x170mm
NETHEAEX2T
515658001 SQUARE FRAME, SPFA-45x27 415x215mm
D& HAEXI2
S15660001 SQUARE FRAME, SPFA-45X32 415x260mm
Hismms / For supply parts
N TR
546999001 o KNOB MaB / For setting the holder
base assy
Do F ks X U2
THF 3 R23
95F a3t 27
S33209000 ADJUSTING SCREW, 27 S=8mm, L=27mm
S20634001 DoFavbd xUL

S=Bmm, L=31mm

WEMR O~ FRIC X SRS TSR, BEBRTY.
¥ The parts indicated by the symbol in the 3 parts code column are standard parts.

155-960-201

¥ Die in der Teilecodekolonne aufgefihrten Teile, die mit dem Symbol! 3 bezeichnet sind Standardteile.

YrLe symbole ¥ dans la colonne de code de pigces indique les piéces normales.

¢ Las piezas indicadas con el asterisco 3 en la coumna de cédigo de piezas son piezas normales.
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Op3. WLy H# (A7 3 8} / Embroidery frame (Option parts) / Stickereiranmen (Sonderzubehor)

/ Cadre de broderie (Piéces en option) / Bastidor de bordado (Piezasopcionales)

CODE &2 £ /NAME OF PARTS
w | Ee3voavTL-AsE
843465001 % | 15\ e BASE FRAME ASSY
8 % /NAME OF PARTS gmz )7/ Sewing area
2 EQRER

PEIRILDY i

$15612000 SPIDER NET FRAME HOLDER, PFH2-2 / For holding

the spidernet frame

BB AYH—07

516613000 SPIDER NET FRAME, 8PEH07 | | T
FhDH—07

S15618000 INNER ROUND FRAME, SPF-07 ¢ 30mm
2EIRDH—09

515614000 SPIDER NETFRAME, SPEH-09 V27 N | -
F519 209

S15619000 INNER ROUND FRAME, SPF-09 ¢ S0mm
BEIAIH—12

515615000 SPIDER NETFRAME,SPFH-12 |  —— | e
FHhOH—12

515620000 INNER ROUND FRAME, SPF-12 ¢ 80mm
pEIATE~1E

$15616000 SPIDER NET FRAME, SPFH-15
Fn9o—15

$15621000 INNER ROUND FRAME, SPF-15 ¢ 110mm
sesRIH—8

$15617000 SPIDER NET FRAME,SPFH8 | {7
Fhoo—18

S$15622000 INNER ROUND FRAME, SPF-18 ¢ 140mm

WigmEs / For supply parts

0oFaotL Y21 _ _

533207000 ADJUSTING SCREW, 21 S=Brmm, L=21mm
JoFatedRU3

533208000 ADJUgTING SCREW, 23 S:Gmm, L=23mm
DoF a9l 27
95F a3 td 2L

155-960-201

HEBSE O~ FRIC X SRFBSHTHSHRIL. REBRTT.
¥¢ The parts indicated by the symbol in the 3¢ parts code column are standard parts.

¥ Die in der Teilecodekolonne aufgefihrten Teile, die mit dem Symbol 3 bezeichnet sind Standardieile.

¥ Le symbole ¥ dans la colonne de code de piéces indique les pieces normales.

¥r Las piezas indicadas con el asterisco 3 en la coumna de codigo de piezas son piezas normales,
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Op4 . BIL w0 S (47 3 2 8BE) / Embroidery frame (Option parts) / Stickereirahmen (Sonderzubehor)

{ Cadre de broderie {Piéces en option) / Bastidor de bordado {Piezasopcionales)

CODE B %/ NAME OF PARTS
v | YYE/OTFLEY R
542292101 % | 115/l AR ROUND ARM SET, L
1 yvesoFREY
542295101 3% | 7jgULAR ROUND ARM SET, R
& %/ NAME OF PARTS saiT U 7 / Sewing area

YT EIBX24L &

544715001 TUBULAR FRAME SET, 23x24 220x 225mm
WY H2BxA3H 5

S44720001 TUBULAR FRAME SET, 23%43 220x 415mm
Yy 23X280 =

544725001 TUBULAR ERAME SET, 23x28 285X 270mm
YT £23X430 3

$44730001 TUBULAR FRAME SET, 23x43 385X 410mm

weamEE / For supply parts ggdx 7 / Sewing area

ESTHDH23X24L S

844716001 SQUARE FRAME SET, 23%24 225x 210mm
E5T57623%435 3

844721001 SQUARE FRAME SET, 23x43 415x220mm
ES040s23X432 8

544731001 SQUARE FBAME SET, 23x43 415x 385mm
ESUoT23XE80

544726001 SQUARE FRAME SET, 23x28 270x285mm

VBT — RIS X MEHEEh THIERIE, EEBRTT.
¥r The parts indicated by the symbol in the 3 parts code column are standard parts.

155-960-201

¥t Die in der Teilecodekolonne aufgefiihrien Teile, die mit dem Symbol 3 bezeichnet sind Standardteile.

Yr Le symbole ¥ dans la colonne de code de pigces indique les pigces normales.

Y Las piezas indicadas con el asterisco 3 en la coumna de c6digo de piezas son piezas normales.
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Op5. WL w 38 (Hfi a >888&) / Embtoidery frame (Option parts) / Stickereirahmen (Sonderzubehdr)

{ Gadre de broderie (Piéces en option) / Bastidor de bordado (Piezasopcionales)

CODE & % /NAME OF PARTS #ET U7/ Sewing area
T EDRRR

DEIRIATHHE .

549342001 SPIDER NET FRAME HOLDER ASSY / For holding

the spidernet frame

LTI R 505

549348001 SPIDERNETFRAMELOS | | e
2N H—05

549349001 ROUND FRAME ASSY, 05 ¢ 50rmm
HEIRTH—DT

549353001 SPIDER NET FRAME, 07 m \ """""

__________________________________ : e

YN L—07

549354001 ROUND FRAME ASSY, 07 4 / ¢ 70mm
HEIRTH—10 %

549358001 SPIDERNETFBAME, 10 7= | e
2R H—10

549359001 ROUND FRAME ASSY, 10 ¢ 160mm
GBS ATL—13

549363001 SPIDERNETFRAME, 13 |  AFA/—A—Ang | = T
2T H—13

549364001 ROUND FRAME ASSY, 13 ¢ 130mm
HEIRTH—16

549368001 SPIDER NETFRAME,6 | | e
TRTL—16

549369001 ROUND FRAME ASSY, 16 ¢ 160mm
TR H—19

549373001 ROUND FRAME ASSY, 19 ¢ 190mm

155-960-201
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Wa 1. BE S XL / Warning labels / Wamschilder / Ethuettes d'avertissement -
/ Et:quetas de adveriencia

E&S5~) / Warning labels

4 / Name of Parts

Size(mm)

Code

FaHEFET LR
Bz
gEEYy, 58

3| £otmenig
dFTE,

BESA - 1

40X64

S38353-101

Linvoh.j.immm

Hetswdows volfege § Hoshepaning Unvoltage oon 2daplé
Yiam off it Bite sthoben ¥ ot § Eteindrefintomudout 1
1wich std mit § Pm!)t&!iﬁ!rua_wfﬁ attanikrp § mamdos

wvanid i e capel
f opuning thit caver, | hevor tin dass
f ndockmy e,

heridas,

Aprger el plorpiar
pnnwaw wpenarh
ines ntos 42 b
sk ety

Label, elec. shock 4 lang.

35X118

538352-101

& E &

BCBRTHHET S,
EARAERL YT
A BUERETEE,
el | e Tas, 6t
R, B BeE
Fask,

BEEES~IL - BASH

52X84

S538357-002

& CAUTION

Maning pasts

may oo iUy,

Operds with safety devcas.

%, 1 Turn ofl main Switch batore

2 fehanging nesdio. cheaning
Bl

Label, operation (BAS) Eng.

52X84

S38571-002

-
AT LBRATD
CENBOEL.

F—INO LIRS
BT E,

EEERSNI - H

40X64

543483-001

| A CAUTION| A ACHTUNG [ ATTENTIOHN | ATENCION 1

Table may befDer Tisch ksnnfVous risquez
damaged.  fbeschidiglfd'endommager
warden. ia lable,

Do ot gel ongNiht auf den [No montez pas
the (eble. Tisch glehen. fsur la lable.

La mesa se
puede daiiar,

Na pise fa
mese,

Label, fall 4 lang.

356X118

543484-001

/iﬁ\ BRIR
=3 CAUTION

mm NI

Label, high temp.

15X37

uD0280-001

155-960-050



Wa 2. BES AL / Warning labels / Warnschilder / Etiquettes d’avertissement

/ Etiquetas de advertencia

Mark, grounding

285~ / Warning labels B4 /Name of Parts Size(mm) Code
V==Y IR=T =16 | $36924-001
Mark, injury
EHIw—2
10X30 | $37058-001
i i
Mark, arrow
S— PET—Y
PE 7.5X125 | $37059-001
e Mark, PE
F—RT—2 '
$12 | $37060-001

155-060-050

134



5% 5|/ INDEX /VERZEICHNIS
/INDEX /7 INDICE

CODE REF.NO.. - | Page CODE "~ REF.NO. Page - CODE " “REF.NO. Page
500480000 LA -75 4 515620000 | Op3 130 522634001 | G3 - 49 30
Jj2 -150 46 515621000 { G3 - 36 30 Op2 129

R2 -37 80 Op3 130 Op3 -130

R4 -37 86 S$15622000 [ G3 -36. 30 $30580001 | G4 - 61 32

S00554000 Q1 -1-5 72 Op3 130 $31973109 1V - 241 116
Q2 -5-20 74 515623000 [ G1 - 41 23 532146000 § Q2 -5-18 74

Q3 -5-20 76 Op1 - 128 ' Q3 -5-18 76

R1 -30 78 $15624000 | G1 - 41 23 532363001 | N1 -1-3 64

R3 -30 84 Op1 128 N1 -25-6 64

500966100 22 -25 126 515625000 | G1 - 41 23 N2 -1-3 66
501696001 D - 1-13 8 Opi 128 N2 -25-6 66
502887000 | Z2 -40 126 515626000 {G1 -41 23 $32371101 § N1 - 1-12 64
S03695001 ; G1 -1-5 22 Opi 128 N2 -1-12 66
Gt -2-5 22 515627000 |1 G1 -46 23 532373100 I N1 -1-14 64

504438001 U1 - 1-1-42" 108 Op1 128 " EN2 -1-14 66
U2 -1-1-42 112 515628000 jG1 - 46 23 $32375201 [ N7 - 251 64

S04557000 1K -97 52 Op1 128 5$32376201 [Ni -25-1-1 64
R2 -39 80 $15629011 ¢E1 -1-39 10 532377000 | Nt -25-1-2 64

R4 -39 86 E2 -1-39 14 Nt -25-2.2 64

R5 -50-8 88 S15629111 |22 -20 126 532380101 INT -25-2 64

X1 -4-33 120 515642001 [ G2 -24 28 532381101 INT - 25-2-1 64

504926100 |Z2 -52 127 Op2 129 $32383001 [ N1 -25-5 64
508132001 1722 -18 126 S156456001 {G2 -24 28 N2 - 25-5 66
508170001 [Z2 -26 126 Op2 129 532388100 [ N1 -1-15-2 64
509141000 [R6 -61-16 92 $15650001 | G2 -26 28 N2 -1-15-2 66
R6 -65-5 92 Qp2 129 §32422001 jC -5 6

S09774001 |54 - 103-5 106 515654001 (G2 -26 28 $32423100 §C  -17 6
S09823101 1 G4 -53-3 32 Op2 129 $32424000 | C -24 5
509827001 1G4 -53-5 32 S15658001 G2 -26 28 532474001 1K -49 52
509828101 | G4 -53-6 32 Op2 129 X1 -4-23 120
509830101 | G4 -53-4 32 S15660001 | G2 -26 28 532475001 K -51 52
S08834000 ;i1 -8 44 Op2 129 X1 -4-24 120
12 -84 46 S16669000 |V -2-1-24 116 $32476001 K -53 52

S09848001 | G4 - 59 32 516631000 U1 - 1-4-15 109 X1 -4-25 120
$10243000 1A -74 4 U2 -1-4-13 113 S32477001 j K -55 52
510820001 1A -911-1 4 517061000 [P1 -1-30 68 X1 -4-26 120
$10820003 | A -911-2 4 P2 -1-28 70 532480001 [ K -6t 52
510820004 tA -911-3 4 S17390001 §F1 - 1-5 18 N1 -1-15-3 64
510820005 /A -911-4 4 F2 -1-3 20 N2 -1-15-3 66
S11848000 [R2 -44 80 S17401051 §F1 -1-13 18 X1 -4-29 120
R4 -44 86 S18291001 iz -71 46 532482001 jW1-3-1-3 118

S$12134001 | C -26 6 13 -9 48 W2 -3-1-3 118
$15281001 kY -6 124 J3 -105 48 532510001 [ M1 - 1.2 60
$15321001 {51 -64 94 $19951001 [W1-3-3 118 532521001 fC  -25 &
S1 -66 94 W2 - 3-3 118 532536001 | C -21 6

51 -68 94 520012001 | G4 -53-2 32 $32574101 47 - 1-1 106

515612000 | G3 -30 30 S20680001 Pt -1-18-7 68 S32575001 |T -1-4 106
Op3 130 P2 -1-14.7 70 $32581301 E1 -1-1 10

S15613000 [ G3 - 31 30 $20681000 | P1 -1-18-8 68 532582101 {E1 -5 10
Op3 130 P2 -1-14-8 70 532583101 {E71 -6 10

515614000 § G3 - 31 30 520682103 {P1 -1-18-9 68 $32584101 {E1 -1-2 10
Op3 130 Pz -1-14-9 70 E2 -1-2 14

S15615000 | G3 - 31 30 S20913000 |Y -5 124 532585001 FEt -1-3 10
Op3 130 521103000 jv  -2-1-23 116 E2 -1-3 14

$15616000 | G3 - 31 30 523418001 FA -23 2 532587001 [E1 -1-6 0
Op3 130 A -43 2 E2 -1-6 14

S15617000 1 G3 - 31 30 523651001 |F2 -1-15 20 532588001 JE1 -1-8 10
Op3 130 525283001 [Nt -1-11 64 E2 -1-8 14

515618000 1 G3 - 36 30 N2 -1-11 66 $32592009 {E1 -1-19 10
Op3 130 525310001 [K -65 52 S32593001 fE1 -1-21-1 10

515619000 G3 -36 30 528424001 |A -63 2 532585001 {E1 - 1-25 10
Op3 130 529634001 |Gt -49 24 532596001 {ET - 1-27 10

515620000 | G3 - 36 30 G2 -49 28 $32597001 [E1 -1-29 10
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CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
$32598001 [E1 -44 12 532798001 { G5 -69-1-1 34 $32890001 U1 -1-3-7 109
Fi -1-23 18 G5 -70-1-1 34 $32896001 U1 -1-3-9 109

$32600001 | ET -1-31 10 G5 -71-1-1 34 532897000 U1 - 1-3-10 109
$32631001 JE1 -1-32 10 G5 -72-1-1 36 Uz -1-3-12 113
E2 -1-32 14 G5 -73-1-1 36 532898001 U1 -1-3-14 109

$32632000 JE1 -1-33-2 10 G5 -74-1-1 36 $32945001 j G4 -54 32
E2 -1-33-2 14 G6 -90-3 38 $32946001 1G4 -55 32

532633000 JE1 -1-33-1 10 G6 -90-3 38 532947001 | G4 -56 32
E2 -1-33-1 14 G6 - 90-3 38 $32948001 G4 -57 32

$32634001 {E1 -1-35 10 G6 -90-3 38 532949001 (G4 - 58 . 32
532635001 {E1 -1-36 10 G6 -90-3 40 533106000 | Q1 -1-8 72
E2 -1-36 14 G6 -95-3 40 $33149000 §E1 -1-10 10

$32637000 [ E1 -1-37 10 $3279900%1 | G1 - 17-1-2 22 E1 -1-14 10
E2 -1-37 i4 G1 -21-2 24 $33156000 §Qt -1-6 72

$32638001 {E1 -1-38 10 G1 -21-2 24 $33207000 1 G1 -49 24
E2 -1-38 14 G1 -21-3 22 G2 -49 28

$32639001 JE1 -59 12 G1 -21-3 22 G3 -49 30
E2 -59 16 G1 -23-1-2 23 Op2 129

$32647001 |F1 -1-15 18 Gt -96-4 23 Op3 130
$32648001 [ Ft -1-16 18 G1 -96-4 23 $33208000 §G1T -49 24
F2 -1-23 20 G2 - 16-1-2 26 G2 -49 28

$32650001 {C -30 6 G2 - 16-1-2 28 G3 -49 30
$32651001 yE1 -1-33 10 G2 -18-1-2 26 Op2 129
E2 -1-33 14 G5 - 67-1-2 34 Op3 130

$32652001 [Et -7 12 G5 -68-1-2 34 $33209000 {G1 -49 24
E2 -7 14 G5 -69-1-2 34 G2 -49 28

$32653001 {E1 -8 12 G5 -70-1-2 34 G3 -49 30
E2 -8 14 G5 -71-1-2 34 Op2 129

$32654001 {EY -1-11 10 G5 -72-1-2 36 Op3 130
$32656051 | Z2 -35 126 G5 -73-1-2 36 $33802001 |G1 -17-1-3 22
$32664101 |H -19 42 G5 -74-1-2 36 Gt -231-3 24
S32667001 IH -12 42 G6 -90-4 38 G1 -21-3 24
$32668001 | H -13 42 G6 -90-4 38 G1 -21-4 22
$32669001 {H -14 42 G6 -90-4 38 G1 -21-4 22
$32674101 tH - 11 42 G6 -90-4 38 G1 -23-1-3 23
T -10-2 106 G6 -90-4 40 G1 -96-5 23

$32675001 tH -17 42 G6 -95-4 40 G1 -96-5 23
$32676000 | H -22 42 532841051 122 -29 126 G2 -16-1-3 26
$32692000 51 -1-1 94 532859000 fuU1T -1-1-13 108 G2 - 16-1-3 28
$32693000 51 -1-2 94 U2 -1-1-13 112 G2 -18-1-3 26
$32716000 151 -1-5 94 $32861016 jU1 -1-3-3 109 G5 -67-1-3 34
532725000 1)t -13 44 $32862000 § U1 -1-1-2 108 G5 -68-1-3 34
13 -112 48 Uz -1-1-2 112 G5 -69-1-3 34

S32775000 |Gt - 1-2 22 532863001 U1 -1-1-41 108 G5 -70-1-3 34
G1 -2-2 22 Uz -1-1-41 112 G5 -71-1-3 34

$32790001 §i2 -155 46 532866000 jUT -1-3-16 109 G5 -72-1-3 36
$32791000 | G2 -20-3 25 532870000 §UI - 1-1-44 108 G5 -73-1-3 36
$32795101 §1G2 -18-1 26 y2 -1-1-44 12 G5 -74-1-3 36
532797001 | G5 -567-2 34 $32871100 jU1 -1-1-19 108 G6 -90-5 38
G5 -69-2 34 U2 -1-1-19 112 G6 -90-5 38

$32798001 Gt - 17-1-1 22 $32874001 U1 -1-2-6 109 G6 -90-5 38
G1 -21-1 24 Uz -1-2-6 13 G6 -90-5 38

G1 -21-1 24 $32876001 juU1 -1-2-3 109 G6 -90-5 40

G1 -21-2 22 U2 -1-2-3 113 G& -95-5 40

G1 -21-2 22 $32877101 143 - 124 48 533804101 (G2 -18 26

G1 -23-1-1 23 Ut -1-2-2 109 Op2 129

G1 -96-3 23 Ul -1-14 109 533805001 [ G2 -18-2 26

G1 -96-3 23 uz2 -1-2-2 113 G5 -72-2 36

G2 -16-1-1 26 uz -1-14 113 533806001 | G2 -18-3 26

G2 -16-1-1 28 532885001 | G1 -1-8 22 G5 -72-3 36

G2 -18-1-1 26 G1 -2-8 22 $33818001 |Z2 -42 126

G5 -67-1-1 34 ut -1-2-7 109 534455000 {72 -46 126

G5 -68-1-1 34 uz2 -1-2-7 113 Z2 -46 126
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- CODE REF.NQ. - iPage CODE REF.NO. Page CODE REF.NO. Page
535032101 v -2-1-2 116 536409101 §W1-3-2 118 5398820000 §R5 -50-15 B8
535583001 [K ~-110-1 54 536434001 §E1 - 1-41 10 539821000 fR2 -35 80
535584001 §K -110 54 5364780071 (52 -38 98 R2 -35 80
535632001 §E1 - 1-40 10 53 -38 102 R2 -40 80
: E2 -1-40 14 S36495001 | G1 - 46 23 R2 - 41 80
535655001 1 G1 - 41 23 Op1 128 R2 -42 80
Op1 128 536498001 fUT -1-1-3 108 R2 -43 80
S$35710101 N1 -1-16 64 Uz -1-1-3 112 R2 -45 80
N2 -1-16 66 536500000 ¢Y -1 124 R4 -33 86
$35711001 | N1 -1-13 64 $36505001 §E1 -1-15 10 R4 -40 86
, N2 -1-13 66 E2 -1-15 14 R4 - 41 86
$35839000 122 - 48 126 $36714001 | N1 -25-9 64 R4 -42 86
536043000 [G1 -17-1-4 22 N2 -259 66 R4 -43 86
Gt -21-4 24 $3692400% I N1 - 25-4-2 64 R4 -45 86
Gt -21-4 24 N2 -25-4-2 66 R6 -60-14 92
Gt -21-5 22 536924004 | Wa2 134 R6 -61-15 92
G1 -21-5 22 $37058001 | Wa2 134 X2 -20-22 122
Gt -23-1-4 23 537059001 | Q2 - 5-14 74 539847001 |V -2-1-18 116
G1 -96-6 23 Q3 -5-14 76 539801001 vV -2-1-4 116
G1 -96-6 23 Wa2 134 $39908000 vV -2-1-18-1 | 116
G2 -16-1-4 26 537060001 |P1 -1-32 68 540621000 {R5 -50-1 88
G2 -16-1-4 28 P2 -1-31 70 540622000 [R5 -50-2 38
G2 -18-1-4 26 Q1 -1-40 72 S40623000 jR5 -50-5 88
G5 -67-1-4 34 R1 -1-16 78 540660000 jR5 -50-4 88
G5 -68-1-4 34 R& -60-13 92 540705009 [PT - 1-1 68
G5 -69-1-4 34 R6 -61-14 92 540707000 j Pt -1-8 68
G5 -70-1-4 34 Wa2 134 P2 -1-4 70
G5 -71-1-4 34 537295301 {P1 -1-18 68 540708001 P71 -1-9 68
G5 -72-1-4 36 P2 -1-14 70 P2 -1-5 70
G5 -73-1-4 36 $37297101 {P1 -1-18-4 68 S40709001 |{P1 -1-7 68
G5 -74-1-4 36 P2 -1-14-4 70 540712001 | P71 -1-14 68
G6 -90-6 38 538352101 I R6 -60-15 92 540713001 [Pt -1-16 68
G6 -90-6 38 R6 -61-17 92 S40714001 §P1 - 1-18-1 68
G6 -90-6 38 Wal 133 P2 -1-14-1 70
G6 -90-6 38 538353101 | Wat 133 540715000 §P1 -1-20 68
G6 -90-6 40 538357002 § Wat 133 S40716001 §P1 -1-22 68
G6 -95-6 40 538571002 §Wat 133 P2 -1-18 70
$36135001 ¢ K -59 52 S3%101001 | G1 -21 22 S40717101 | P1 -1-28 68
X1 -4-28 120 Opi 128 540718001 jE1 -1-43 10
$36153100 fE1 -1-5 10 $39103001 [ G1 -21-1 22 S40719101 {E1 - 1-17-1 10
E2 -1-5 14 535104001 §G1 -21-5 24 S40722001 §P1 -1-24 68
536220001 A -89 4 G1 -21-5 24 P2 -1-20 70
‘ L -13-11 56 Gt -21-6 22 540727500 {F1 -1-26 18
Y -2 124 Gt -21-6 22 F2 -1-30 20
J1 -52 44 $39105001 | G1 - 21 22 S40740001 {P1 - 1-31 68
J2 -118 46 Cpt -21 128 540764000 {R5 -50-3 88
$36224000 [ Q1 -1-2 72 539107001 §G1 - 21-1 22 541030001 §P1 -1-12 68
536264001 [D -20-5 8 539415301 (E1 -1-17 i0 541195101 {R2 -4 80
E1 -1-16 10 539459001 (U2 -1-3-9 113 R4 -4 86
E2 -1-16 14 539460000 U2 - 1-3-19 113 541217001 | Q1 - -1 72
4536299001 [P1 -1-18-11 68 $39469101 U1 - 1-3-1 109 $41223000 f U1 - 1-1-21 108
P2 -1-14-11 70 539471101 | Ut - 1-3-2 109 Uz -1-1-21 112
1536300000 | P1 -1-18-5 68 $39474100 | UT -1-3-6 109 541254001 §R1 -5 78
' P2 -1-14-5 70 $39475100 | U1 -1-3-8 109 R3 -5 82
5363929001 | G4 - 53-1 32 $39497101 fU1 -1-1-16 108 541276000 1 P1 - 1-26 68
536400001 { G4 -53 32 Uz -1i-1-16 112 $42262000 )3 -99 48
536402001 §W1-3-1 118 $3949%000 U1 - 1-4-13 109 542263051 111 -27 44
: W2 - 3-1 118 Uz -1-4-11 113 S4226405% 11 -12 44
536403001 W1 -3-1-1 118 539820000 1 Q1 -1-38 72 J3 111 48
‘ W2 -3-1-1 118 Q2 -5-12 74 $42265000 §J3 -103 48
536404000 jW1-3-1-2 118 Q3 -5-12 76 $42266000 131 -22 44
: W2 -3-1-2 118 R2 -4 80 $42268000 (i3 -87 48
536408000 [ G2 -20-4 26 R4 -46 86 542269000 ()1 -3 44

—



CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
542270051 |13 -97 48 542321001 {G3 -3-10 30 $42379009 {S3 -61 102
542271051 §J1 - 11 44 542324000 [ G2 -3-4 26 $42380001 {52 -96 a8
542272001 {41 - 14 44 G3 -3-4 30 53 -98 102

3 -113 48 542326001 §G2 -3-13 26 542381001 {52 -85 98
S42273000 )t -23 44 G3 -3-13 30 53 -97 102
S42274001 fJ1 -53 44 542327001 §Jj2 - 143 46 542382109 152 -88 98
2 -119 46 542328001 §J2 -145 46 542383009 {52 - a8
542275001 {11 -29 44 542329001 §1G2 -20 26 542384009 |s2 -9241 98
542276001 §J1 -44 44 $42330001 § G1 - 17 22 53 -9241 102
J1 -60 44 G1 -23 23 542386001 52 -119 98
S$42277001 {J1 -39 44 Op1 128 53 -119 102
Jj3 -133 48 542331001 1 G1 - 171 22 542387009 §S1 -63 94
$42278001 ;J1 -35 44 Gt -23-1 23 542388009 §S1 -65 94
42279001 §i3 -132 48 G2 - 16-1 26 542389009 §S1 -67 94
542280001 {11 -40 44 G2 - 16-1 28 542390051 §S1 -81 94
3 -134 48 542334001 {1G1 -17-2 22 542391101 {51 -76 94
542281000 §J1 -30 44 G1 -23-2 23 542392051 §S1 -77 94
542282051 1)1 -56 44 G5 -71-2 34 $42393001 |S2 -52 98
$42283001 1J3 -104 48 G5 -73-2 36 53 -52 102
542284001 {J3 - 106 48 $42335001 | G2 -3-1 26 542394001 152 - 114 100
542285051 113 - 110 A8 G3 -31 30 S3 -114 104
542286000 (J2 -74 46 $42337109 |8 -5 6 S$42395050 51 -83 94
542287051 {13 -139 48 542338009 | B -3 6 52 -40 98
542288001 |Gt - 17 22 542339001 |B -1 6 52 -43 98
G1 -2-7 22 542340001 |8 -7 6 S2 -46 98
542289101 1 G1 - 1-4 22 542341009 (B -9 6 52 -49 98
Gl -2-4 22 542343000 {C -28 6 53 -40 102
542291051 [ G - 1-1 22 542344001 {C -1 6 S3 -43 102
542292101 1GY1 -1 22 542345009 {C -18 6 S3 -46 102
Op1 128 S42347001 ¢ Y -8 124 $3 -49 102
Op4 131 542348001 [ M1 - 1-1-1 60 $42396101 51 -70 94
542294051 | G1 -2-1 22 542349001 M1 -1-4 60 542398009 (51 -24 94
542295101 {1 G1 -2 22 542351100 M1 - 1-8 60 542400009 [S51 -85 94
Op1 128 $42353100 §M1 - 1.7 &0 542401009 {51 -86 94
Op4 131 S42355100 M1 -1-8 60 542402101 [S2 -58 98
S42296001 1)1 -2 44 542356101 M1 - 1-1 60 S3 -58 102
542297001 1G2 -3-5 26 542357001 (M1i-2 60 542405001 [S4 -108 106
G3 -3-5 30 M2 -2 62 542406209 {52 -93-1 98
13 -128 48 $42358001 {22 -60 127 542408001 {S1 - 111 94
542300000 {3 -90 48 54236300t 51 -6 94 542409001 |51 - 11 94
$42301001 ¢33 - 100 48 542364000 |S1 -13 94 542410009 {52 - 123 28
542302000 11 -34 a4 542365001 §51 -18 94 53 -123 102
542303000 233 -122.2 48 542366009 152 -39 98 S42411001 A ~15-1 2
$42304000 § G2 -3-1-2 26 S3 -39 102 S42412001 1A -16-1 2
G3 -3-1-2 30 542367009 152 -42 28 A 17 2
542305000 {J3 -70-3 48 53 -42 102 542413001 A 19 2
$42306001 §J3 -70-1 48 542368009 152 -45 98 S$42414001 § A -2941 2
542307001 §13 -122-1 48 53 -45 102 542415001 §A -25 2
542309101 {}1 -66 44 542369009 152 -48 98 542416001 1A -3141 2
542310101 |[J1 -68 a4 53 -48 102 542417001 {A -33 2
542311001 f11 -62-1 44 S4237000%1 |52 -57 98 542418001 A -35 2
$42312001 it -1 44 3 -57 102 542419001 §A -39 2
542313001 §J2 -147 46 542371301 {S2 -53 98 542420001 A -45 2
542314001 | G2 - 3-3-1 26 53 -53 102 $42421001 |A -49 2
G3 -3-1-1 30 542374009 [s52 -34 g $42422001 |A -53 2
542315001 §1G2 -3-2 26 53 -34 102 $42423001 A -57 2
G3 -3-2 30 542376001 152 -28 98 $42424001 A -61 2
542316001 1G2 -3-3 26 53 -28 102 542425001 A -73 2
G3 -3-3 30 542377009 §S2 -59 98 542426001 {A -55 2
S42317001 1 G2 -20-2 26 s3 -59 102 542427001 jA -50 2
5423180071 §G2 -20-1 26 542378009 §52 -60 98 542430001 §J2 -178 46
$42320000 {J2 -169 46 53 -60 102 542431001 jJ2 - 158 46
$42321001 1G2 -3-10 26 542379009 |52 -61 98 542432001 §J2 -159 46
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CODE REF.NO. Page CODE REF.NO. Page - CODE REF.NO. Page
542433001 )2 - 161 46 542467000 fK -68 52 542531001 A -1 2
S42434000 )2 -173 46 542468000 L -13-2 56 542532001 A -5 2
542435001 {J2 -175 46 542469051 [L -1 56 542533001 jA -8 -2
5424356000 jJ2 -177 46 S42470051 |L -2 56 $42534201 {D -1 8
542437001 |32 -178-1 46 542471051 |L  -241 56 542535001 {D - 1-1 8
542438000 {J2 -178-2 46 S42472051 L -1-2 56 542536001 1D -1-2 8

iz -190 45 L -22 56 S42537001 D -1-4 8
542439001 (2 -178-4 46 L -32 56 542539201 iD -1-5 8
S42440001 iz -178-5 46 542473051 |L -14 56 542540000 {D -1-9 8
542443001 [J2 -193 46 L -24 56 542541001 {D -1-10 8
S42444001 §J2 -186 46 S42474051 |1 -1-5 56 542542001 1D -1-12 8
542445001 fA -2 2 L -25 56 542544001 {|D -5 8
' A -47 2 L -13-84 56 542547001 {D -6 8
A -59 2 542475051 |1 -3 56 S4254800%1 §D -7 8
c -2 6 S42476051 L - 11 56 542549001 D - 10 8
L -15 56 L -3+ 56 542550001 ID -15 8
F1 -2 18 542477001 L -4 56 542551201 |D -20 8
F2 -2 20 S42478001 |L -7 56 542552001 |D - 20-1 8
J1 -49 44 S42481001 L -9 56 542553200 |{D -20-2 8
J2 -165 46 542484001 1L -13 56 S42557001 D - 31 8
2 -171 46 542485001 1L -13-1 56 542560001 | D -40 8
J2 -180 46 542486051 4L -3-4 56 542561001 ¢ D - 40-1 8
ST -19 94 542488001 1. -29 58 $42562001 1D - 40-3 8
St -73 94 542489051 [ -25 58 542563001 ¢D - 41 8
542446001 | A - 51 2 542490001 fL  -13-4 56 S42564001 {H -1 42
L -30 58 542491001 fL  -13-6 56 5425660071 {H -2 42
n -7 44 542492001 fL -13-8 56 542567001 |H -3 42
1 -19 44 542493001 (L -13-8-1 56 542568001 |H -6 42
J1 -45 44 S42494001 |L - 13-8-2 56 542569001 |H -15 42
M1-8 60 542496001 jL  -13-9 56 S42570101 | H -20 42
M2 -8 62 542497001 L -13-10 56 22 -34 126
Q1 -2 72 542498001 ¢L -17 56 S42571001 1 H - 23 42
Q2 -6 74 S42499001 L -19 56 S42572001 |H -30 42
Q3 -6 76 S4250005t1 L - 21 56 S42573000 | H - 31 42
S1 -141 96 S42501051 L -25-1 58 S42574001 |H -34 42
S1 - 161 96 542502051 L -25.2 58 S42575001 jH -35 42
52 - 111 100 542504051 §L  -25-3 58 542576001 |H -38 42
52 -115 100 542508000 1L -13-14 56 S42578001 I H -40 42
S2 -124 28 $42509000 K -1 52 542583000 U1 - 1-1-22 108
52 - 171 98 X1 -441 120 Uz -1-1-22 112
$3 - 111 104 542510051 |[K -3 52 542590001 T -6 106
S3 - 115 104 X1 -4-2 120 542591001 I N1 -1-17 64
$3 -124 102 $42511101 |K -5 52 N2 - 1-17 66
S3 - 171 104 X1 -4-3 120 S42592001 EET -47 12
Ut -1-1 109 S42512000 jK -7 52 E2 -47 16
U2 -1-11 i13 X1 -4-4 120 542602001 |H -42 42
X2 -20-11 122 542513051 {K -15 52 542603001 |H -39 42
22 -62 127 Xi -4-8 120 542607001 | W1-3 118
542447001 |A -93 4 $42514000 | K -105 54 542610001 Ut - 1.7 109
S42448001 A - 81 4 X1 -4-36 120 Uz -1-7 113
S42449001 fA -85 4 542515201 K -23 52 $42611101 1U1 -1-9 109
S$42450001 fA - 11 2 X1 -4-11 120 U2 -1-9 113
542451001 A -12 2 542516301 K -25 52 S42614001 ID - 40-5 8
542455050 | K -77 52 X1 -4-12 120 542616001 D -40-4 8
542456051 | K -67 52 542517000 iK -27 52 542619001 |[D -13 8
S42457001 §K -83 52 X1 -4-13 120 H -9 42
542458051 |K -89 52 $42519000 [ K - 100 52 542620001 |D -32 8
542458001 K -95 52 X1 -4-35 120 542621101 JT -10-1 - 106
$42460001 jA -13 2 542520001 §K -37 52 542622001 §T -8 106
542461151 |K - 71 52 X1 -4-18 120 $42624001 1E1 -60 12
X1 -4-30 120 542525001 jK -115 54 E2 -60 16
542462001 12 -167 46 S42526000 |[K -%9 52 542628051 :F1 -1-11 18
542466000 TA -30 2 X1 -4-34 120 S42630101 jFt -1-22 18
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CODE REF.NO Page CODE REF.NO. Page CODE REF.NO. Page
S42631000 (F1 -1-27 18 S42985050 1Q1 - 1-24 72 543022000 {R3 -3-1 82
S42632100 [ Ft - 1.7 18 $42986050 | Q1 -1-25 72 543024050 1 Q1 -1-34 72

F2 -1-6 20 542987050 { Q1 - 1-26 72 $43025100 | R2 -27 80
542633001 N1 - 1-1 64 542988050 [ Q1 - 1-27 72 R4 -27 86
N2 -1-1 66 $42989050 [ Q1 - 1-28 72 543027000 §RY -29 78
S42634000 §NT -1-2 64 $42990050 Q1 -1-29 72 S43028050 [ Q1 - 1-35 72
N2 -1-2 66 542991050 §Q1 -1-30 72 $43029050 | Q1 -1-36 72
5426350071 { N1 -1-4 64 $42992050 { Q1 - 1-31 72 $43030050 Q% -1-37 72
N2 -1-4 66 542993050 ; Q1 -1-32 72 543033000 §R1 -3-1-1 78
542636101 | N1 -1-5 64 $42994050 | Q1 -1-33 72 R1 -3-2-1 .78
N2 -1-5 66 542995000 | Q2 -5-2 74 R3 -3-1-1 82
542637001 N1 - 1-10 64 Q3 -5-2 76 R3 -3-241 82
N2 -1-10 66 542996050 | Q2 -5-8 74 543034000 jR1 -3-1-2 78
542638001 N1 -1-15 64 Q3 -5-8 76 R1 -3-3-1 78
N2 -1-15 66 $42997050 [ Q2 -5-9 74 R1 -3-4-2 78
542639001 § N1 - 1-15-1 64 Q3 -59 76 R3 -3-1-2 82
N2 - 1-15-1 66 $42998050 | Q2 -5-10 74 R3 -3-3-1 82
542640000 | N1 -1-19 64 Q3 -5-10 76 R3 -3-4-2 84
N2 -1-19 66 542999000 { Q2 - 5-11 74 $43038000 §Q2 -9 74
$42641000 § N1 -1-7 64 $43000000 {R2 -6 80 Q3 -9 76
N2 -1-7 66 R4 -6 86 S43040000 {R2 -32 80
542643050 | P1 - 1-27 68 $43001000 |R2 -7 80 $43086000 {R1 -1-3 78
S42644001 N1 -1-9 64 R4 -7 86 $43105101 §RT -1 78
N2 -1-9 66 S43002000 |R2 -8 80 543107001 {R1 -1-4 78
542645000 {F1 -1-29 18 R4 -8 86 S43108101 jRY -1-5 78
F2 -1-35 20 S43003150 {R2 -9 80 543109001 IR1 -1-6 78
542646301 | F1 -1 18 R4 -9 86 S43110000 {R7 -1-8 78
542648301 {E1 -1 10 $43004050 |R2 - 10 80 S43111101 1Q1 -1 72
542649101 N1 -1 64 R4 - 10 86 $43114001 {RY1 -1-17 78
N2 -1 66 543005000 Rz - 11 80 R3 -1-26 82
542650201 | N1 -25 64 R4 - 11 86 RS -55-1-26 88
$42921000 |S1 -2 94 $43006050 | R1 -12 78 $43115001 §Q1 - 1-41 72
$42922009 54 -103 106 R3 -12 82 543118001 §R1 -1-7 78
$42926001 gV -2-2 116 543007100 §R2 -13 80 543257000 |R3 -1-5 82
$42927001 §D -37 8 R4 -13 86 R5 -55-1-5 88
542928101 U1 -1-3-4 109 S43008000 §R1 -1-2 78 S43270000 {R1 -1-18 78
U2 -1-3-2 113 $4300905C | RT - 14 78 R3 -1-M 82
542931000 yD -20-3 8 R3 - 14 82 R5 -535-1-11 88
$42933000 {H - 47 42 S43010000 §R1 -15 78 S43461000 | R2 -33 80
$42934001 {13 -70 48 R3 -15 82 S43464001 §72 - 51 127
542935001 vV -2-4 116 543011050 {R1 - 16 78 $43465001 | G2 -3 26
52 -130 98 R3 -16 82 G3 -3 30
53 -130 102 543012050 | R1 - 17 78 Op2 129
$42936001 V-2 116 R3 -17 82 Cp3 130
542937001 111 -62 44 543013050 | R1 -18 78 543467001 52 -133 100
542938000 1)1 -62-2 44 R3 -18 82 $3 -133 104
542939001 1J3 - 122 48 S43014000 §R2 -19 80 S43468000 |72 -41 126
$42965001 | R1 - 1-1 78 R4 -19 86 $43471001 | G2 -16-2 26
542967001 | Q1 -1-4 72 $43015050 {R1 -20 78 G2 -16-2 28
$4297105C {Q1 - 1-10 72 R3 -20 82 G5 -70-2 34
542972050 | Q1 -1-11 72 543016050 §R2 -21 30 G5 -74-2 36
542973050 Q1 -1-12 72 R4 -21 86 S43472001 1 G2 -16-3 26
542974050 [ Q1 -1-i3 72 S43017050 {R2 -22 80 G2 -16-3 28
542975050 | Q1 - 1-14 72 R4 -22 86 G5 -70-3 34
542976050 § Q1 -1-15 72 543018000 |R2 -23 80 G5 -74-3 36
S42977050 | Q1 - 1-16 72 R4 -23 86 543473001 | G2 - 16 26
S42978050 | Q1 - 1-17 72 $43019050 [ RY -24 78 G2 -16 28
542979050 | Q1 - 1-18 72 R3 -24 82 Op2 129
542980050 1 Q1 -1-19 72 S43020050 iR1 -25 78 $43477001 |J2 -85 46
S42981050 § Q1 - 1-20 72 R3 -25 84 S43479001 FA -15 2
542982050 1Q1 -1-21 72 S43021050 [R1 -26 78 $43480001 [A -16 2
542983050 {1 Q1 -1-22 72 R3 -26 84 543481001 (A -29 2
542984050 101 -1-23 72 543022000 §R1 -3-1 78 $43482001 |A -31 2
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CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
543483001 | Wa1l 133 544252001 fU2 - 1-2-1 113 544715001 { G5 - 67 34
543484001 | Wal 133 $44253000 (U1 - 1-1-4 108 Opé 131
S43486000 [ U1 - 1-1-27 108 uz -1-1-4 112 544716001 [ G5 - 68 34

uz -1-1-27 112 S44254001 U2 - 1-3-1 113 Opd 131
$43487001 U1t - 1-1-28 108 544255001 U2 -1-3-11 113 544719001 I G5 - 69-1 34
Uz -1-1-28 112 544256001 U2 -1-3-5 113 G5 -70-1 34
543489001 U1t -1-1-31 108 544257000 U2 - 1-3-4 113 544720001 § G5 - 69 34
Uz -1-1-31 112 544258001 fU2 - 1-3-15 113 Opd 131
543490001 U1 -1-1-30 108 54426100t U1 - 1-1-50 108 S44721001 § G5 -70 34
Uz -1-1-30 112 Uz -1-1-50 112 Op4 131
543491001 jUT - 1-1-33 108 544262001 U1 - 1-1-29 108 544724001 G5 -71-1 34
Uz -1-1-33 112 U1 -1-1-51 108 G5 -72-1 36
543494001 {J1 -5 4ad uz -1-1-29 112 544725001 1 G5 - 71 34
543495001 j11 -6 44 Uz -1-1-51 112 Op4 131
S$43496000 |13 -70-2 48 544340050 | Q1 -1-50 72 544726001 8 G5~ F2ogn 364 ——
S43497000 1A -16-2 2 S44341000 1 Q1 - 1-51 72 Op4 131
543498000 jA -29-2 2 544342000 §Z2 -53 127 544729001 § G5 -73-1 36
S4349%000 jA - 15-2 2 S44343000 jZ2 -54 127 G5 -74-1 36
S43500000 1A -31-2 2 S44344001 j U1 -1-1-6 108 544730001 [ G5 -73 36
543501001 (12 -182 46 Ut -1-1-38 108 Op4 131
S43502001 {J2 -184 46 Uz -1-1-6 112 S44731001 | G5 -74 36
543503001 { Q1 - 1-47 72 U2 -1-1-38 112 Op4d 131
543504001 1 Q1 - 1-43 72 S44351001 U1 - 141 108 544733001 § G5 - 68-3 34
S4350500% g N1 - 25-11 64 Uz - 11 112 544734001 | G5 - 68-2 34
" EN2 -25-11 66 S44353001 jUt - 1-3 109 544751001 | R3 -1-1 82
$43506000 Q1 - 1-46 72 S44355001 fuU2 -1-3 113 R5 -55-1-1 88
543510000 §J3 -195 48 544356001 U2 - 1-4 113 544766001 | K -62-1 52
543641000 §22 -37 126 S4450100% | RS -50 88 S44771000 X1 -6 120
543642000 [Z2 -38 126 S44516001 [D -20-4 8 S44772000 § X1 -7 120
543643000 |22 -39 126 544520009 (52 - 172 98 S44841001 § U1 - 1-4-1 109
543860001 § Q2 -5-22 74 $3 -172 104 Uz -14-4-1 113
Q3 -5-22 76 544522009 [R5 -50-11 88 544846001 [ U1 - 1-4-12 109
543861001 Q2 -5-19 74 544523009 jR5 -50-12 88 Uz -1-4-10 113
Q3 -5-19 76 544524101 | R5 -50-13 88 S44847001 | U1 -1-4-3 109
543912000 [V -2-15 116 544525000 | R5 - 50-9-1 88 uz -1-4-3 113
S$43913000 (S2 -93-2 98 544529209 |52 -93 28 544848001 [ UT -1-4-4 109
53 -93-2 102 544540001 |51 - 157 96 Uz -1-4-4 113
S43926001 {51 - 143 96 544636000 | U1 -1-1-49 108 S44849001 U1t - 1-4-5 109
543927001 151 - 144 96 Uz -1-1-49 112 uz -1-4-5 113
543928001 [S1 - 140 96 S44638000 U1 - 1-1-10 108 S44851001 jU1T -1-4-2 109
543929001 [S1 - 160 96 Uz -1-1-10 112 U2 -1-4-2 113 )
S43930001 §S1 - 147 86 544640000 JU1 - 1-1-25 108 544852000 § U1 - 1-4-6 109
543931001 151 -152 96 Uz -1-1-25 112 U2 -1-4-6 113
$43932000 [S1 - 163 96 544643000 jU1T -1-1-46 108 544853001 JU1T - 1-4-14 109
$43933001 §51 -155 96 Uz -1-1-46 112 U2 -1-4-12 113
543945050 Q2 -5-15 74 $44644000 yUT - 1-1-47 108 544854001 U1 -1-4-8 108
Q3 -5-15 76 : uz2 -1-1-47 112 544858001 (U2 -1-4-8 113
543946050 | Q2 - 5-16 74 544645001 jUZ -1-3-17 113 544859001 j U1 - 1-4-10 109
Q3 -5-16 76 S44648001 (U1 - 1-16 110 544860001 fU1 -1-4-18 109
543947050 Q2 -5-17 74 Uz -1-16 114 U2 -1-16 113
: Q3 -517 76 544655001 [ U1 -1-1-15 108 544861001 fUT -1-4 109
543948050 : Q2 -5-24 74 U2 -1-1-15 112 544924001 |K -69 52
Q3 -5-24 76 S44685001 | F1 - 1-2 18 544925001 § Nt -25-4 64
543949050 § Q1 - 1-49 72 - F2 -1-5 20 544926001 § N1 - 25-4-1 64
S44246000 U1 -1-1-45 108 544686001 {F1 -1-2 18 544927001 FET -1-22 10
U2 -1-1-45 112 S44690001 jF1 -1-4 18 E2 -1-23-1 14
544248001 [ UT - 1-1-5 108 S44697001 [F1 - 141 18 544928000 (ET -1-21-2 10
uz2 -1-1-5 112 544700001 §G1 - 21 24 544929000 U1 - 1-15+1 110
544249001 f U1 - 1-1-8 108 Op1 128 Uz -1-15-1 114
Uz -1-1-8 112 S44703001 [G1 - 21 24 544930001 JE1 -1-21 10
$44251000 U1 - 1-1-1 108 Op1 128 545051001 fUT -1 108
Uz - 1-1-1 112 544714001 | G5 - 67-1 34 545052001 U1 - 1.2 109
1544252001 JU1 - 1-2-1 109 G5 -68-1 34 uz -1-2 113
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CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO Page
545053001 U2 -1 112 545517001 $E2 -13-29 14 545581101 §53 -94 102
$45095001 {F2 -1-10 20 545518001 §E2 - 1-31 14 545582001 §F2 -10 20
545096001 {P1 - 1241 68 545519001 }E2 -1-35 14 545583001 §53 -96 102
545097101 (P1 -1-2 68 545520001 jE2 -1-41 14 545584101 jE2 -1-18 14
545098209 [P1 -1 68 $45522101 | E2 -6 14 545585001 jE2 -1-23 14
S45099001 | F2 -1-12 20 545523101 |E2 -44 14 S45637000 | K -42 52
545101001 jE1 -101 12 545524101 {F2 -1 20 X1 -4-20 120

E2 -101 16 545526001 | F2 - 1-1 20 545638001 | K -43 52
545102001 {E1 - 102 12 545529001 jF2 -1-2 20 545638002 | K -44 52
E2 -102 16 545530001 jF2 -1-14 20 545639000 (K -30 52
545103001 jJE1 -103 12 545531001 |F2 -1-18 20 X1 415 120
E2 -103 16 545532101 JE2 -5 14 545640001 } K -31 52
S4510400%1 {E1 - 104 12 545533001 {F2 -1-20 20 545640002 [ K -32 52
E2 -104 16 545534001 | F2 - 1-22-1 20 545641000 jK -112 54
545105001 {E1 -105 12 545535101 | F2 -1-26 20 545642001 K -113 54
E2 - 105 16 545536101 [ F2 - 1-27 20 545642002 | K -114 54
545106001 {E1 - 106 12 545537001 g F2 -1-22 20 545648201 | X1 -4 120
E2 -106 16 545538000 {F2 - 1-31 20 $46217001 | M1 -9-2-5 60
S45171000 {R3 -1-7 32 545540001 | N2 - 25 66 M2 - 10-2-5 62
R5 -55-1-7 38 5455410071 N2 -25-1 66 P1 -1.2-2-5 68
545172000 |R3 -1-8 82 5455420071 | N2 - 25-1-1 66 P2 -1-2-5 70
R5 -55-1-8 88 545543000 | N2 -25-1-2 66 $46282000 {R2 -28 80
$45173000 {R3 -1-9 a2 N2 -25-2-2 66 Ra -28 36
R5 -55-1-9 88 545544001 j N2 -25-2 66 546283000 [ P2 -1-22 70
S45174000 | R3 -1-10 82 545545001 | N2 - 25-2-1 66 546284000 [ P2 -1-23 70
R5 -55-1-10 88 545546001 | N2 -25-4 66 546288101 (M2 - 10-1 62
$45175000 | R3 -1-6 82 545547001 | N2 -25-4-1 66 546311000 § X1 -8 120
R5 -55-1-6 38 545549101 | M2 - 1-1 62 546362009 | R3 -1-27 82
$45176001 | R3 - 1-16 a2 545550001 | M2 - 1-1-1 62 R5 -55-1-27 88
R5 -55-1-16 88 545558109 [ P2 -1 70 546363000 [ R3 - 1-22 82
545177000 {R3 -1-15 82 S45559009 | P2 - 1-9 70 R5 -55-1-22 88
R5 -55-1-15 38 545562001 § M1 - 9-2-1 60 546364001 {R3 -1-17 82
545179009 [R3 -1-12 82 M2 - 10-2-1 62 R5 -55-1-17 88
R5 -55-1-12 38 Pt -1-2-2-1 68 546401000 | Q1 -10 72
S45180009 |R3 -1-13 82 P2 -1-2-1 70 R5 -53-7 90
R5 -55-1-13 -88 $45563001 | M1 -9-2-2 60 S46404001 JET -1-33-3 10
545181001 §R3 -1-14 82 M2 -10-2-2 62 E2 -1-33-3 14
R5 -55-1-14 88 P1 - 1.2.2.2 68 546408001 §R1 -2-1 78
545182001 [R5 -55-5 90 P2 -1-2-2 70 546409001 §R3 - 2-1 82
545184000 IR3 -1-3 82 545564001 § M1 -9-2-3 60 R5 -55-2-1 g0
R5 -55-1-3 88 M2 -10-2-3 62 546410001 {RT -2-2 78
$45185001 | R3 -1 82 Pi -1-2-2-3 68 546411001 | R3 -2-2 82
R5 -55-1 88 P2 -1-2-3 70 R5 -55-2-2 20
$45186001 JR3 -1-4 82 545565001 | M1 - 9-2-4 60 546430001 §Z2 - 15 126
RS - 55-1-4 88 M2 - 10-2-4 62 546498000 | R1 -3-2 78
545187000 jR3 -1-2 82 P1 -1-2-2-4 68 R3 -3-2 82
R5 -55-1-2 88 P2 -1-2-4 70 546499000 | R1 -3-3 78
545270000 |R3 -35 84 545567001 1M1 -9-2-6 60 R3 -3-3 82
R5 - 55-4 90 M2 - 10-2-6 62 546534000 | R6 -60-9 92
S45271000 |R3 -34 84 P1 -1-2-2-6 68 R6 -61-9 92
R5 -55-3 90 P2 -1-2-6 70 X2 -20-8 122
545501001 (P2 -1-8 70 545568001 P2 -1-3 70 546536009 [ X2 -20-12-1 122
545501002 P2 -1-9 70 545570001 | P2 - 1-11 70 X2 -20-13-1 122
545503001 ¢ C -29 6 545571000 P2 -1-16 70 546537001 X2 -20-14 122
545504201 {E2 -1 14 $45572001 [ P2 -1-24 70 546538001 § X2 -20-20 122
545505001 | E2 -1-1 14 S45573001 |P2 -1-26 70 546539001 § X2 - 20-21 122
545506000 {E2 - 1-10 14 545574001 | P2 -1-30 70 S46540001 | X2 -20-6 122
. E2 -1-14 14 545575009 {53 -88 102 546541001 {R6 -60-5 92
545507001 |E2 -1-11 14 545576009 {53 -89 102 R6 -61-5 92
545508109 |E2 - 1-17 14 545577009 |53 -90 102 546542009 (52 -92-2 100
545512009 {E2 -1-21 14 S45578009 §1S3 -91 102 53 -92.2 104
S45515001 | E2 - 1-25 14 545579109 {53 -93 102 546546000 |R6 -60-4 92
545516001 1 E2 - 1-27 14 545580109 jS$3 -93-1 102 R6 -61-4 92
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CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
546546000 | X2 -20-3 122 $47011000 M2 -1-8 62 548340001 )3 -201 50
S46548000 [ R6 -65-3 92 547013001 (M2 -1-4 62 548381000 §51 -9 94
546549000 §R6 -65-3-1 92 S47051101 JNT -1-8 64 S48397001 [W2-3-2 ‘118
$46550000 | R6 - 65-1 92 N2 -1-8 66 548398000 |P1 -1-18-10 68
546551000 | Q3 - 5-25-1 76 547052101 §NT - 1-8-1 64 P2 -1-14-10 70

R6 - 65-1-1 92 NZ - 1-8-1 66 548399001 JE2 -1-19 14
546552000 | R6 -60-11 92 547059000 §Z1 -70 124 548405000 §Z2 -72-1 127
R6 -61-12 92 547227000 [ R2 -64-1 80 22 -721 127
$46553000 [R6 -60-11-1 92 S47228000 §K -125 54 548406000 | Z2 -72 127
R6 -61-12-1 92 X1 -4-37 120 548407000 §22 -72 127
546554000 |R6 -61-10 92 547263001 |R2 -64 80 548655901 K -1 54
$46555000 j R6 -61-10-1 92 54726900t |J1 -24 44 S48680001 U1 -1-15-2 110
546556000 JRT -3-4 78 R6 - 60-6 92 uz2 -1-15-2 114
R3 -3-4 84 R6 -61-6 92 542049000 {13 -202 50
S46557000 | RY - 3-4-1 78 847270001 |R& -60-7 92 548092001 M1 -7 60
R1 -3-51 78 R6 -61.7 92 M2 -7 62
R3 -3-4-1 84 X2 -209 122 S49101009 |S2 -26 28
R3 -3-5-1 84 547332001 §53 -174 104 53 -26 102
546558000 | R6 - 60-1 92 547333001 {53 -173 104 549102109 152 -32 98
R6 -61-1 92 S47337001 | X2 -20-15 122 53 -32 102
546559000 | R6 -60-2 a2 547381000 (Rt -3-5 78 549103009 52 -36 28
R6 -61-2 a2 R3 -3-5 84 S3 -36 102
546560000 §X2 -20-1 122 547383009 [s2 - 175 98 549104009 §S2 -170 28
546561000 § X2 -20-2 122 S$3 -175 104 53 -170 104
S46567001 §13 -123 48 S47384009 52 -176 98 549323009 153 -116 102
S46570001 | R6 -61 g2 53 -176 104 549342001 | G6 - 80 38
546739000 | X2 -20-5-1 122 547385101 jM1 -9 60 OpS 132
S$46745001 | R5 -55 88 S47386101 § M1 - 9-1 60 549343001 | G6 - 80-1 38
S46747000 | R6 -60-10 92 S47387001 M1 - 11 60 549345001 | G6 -80-2 38
R6 -61-11 92 547514009 |51 -22-1 94 549346001 [ G6 - 80-6 38
S46748000 {R6 -65-4 92 S47515001 X2 -20-10 122 549347001 | Gb - 80-7 38
$46749000 [R6 -65-3-2 92 547524001 {R6 -60 92 549348001 § G6 - 81 38
S46756000 X2 -20-5 122 $47551000 j M1 -49 60 Op5 132
S46757000 |V -2-14 i16 Z2 -49 126 549349001 [ G6 -90 38
M1 -49-1 60 S47552000 § M2 -49 62 Ops 132
M2 - 49-1 62 Z2 -49 126 549351001 § G6 -90-1 38
22 -491 126 547561001 |S4 -103 106 549352001 | G6 - 90-2 38
22 -4941 126 S475620071 54 -103-1 106 549353001 | G6 - 81 38
546758001 §Z2 -56 127 547563001 |54 -103-2 106 Op5 132
546762001 [R6 -65 92 547888001 st -22-2 94 548354001 1 G6 -90 38
546763001 {52 -173 100 547899000 Q2 - 5-25-1 74 Op5 132
546830000 fF2 -1-33 20 S47900000 { Q2 -5-7 74 549356001 § G6 -90-1 38
546831001 fF2 - 11 20 ' Q3 -5-7 76 549357001 { Ge -90-2 38
546833001 [R3 -1-18 82 547901009 |51 - 126-1 94 544358001 | G6 - 81 38
R5 -55-1-18 88 547902000 } Qz -5-25 74 Op5 132
546838001 [R5 -55 88 S47903000 [ X2 -20-13-3 122 $49359001 §G6 - 90 38
S46967000 |22 -48 126 547905001 | Q2 - 5-1 74 549361001 | G6 -90-1 38
S46968001 P2 -1-13 70 Q3 -5-1 76 54236200t § G6 -90-2 38
546969101 fM2-10 62 S47906001 | Q2 -5 74 549363001 § G6 -81 38
546970001 FM1-9-2 60 547912009 | X2 -20-13 122 Op5 -81 132
M2 -10-2 62 547913000 | X2 -20-13-4 122 549364001 {G6 -90 38
P1 -1-2-2 68 547918009 |51 -22 94 Op5 132
P2 -1-2 70 547919009 | X2 -20-12 122 549366001 | G6 -90-1 38
546972001 |V -2-11 116 547921009 fs1 -126-2 96 549367001 | G6 -90-2 38
M1 -1-1-2 60 547925001 | X2 -20 122 549368001 | G6 - 81 40
M2 - 1-1-2 62 547927000 152 -178 100 Op5 132
546985001 § M2 -1-2 62 53 -178 104 549369001 | G6 -90 40
546999001 [ G2 - 19 26 547938000 (D -1-14 8 Op5 132
G6 -80-3 38 S47959000 (U1 -1-12 109 549371001 | G1 -96-2 23
sS4 -107 106 U2 -1-12 113 G6 -90-1 40
Op2 129 548337001 {J3 -198 48 549372001 § Gb - 90-2 40
547007000 | M2 -1-6 62 548338001 i3 -199 48 549373001 j G6 -95 40
547009000 § Miz - 1-7 62 548339001 113 -200 48 Op5 132
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CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
$49375001 | G1 -96-2 23 0A4300805 {R5 -55-1-24 88 008400604 | M1 - 10 60
G6 - 95-1 40 0A4400605 ;1 Q2 -5-6 74 M2-11 62
549376001 | G6 -95-2 40 Q3 -5-6 76 R1 -1-9 78
5493770071 | G1 -96 23 0A4401605 | Q1 - 1-39 72 R3 -1-25 82
Cp1 128 Q2 -5-13 74 R5 -55-1-25 88
S49378001 § G1 -96-1 23 Q3 -5-13 76 S1 -23 94
$49379001 [ G1 -96-7 23 0A5300805 Y -7 124 S1 -25 94
G1 -96-7 23 QA5301005 |V -2-3 116 51 -82 94
S49380001 |1 G1 -96 23 0A5400806 |B -8 6 51 -127 96
op1 128 Y -4 124 s2 -27 98
$49381001 {G1 -96-1 23 Y -10 124 52 -33 a8
S48452001 |D -22 8 R5 -50-14 88 S2 -35 98
549455001 |D -33 8 Ut -1-1-48 108 52 -37 ag
$49458000 | D -34 8 Ut -1-4-7 109 52 -51 a8
549782001 {H -41 42 Ut -1-49 109 52 -62 28
549797001 |K -39 52 U2 -1-1-48 112 s2 -97 98
X1 -4-19 120 Uz -1-4-7 113 53 -27 102
55001300t [ P1 -1-18-2 68 0A5401006 |B -2 6 S3 -33 102
P2 -1-14-2 70 M1-1-9 60 53 -35 102
550025001 (i1 -208 44 M2-1-9 62 $3 -37 102
$50026001 {11 -210 44 Q1 -1-44 72 53 - 51 102
550103001 tH - 51 42 Rz -38 80 53 -62 102
S50674001 f K -57 52 R4 -38 86 S3 - 101 102
X1 -4-27 120 R5 -50-10 88 53 - 117 102
S$51119000 [R5 - 50-9-2 88 R6 -60-12 92 008400806 |A -27 2
S51120000 | R5 -50-9-3 a8 R6 -61-13 92 Et -1-18 10
551122000 | R5 - 50-9-4 88 S1 -84 94 E1 -1-20 10
551124000 I RS -50-9 88 52 -41 98 E1 -1-24 10
$51125000 1 Q3 -5-25 76 S2 -44 98 E1 -1-44 10
$51126001 §Q3 -5 76 52 -47 98 E2 -1-20 14
$51128000 {1 Q3 -5-11 76 s2 -50 98 E2 -1-22 14
551244001 K -62 52 S3 -41 102 E2 -1-24 14
55125100% (U1 -1-15 110 S3 -44 102 P1 -1-11 68
Uz -1-15 114 53 -47 102 P1 -1-13 68
S51258001 jw2-3 118 53 -50 102 Pt -1-15 68
$52042001 4T -1 106 0AB5401605 { RS -50-6 88 Pt -1-17 68
552043001 | T -10 106 0A5402005 | R6 -65-2 92 Pt -1-19 68
593960041 | R2 -64-2 80 0AB501006 U1 - 1-13 109 P1 -1-21 68
UAO130001 1 ¥ -9 124 Uz -1-13 113 P1 -1-23 68
UDO0280001 j Re -50-3 92 002021205 |H -48 42 P1 -1-25 68
R6 -61-3 92 002260405 {R3 - 1-21 82 P1 -1-29 68
Wa1 133 R5 -55-1-21 38 P1 -2 68
(JLO233001 { Q1 -1-3 72 002400514 |B -4 6 p2 -1-7 70
uose71003 | G1 -1-3 22 o o-11 8 P2 -1-10 70
G1-2-3 22 D -6 8 P2 -1-12 70
Ut -1-1-20 108 H -4 42 P2 -1-15 70
U1 -1-1-24 108 H -7 42 P2 -1-17 70
U1 -1-4-19 109 L -13-83 56 P2 -1-19 70
U2 -1-1-20 112 T -9 106 P2 -1-21 70
uz -1-1-24 112 R5 -55-6 20 P2 -1-25 70
U2 -1-3-18 113 54 -109 106 P2 -1-27 70
Uz -1-1 113 S4 -109 106 P2 -1-29 70
0A4300605 1Y -3 124 004400814 g Ut -1-1-32 108 p2 -2 70
N1 -1-6 64 U2 -1-1-32 112 008401204 |P1 -1-3 68
N1 -1-18 64 004401003 1F1 -1-19 18 012060632 FUT -1-1-43 108
N1 -1-20 64 Uil -1-1-14 108 Uz -1-1-43 112
N2 -1-6 66 Uz -1-1-14 112 012060636 |C -6 6
N2 -1-18 66 004401216 |L -5 56 c -19 6
N2 -1-20 66 008300504 |R3 -1-28 82 c -27 6
Q1 -1-9 72 R5 -55-1-28 88 K -19 52
R3 -1-23 82 008300514 ¢E1 -1-17-2 10 1 -28 44
R5 -55-1-23 88 008300604 |V -2-1-1 116 St -11-2 94
0A4300805 | R3 -1-24 82 008400604 |B -6 6 X1 -4-10 120
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CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
012300336 | D -22-1 8 018062036 §54 -104 106 018501036 | T -1-2 106
012400436 |D -9 8 018082536 i A -37 2 : 12 -79 45

D -14 8 A -54 2 N1 -2 64

H -10 42 018102036 {51 -1-3 94 N2 -2 66

L -25-4 58 018102536 {51 -1-6 94 st -7 94

012400836 | )3 - 206 50 018300622 §J2 -185 48 $1 -10 94
$1 -11-3 94 018300636 | N1 -25-12 64 018501236 |D -2 8 .

012500536 § D - 1-11 8 N2 -25-12 66 H -50 42
D -12 8 018300836 (F2 -1-29 20 T -7 106

b -42 8 2 -188 46 T -10-3 106

H -5 42 018301036 |K -34 52 E1 -62 12

H -8 42 E1 -1-7 10 E2 -62 16

H -43 42 E1 -45 12 J1 -36 a4

K -29 52 E2 -1-7 14 J3 -92 48

L -13-5 56 E2 -45 16 3 -101 48

F1 -1-6 18 Ft -1-24 18 51 -78 94

F2 -1-4 20 F2 -1-28 20 52 -54 98

F2 -1.17 20 $3 -100 102 52 -134 100

F2 -1-21 20 X1 -4-16 120 S3 -54 102

J3 -98 48 018400636 | A -83 4 S3 -134 104

X1 -4-14 120 i -16 44 S4 -103-3 106
£012500832 j U1 -1-1-12 108 3 -115 48 018501436 |C -31 6
U2 -1-1-12 112 R3 -48 84 E1 -48 12

012500836 | A -52 2 018400836 }H -52 42 E2 -48 16
014060632 |F1 -1-3 18 K -85 52 J2 -176 46
F2 -113 20 K -91 52 J2 -194 46

014300332 |V -2-1-5 116 Loo-11 56 018501636 |J2 - 156 46
014300832 (F1 -1-31 18 L -23 56 018502536 D -1-3 8
014400432 1T -10-1-1 106 L -27 58 021060106 | D -17 8
014400636 { E1 -1-30 10 P1 -3 68 H -37 a2
E1 -1-34 10 P2 -3 70 L -1-3 56

E2 -1-30 14 U1t -1-8 109 L. -2-3 56

E2 -1-34 14 U2 -1-8 113 L -3-3 56

Fi ~1-12 18 018401036 1L -13-3 56 L -13-85 56

Fi -1-14 18 E1 -61 12 F2 -1-16 20

F1 -1-30 18 E2 -61 16 J2 -178-3 46

Fz -1-11 20 13 -140 48 J3 -203 50

F2 -1-19 20 N1 -1-8-2 64 51 - 145 96

F2 -1-36 20 N2 -1-8-2 66 S1 -153 96

014500832 [ F1 -1-21 18 018401236 1A -%4 4 X2 -20-19 122
014500836 |D -36 8 F1 -1-8 18 021060206 | U1 -1-1-54 108
014680422 |V -2-1-8 116 F2 -1-7 20 Uz -1-1-54 112
018061036 § G2 - 3-6 26 G2 -3-11 26 021080106 {L -13-7 56
G3 -3-6 30 G3 -3-11 30 021100202 JA -68 2

M1 -5 60 3 -31 44 021100206 }51 -15 g4

M2 -5 62 -4 44 021300105 jR1 - 1-15 78

ST -3 94 i3 -88 48 021300106 K -121 54

S2 -98 98 3 -129 48 N1 - 1-22 64

2 -120 98 13 -135 48 N1 -25-14 64

S3 -102 102 018401436 jK -102 52 N2 -1-22 66

‘ 53 -120 102 G2 -3-8 26 N2 -25-14 66
018061236 {13 - 126 48 G3 -3-8 30 021300206 U1 -~ 1-3-13 109
Q2 -5-3 74 Jt -4 a4 Uz -1i-3-8 113

Q3 -5-3 76 018403036 | )1 -48 44 uz -1i-3-14 113

52 -29 98 3 -117 48 021400103 {P1 -1-4 68

S3 -29 102 018500836 | J1 -57 44 021400106 {13 -207 50

018061436 | X2 - 20-7 122 Jj2 -83 46 RS -50-7 88
018061636 JE1 -2 10 I3 -107 48 021400206 |V -2-5 116
S E2 -2 14 ut -1-4-16 109 G1 -17-4 22
F2 -12 20 Uz -1-4-14 113 Gt -23-4 23

S1 -148 96 018501022 )2 -178-7 45 G2 - 16-5 26

X2 -20-16 122 018501036 jA -9 2 G2 -16-5 28

018062036 54 -104 106 D -21 8 G2 -18-5 26
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CODE REF.NO. Page CODE REF.NO. Page CODBE REF.NO Page
021400206 { G5 -67-4 34 025050236 |J2 -73 46 026120236 jR6 -60-8 92
G5 -68-5 34 2 -81 46 R6 -61-8 92
G5 -69-4 34 13 -94 48 X2 -20-4 122
G5 -70-5 34 3 -102 48 028030243 §N1 - t-21 64
G5 -71-4 34 3 -109 48 N1 - 2547 64
G5 -72-5 36 51 -79 94 N1 -25-13 64
G5 -73-4 36 s2 -55 98 N2 - 1-21 66
G5 -74-5 36 $2 -135 100 N2 -25-7 66
G6 -80-5 38 53 -55 102 N2 -25-13 66
2 -78 46 53 -135 104 028030245 {R1 -1-13 78
2 -154 46 54 -103-4 106 028030246 | U1 - 1-3-18 109
Q1 -1-45 72 U1 -1-4-17 109 U2 -1-3-16 113
52 -131 98 Ut -1-6 109 028040246 {K -104 52
53 -131 104 U2 -1-4-15 113 F1 -1.9 18
Uz -1-3-10 113 U2 -1-6 113 F2 -1-8 20
021500103 v -2-13 116 025060132 §U1 -1-2-9 109 17 44
F1 -1-17 18 yz -1-2-9 113 J1 -32 44
F2 -1-24 20 025060235 ;D -18 8 1 -42 44
M1-1-1-4 60 ET -3 10 13 -130 48
M2 -1-1-4 62 E2 -3 i4 I3 -136 48
52 137 100 F2 -14 20 13 -141 48
53 -137 104 G2 -3-7 26 N1 -29 64
021500216 {J2 -82 46 G3 -3-7 30 N2 -29 66
J2 -86 46 2 -1 46 P1 =15 68
J2 -178-6 46 13 -127 48 R3 -49 84
3 -95 48 3 -205 50 52 -132 28
51 -158 96 M1-1-3 60 $3 -132 104
021670203 £G4 -54-2 32 M1 -4 60 028050242 §i2 -178-9 46
025030133 jJ1 -55 44 M1-6 60 028050243 U1 -1-5 109
2 <121 46 M2-1-3 62 Uz - 1.5 113
025030136 §K -35 52 V2 -4 62 028050246 | D -47 8
K -81 52 M2 -6 62 Vo o-2-12 116
K -119 54 Q2 -55 74 E1 -64 12
X1 -4-17 120 Q3 -55 76 EZ2 -64 16
025030233 N1 -25-8 64 S1 -4 94 F1 -1-18 18
N2 -25-8 66 S1 -149 26 F2 -1-25 20
025030235 |R1 -1-14 78 s2 -30 98 it -37 44
025030236 |V -2-1-21 116 53 -30 102 J1 -58 44
Q1 -1-7 72 54 -105 106 12 -72 46
ut -1-1-18 108 S4 -105 106 Jj2 -80 46
uz2 -1-1-18 112 U1 -1-1-52 108 I3 -108 48
025040136 |H 53 42 U2 - 1-1-52 112 M1 -1-1-3 60
K -87 52 X2 -20-18 122 M2 - 1-1-3 62
K -93 52 025080236 LA -38 2 N1 -3 64
K -103 52 025100132 A -66 2 N2 -3 66
E1 -1-13 10 025100236 [F1 -1-28 18 51 -8 94
E2 -1-13 14 F2 -1-34 20 S1 -12 94
Ft -1-10 18 51 -1-8 94 151 -80 94
F2 -1-9 20 S1 -16 94 52 -56 98
P1 -1-6 68 025350136 [D -17 8 S$2 -136 - 100
025040236 | G2 ~3-9 26 D -1-16 8 S3 -56 102
G2 -3-12 26 025350236 j§ G4 - 53-9 32 S3 -136 104
G3 -39 30 026030236 j U1 - 1-3-12 109 028060242 | UYT -1-2-5 109
G3 -3-12 30 ui -1-3-17 109 uz2 -1-2-5 113
J1 -33 44 uz -1-3-7 113 028060246 [D -19 8
1 -43 44 026040135 | RT - 1-1% 78 H -36 42
13 -137 48 026040136 |H -33 42 E1 -4 10
_ i3 -142 48 G6 -80-4 38 E2 -4 i4
025050134 §J2 -178-8 46 026040236 §C -23 6 F2 -13 20
025050236 {E1 -63 12 N1 -30 64 Gt -1-6 22
E2 -63 16 N2 -30 66 G1 -2-6 22
Jt -38 44 026050136 N1 -4 64 13 -204 50
J1 -59 44 N2 -4 56 Mi-3 60
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028060246 [ M2 -3 62 060400416 | U2 - 1-1-37 112 062300816 [E2 -65 16
: Q2 -5-4 74 060400616 [ K -45 52 1 -9 44

Q3 -54 76 L -13-13 56 J1 -54 44

51 -5 g4 J1 -63 a4 J2 -120 46

S$1 -150 g6 n o-e7 44 062301006 N1 -25-10 54

S2 -31 98 J1 -69 44 N2 -25-10 66

$3 -31 102 1 -209 44 062302016 [ K -117 54

$4 -106 106 J1 -211 44 062350816 JE1 -1-9 10

54 -106 106 2 -75 46 E2 -1-9 14

Ut -1-1-53 108 2 -144 46 062400616 | A -87 4

U2 -1-1-53 112 J2 -146 46 K -123 54

X2 -20-17 122 J2 -148 46 E1 -1-42 10

028100246 |A -67 2 Q1 -1-42 72 E2 -1-42 14
S1 -1-4 84 Q1 -1-48 72 F2 -1-32 20

$1 -7 94 Q2 -5-23 74 F2 -1-38 20

51 -17 94 Q3 -5-23 76 062400816 {A -77 4

028120242 |A -64 2 ut -11-9 108 K -75 52
028260242 |V -2-1-3 116 Ut -1-1-34 108 E1 -1-12 10
028350243 | G4 -53-8 32 Ut -1-1-36 108 E1 -1-26 10
028350246 |D -1:8 8 Ut -1-1-40 108 E2 -1-12 14
D -117 8 uz -1-1-9 112 E2 -1-26 14

047161042 | M1 - 9-2-7 60 uz -1-1-34 112 G6 -80-8 38
M2 - 10-2-7 62 U2 -1-1-36 112 N1 -28 64

Pt -1-2-2-7 68 uz2 -1-1-40 112 N2 -28 66

P2 -1-2-7 70 X1 -4-21 120 : X1 -4-32 120

047200542 [K -73 52 060400816 | J1 -61 44 062401005 §R1 -1-10 78
X1 -4-31 120 ‘ J2 -153 46 062401016 | H - 16 42

047300642 [ F2 - 1-22-2 20 060401016 | G2 -3-14 26 H -32 42
047301042 [V -2-1-15 116 G2 -20-5 26 Ei -1-28 10
047802542 §S1 -1-9 94 G3 -3-14 30 E2 -1-28 14
048020346 { G1 - 1-9 22 060501016 | M1 -1-5 60 062401216 {G2 - 16-4 25
Gt -2-9 22 M2 -1-5 62 G2 - 16-4 28

Pt -1-10 68 060660512 |V -2-1-13 116 G2 - 184 26

P2 -1-6 70 061300616 | G1 -21-6 24 G5 -68-4 34

Ut -1-2-8 109 Gt -21-6 24 G5 -70-4 34

uz -1-2-8 113 Gi -21-7 22 G5 -72-4 36

048030346 |D -35 8 G1 -21-7 22 G5 -74-4 36
048050346 (U1 - 1-3-15 109 U1t -1-3-11 109 062401416 |G1 - 17-3 22
048070342 [S1 -164 96 U2 -1-3-6 113 Gi -23-3 23
048080142 | K -13 52 061400816 (A -21 2 G5 -67-3 34
X1 -4-7 120 A -41 2 G5 -69-3 34

048170242 [ U1 -1-1-11 108 13 -138 48 G5 -71-3 34
U2 -1-1-11 112 062300416 |D -8 8 G5 -73-3 36

048190242 |K -9 52 K -79 52 062401616 | C -22 6
X1 -4-5 120 E1 -1-23 10 062402016 j U1 -1-1-35 108

048320242 |2 -163 46 E1 -49 12 U2 -1-1-35 112
048350242 |C -8 6 E2 -1.23-2 14 062501016 A -6 2
052300605 jR3 -1-20 82 E2 -49 16 H -24 42
R5 -55-1-20 88 Ut -1-1-17 108 062670812 | -1-6 8

052300606 [ U1 - 1-1-26 108 U2 -1-1-17 112 D -1-15 8
U2 -1-1-26 112 062300506 [A -91 4 D -40-2 8

052300805 JR1 -1-12 78 L -13-12 56 062671014 §G4 -53-7 32
052400605 §R3 -1-19 82 Ft -1-25 18 070606800 { Ut - 1-1-7 108
R5 -55-1-19 88 Ut -1-3-5 109 Ut -1-1-39 108

052400606 [ U1 - 1-4-11 109 U2 -1-3-3 113 uz -1-1-7 112
U2 -1-4-9 113 uz2 -1-3-13 113 uz2 -1-i-39 112

052400806 j H -21 42 062300616 |V -2-1-20 116 070698800 | K -11 52
Vo -2-10 116 G1 -96-8 23 Xt -4-6 120

052401406 | K - 101 52 G1 -96-8 23 070699800 JET -58 12
060300516 |K -47 52 2 -89 46 E2 -58 16
Xt -4-22 120 N1 -25-3 64 076001800 {J3 -96 48

060400416 L -24 56 N2 -25-3 66 076002800 §J2 -162 46
Ul -1-1-37 108 062300816 1 E1 -65 12 076202800 1C -7 6
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076204659 [ C -20 6 152361001 |V -2-19 116
081001670 jL -8 56 152362001 |V -2-1-10 t16
081004870 K -17 52 152363001 |V -2-1-14 116

X1 -4-9 120 152364001 ¢V  -2-1-16 116
081006070 |H -18 42 152507000 §v -2-1-18-2 | 116
100136001 |V -2-9 116 152508000 §v -2-1-18-3 | 116
100360003 § U1 - 1-15-3 110 152509000 §v -2-1-18-4 | 116
uz2 -1-15-3 114 152645001 vV - 2-1-19 116
W1 -3-1-4 118 152865201 §S1 - 14 94
W2 -3-1-4 118 154024001 |V -2-1-6 116
100401001 |V -2-8 116 154092001 vV -2-1-7 116
100402004 §P1 -1-18-3 68 154125001 §Z2 -13 126
P2 -1-14-3 70 154702101 {22 -31 126
101572101 § 22 -8 126 155559001 | U1 -1-2-4 109
104449009 A -7 2 y2 -1-2-4 113
107550002 ¢ T -1-3 106 157340101 1 G4 -60 32
1077800071 |22 -16 126 158597001 |V -2-1-22 116
110505001 (J1 - 15 44 158722002 141 -18 a4
: 13 -114 48 13 -116 48
111942001 {1V -2-1-11 116 i3 -131 48
111943001 1V -2-1-12 116 158882009 | X2 -20-12-2 122
113431002 1 E1 -9 12 X2 -20-13-2 122
E2 -9 14 159794001 §Z2 -19 126
114483002 172 -30 126 181936001 K -110-2 54
115157001 122 -47 126 181937001 {K -110-3 54
117466000 £ Z2 -22 126 181938001 1K -110-4 54
117934009 X2 -20-12-3 122 184783001 |22 - 21 126
118064001 |22 - 11 126 525567000 |J2 -151 46
118735002 [ E1 -1-4 10 525664000 [ F2 -1-37 20
E2 -1-4 14 552851001 }V -2-1-18-5 | 116
118764002 |V -2-1-17-5 | 116 552907000 §Q2 -5-21 74
118837001 {£2 -7 126 Q3 -5-21 76
121764001 | G4 - 54-1 32 620833080 (72 -36 126
122991001 122 -1 126
122992001 (22 -64 127
142002001 [22 -14 126
142205001 |22 -17 126
142443001 | Z2 -6 126
142721001 22 - 12 126
144103009 [P1 -1-18-6 68
P2 -1-14-6 70
144505000 |V -2-1-17-4 } 116
144784002 1 Ut - 1-1-23 108
uz ~1-1-23 112
145446001 1V -2-7 116
145571101 |V -2-6 116
146197001 |V -2-1-17 116
146198001 |V -2-1-17-1 | 116
146199001 |V -2-1-17-2 | 116
146200001 |V -2-1-17-3 | 116
148782001 §7 - 1-5 106
T -10-4 106
14948300% {51 -69 94
S1 -87 94
ut -1-10 109
uz2 -1-10 113
149547000 £i2 -152 45
149809000 |R2 -47 80
R4 -47 86
150332001 122 -9 126
15033500% 122 -10 126
150349001 | R2 -36 80
R4 -36 86
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